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M-M-R™ [|
(MEASLES, MUMPS, and RUBELLA VIRUS VACCINE LIVE)

1. NAME OF THE MEDICINAL PRODUCT

M-M-R™ |1 powder and solvent for suspension for injection
Measles, mumps, and rubella vaccine (live)

2.  QUALITATIVE AND QUANTITATIVE COMPOSITION

After reconstitution, one dose (0.5 ml) contains:

Measles virus! Enders’ Edmonston strain (live, attenuated) ............... not less than 1x10% CCIDso*
Mumps virus® Jeryl Lynn™ [Level B] strain (live, attenuated)............ not less than 12.5x10° CCIDso*
Rubella virus? Wistar RA 27/3 strain (live, attenuated) .................... not less than 1x10° CCIDso*

*50% cell culture infectious dose

! produced in chick embryo cells.
2 produced in WI-38 human diploid lung fibroblasts.

The vaccine may contain traces of recombinant human albumin (rHA).
This vaccine contains a trace amount of neomycin. See section 4.3.

Excipients with known effect:

The vaccine contains 14.5 mg of sorbitol. See section 4.4.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Powder and solvent for suspension for injection.

Before reconstitution, the powder is a light yellow compact crystalline cake and the solvent is a clear
colourless fluid.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

M-M-R Il is indicated for simultaneous vaccination against measles, mumps, and rubella in
individuals from 12 months of age (see section 4.2).

M-M-R Il can be administered to infants from 9 months of age under special circumstances (see
sections 4.2, 4.4 and 5.1).

For use in measles outbreaks, or for post-exposure vaccination, or, for use in previously unvaccinated
individuals older than 9 months who are in contact with susceptible pregnant women, and persons
likely to be susceptible to mumps and rubella, see section 5.1.

M-M-R Il is to be used on the basis of official recommendations.

Copyright © 2022 Merck & Co., Inc., Rahway, NJ, USA, and its affiliates.
All rights reserved.
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4.2 Posology and method of administration

Posology

Individuals 12 months of age or older:

Individuals 12 months or older should receive one dose at an elected date. A second dose may be
administered at least 4 weeks after the first dose in accordance with official recommendation. The
second dose is intended for individuals who did not respond to the first dose for any reason.

Infants between 9 and 12 months of age:

Immunogenicity and safety data show that M-M-R |l can be administered to infants between 9 and

12 months of age, in accordance with official recommendations or when an early protection is
considered necessary (e.g., day-care, outbreak situations, or travel to a region with high prevalence of
measles). Such infants should be revaccinated at 12 to 15 months of age. An additional dose with a
measles-containing vaccine should be considered according to official recommendations (see sections
4.4and 5.1).

Infants below 9 months of age:
No data on the efficacy and safety of M-M-R 1l for use in children below 9 months of age are
currently available.

Method of administration

The vaccine is to be injected intramuscularly (IM) or subcutaneously (SC).

The preferred injection sites are the anterolateral area of the thigh in younger children and the deltoid
area in older children, adolescents, and adults.

The vaccine should be administered subcutaneously in patients with thrombocytopenia or any
coagulation disorder.

For precautions to be taken before handling or administering the medicinal product, and for
instructions on reconstitution of the medicinal product before administration, see section 6.6.

DO NOT INJECT INTRAVASCULARLY.
4.3 Contraindications

History of hypersensitivity to any measles, mumps, or rubella vaccine, or to any of the excipients,
including neomycin (see sections 2, 4.4, and 6.1).

Pregnancy. Furthermore, pregnancy should be avoided for 1 month following vaccination (see section
4.6).

Vaccination should be postponed during any illness with fever >38.5°C.

Active untreated tuberculosis. Children under treatment for tuberculosis have not experienced
exacerbation of the disease when immunized with live measles virus vaccine. No studies have been
reported to date on the effect of measles virus vaccines on children with untreated tuberculosis.

Blood dyscrasias, leukaemia, lymphomas of any type, or other malignant neoplasms affecting the
haematopoietic and lymphatic systems.

Current immunosuppressive therapy (including high doses of corticosteroids). M-M-R 11 is not
contraindicated in individuals who are receiving topical or low-dose parenteral corticosteroids (e.g.,
for asthma prophylaxis or replacement therapy).
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Severe humoral or cellular (primary or acquired) immunodeficiency, e.g. severe combined
immunodeficiency, agammaglobulinemia and AIDS or symptomatic HIV infection or an age-specific
CDA4+ T-lymphocyte percentage in children below 12 months: CD4+ <25% %; children between 12-
35 months: CD4+ < 20%; children between 36-59 months: CD4+ < 15% (see section 4.4).

In severely immunocompromised individuals inadvertently vaccinated with measles-containing
vaccine, measles inclusion body encephalitis, pneumonitis, and fatal outcome as a direct consequence
of disseminated measles vaccine virus infection have been reported.

Family history of congenital or hereditary immunodeficiency, unless the immune competence of the
potential vaccine recipient is demonstrated.

4.4  Special warnings and precautions for use

As with all injectable vaccines, appropriate medical treatment should always be readily available in
case of rare anaphylactic reactions following the administration of the vaccine (see section 4.8).

Adults and adolescents with a history of allergies may potentially be at increased risk of anaphylaxis
or anaphylactoid reactions. Close monitoring is recommended following vaccination for the early
signs of such reactions.

Since live measles vaccine and live mumps vaccine are produced in chick embryo cell culture, persons
with a history of anaphylactic, anaphylactoid, or other immediate reactions (e.g., hives, swelling of the
mouth and throat, difficulty breathing, hypotension, or shock) subsequent to egg ingestion may be at
an enhanced risk of immediate-type hypersensitivity reactions. The potential risk-to-benefit ratio
should be carefully evaluated before considering vaccination in such cases.

Due caution should be employed in administration of M-M-R 11 to persons with individual or family
history of convulsions, or a history of cerebral injury. The physician should be alert to the temperature
elevation that may occur following vaccination (see section 4.8).

Infants from 9 to 12 months of age vaccinated with a measles-containing vaccine during measles
outbreaks or for other reasons may fail to respond to the vaccine due to the presence of circulating
antibodies of maternal origin and/or immaturity of the immune system (see sections 4.2 and 5.1).

This vaccine contains 14.5 mg of sorbitol as an excipient. Patients with rare hereditary problems of
fructose intolerance should not take this vaccine.

Thrombocytopenia

This vaccine should be given subcutaneously to individuals with thrombocytopenia or any coagulation
disorder because bleeding may occur following an intramuscular administration in these individuals.
Individuals with current thrombocytopenia may develop more severe thrombocytopenia following
vaccination. In addition, individuals who experienced thrombocytopenia with the first dose of

M-M-R 11 (or its component vaccines) may develop thrombocytopenia with repeat doses. Serologic
status may be evaluated to determine whether or not additional doses of vaccine are needed. The
potential risk-to-benefit ratio should be carefully evaluated before considering vaccination in such
cases (see section 4.8).

Other

Vaccination may be considered in patients with selected immune deficiencies where the benefits
outweigh the risks (asymptomatic HIV patients, 1gG subclass deficiencies, congenital neutropenia,
chronic granulomatous disease, and complement deficiency diseases).

Immunocompromised patients who have no contraindication for this vaccination (see section 4.3) may
not respond as well as immunocompetent patients; therefore, some of these patients may acquire
measles, mumps, or rubella in case of contact, despite appropriate vaccine administration. These
patients should be monitored carefully for signs of measles, parotitis, and rubella.
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Vaccination with M-M-R Il may not result in protection in all vaccinees.

Transmission

Excretion of small amounts of the live attenuated rubella virus from the nose or throat has occurred in
the majority of susceptible individuals 7 to 28 days after vaccination. There is no confirmed evidence
to indicate that such virus is transmitted to susceptible persons who are in contact with the vaccinated
individuals. Consequently, transmission through close personal contact, while accepted as a theoretical
possibility, is not regarded as a significant risk; however, transmission of the rubella vaccine virus to
infants via breast milk has been documented without any evidence of clinical disease (see section 4.6).

There are no reports of transmission of the more attenuated Enders’ Edmonston strain of measles virus
or the Jeryl Lynn™ strain of mumps virus from vaccinees to susceptible contacts.

Interference with laboratory tests: see section 4.5.

4.5 Interaction with other medicinal products and other forms of interaction

Immune globulin
Immune globulin (IG) is not to be given concomitantly with M-M-R I1.

Administration of immune globulins concomitantly with M-M-R Il may interfere with the expected
immune response. Vaccination should be deferred for at least 3 months following blood or plasma
transfusions, or administration of human immune serum globulin.

Administration of measles, mumps, or rubella antibody-containing blood products, including immune
globulin preparations, should be avoided within 1 month after a dose of M-M-R 11 unless considered
to be essential.

Laboratory tests
It has been reported that live attenuated measles, mumps, and rubella virus vaccines given individually

may result in a temporary depression of tuberculin skin sensitivity. Therefore, if a tuberculin test is to
be done, it should be administered either any time before, simultaneously with, or 4 to 6 weeks after
vaccination with M-M-R 1.

Use with other vaccines

Currently no specific studies have been conducted on the concomitant use of M-M-R 11 and other
vaccines. However, since M-M-R |1 has been shown to have safety and immunogenicity profiles
similar to the previous formulation of the combined measles, mumps, and rubella vaccine
manufactured by Merck & Co., Inc., experience with this vaccine can be considered.

Published clinical data support concomitant administration of the previous formulation of the measles,
mumps, and rubella vaccine manufactured by Merck & Co., Inc. with other childhood vaccinations,
including DTaP (or DTwP), IPV (or OPV), HIB (Haemophilus influenzae type b), HIB-HBV
(Haemophilus influenzae type b with Hepatitis B vaccine), and VAR (varicella). M-M-R 11 should be
given concomitantly at separate injection sites, or one month before or after administration of other
live virus vaccines.

Based on clinical studies with the quadrivalent measles, mumps, rubella and varicella vaccine and with
the previous formulation of the combined measles, mumps, and rubella vaccine manufactured by
Merck & Co., Inc., M-M-R 1l can be given simultaneously (but at separate injection sites) with
Prevenar and/or hepatitis A vaccine. In these clinical studies, it was demonstrated that the immune
responses were unaffected and that the overall safety profiles of the administered vaccines were
similar.
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4.6  Fertility, pregnancy and lactation

Pregnancy
Pregnant women should not be vaccinated with M-M-R 1.

Studies have not been conducted with M-M-R II in pregnant women. It is not known whether
M-M-R 11 can cause foetal harm when administered to a pregnant woman or can affect reproduction
capacity.

However, foetal damage has not been documented when measles or mumps vaccines have been given
to pregnant women. Although a theoretical risk cannot be excluded, no cases of congenital rubella
syndrome have been reported in more than 3500 susceptible women who were unknowingly in early
stages of pregnancy when vaccinated with a rubella-containing vaccine. Therefore, inadvertent
vaccination of unknowingly pregnant women with measles-, mumps-, or rubella-containing vaccines
should not be a reason for termination of pregnancy.

Pregnancy should be avoided for 1 month following vaccination. Women who intend to become
pregnant should be advised to delay.

Breast-feeding
Studies have shown that breast-feeding postpartum women vaccinated with live attenuated rubella

vaccines may secrete the virus in breast milk and transmit it to breast-fed infants. In the infants with
serological evidence of rubella infection, none had symptomatic disease. It is not known whether
measles or mumps vaccine virus is secreted in human milk; therefore, caution should be exercised
when M-M-R 1l is administered to a breast-feeding woman.

Fertility
M-M-R II has not been evaluated in fertility studies.

4.7  Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed. M-M-R 1l is
expected to have no or negligible influence on ability to drive and use machines.

4.8 Undesirable effects

a. Summary of the safety profile

In clinical trials, M-M-R 1l was administered to 1965 children (see section 5.1), and the general safety
profile was comparable to the previous formulation of the measles, mumps, and rubella vaccine
manufactured by Merck & Co., Inc.

In a clinical trial, 752 children received M-M-R 11, either intramuscularly or subcutaneously. The
general safety profile of either administration routes were comparable, although injection-site
reactions were less frequent in the IM group (15.8%) compared with the SC group (25.8%).

All adverse reactions were evaluated in 1940 children. Among these children, the vaccine-related
adverse reactions, summarised in section b, were observed in individuals following vaccination with
M-M-R 11 (excluding isolated reports with frequency <0.2%).

In comparison to the first dose, a second dose of M-M-R 1l is not associated with an increase in the
incidence and severity of clinical symptoms including those suggestive of hypersensitivity reaction.

Additionally, other adverse reactions reported with post-marketing use of M-M-R Il and/or in clinical
studies and post-marketing use of previous formulations of monovalent and of the combined measles,
mumps, and rubella vaccines manufactured by Merck & Co., Inc. without regard to causality or
frequency are available and are summarised in section b. The frequency of these adverse events is



qualified as "not known" when it cannot be estimated based on the available data. These data were

reported based on more than 400 million doses distributed worldwide.

The most common adverse reactions reported with the use of M-M-R 1l were: fever (38.5°C or

higher); injection site reactions including pain, swelling and erythema.

b. Tabulated list of adverse reactions

Adverse reactions are ranked under headings of frequency using the following convention:
[Very common (>1/10); Common (>1/100 to <1/10); Uncommon (>1/1,000 to <1/100); Not known

(cannot be estimated from the available data)]

rarely chronic), Myalgia

Adverse reactions | Frequency

Infections and infestations
Njcxsop_haryr!gltls, Upper respiratory tract infection or Uncommon
Viral infection
Aseptic meningitis', Atypical measles, Epididymitis,
Orchitis, Otitis media, Parotitis, Rhinitis, Subacute Not known
Sclerosing Panencephalitis’
Blood and the lymphatic system disorders
Regional lymphadenopathy, Thrombocytopenia | Not known
Immune system disorders
Anaphylactoid reaction, Anaphylaxis and related
phenomenon such as Angioneurotic oedema, Facial Not known
oedema, and Peripheral oedema
Psychiatric disorders
Crying Uncommon
Irritability Not known
Nervous system disorders
Afebrile convulsions or seizures, Ataxia, Dizziness,
Encephalitis’, Encephalopathy’, Febrile convulsion (in
children), Guillain-Barre syndrome, Headache,
Measles inclusion body encephalitis (MIBE) (see Not known
section 4.3), Ocular palsies, Optic neuritis,
Paraesthesia, Polyneuritis, Polyneuropathy,
Retrobulbar neuritis, Syncope
Eye disorders
Conjunctivitis, Retinitis | Not known
Ear and labyrinth disorders
Nerve deafness | Not known
Respiratory, thoracic, and mediastinal disorders
Rhinorrhoea Uncommon
Bronchial spasm, Cough, Pneumonia, Pneumonitis Not known
(see section 4.3), Sore throat
Gastrointestinal disorders
Diarrhoea or Vomiting Uncommon
Nausea Not known
Skin and subcutaneous tissue disorders
Rash morbilliform or other Rash Common
Urticaria Uncommon
Panniculitis, Pruritus, Purpura, Skin induration,

Not known
Stevens-Johnson syndrome
Musculoskeletal, connective tissue and bone disorders
Arthritis™ and/or Arthralgia® (usually transient and

Not known

General disorders and administration site conditions

WHO-PI-VV205C-1-092022
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Fever (38.5°C or higher), Injection site erythema,
Injection site pain, and Injection site swelling
Injection site bruising Common
Injection site rash Uncommon
Burning and/or Stinging of short duration at the
injection site, Malaise, Papillitis, Peripheral oedema,

Very common

Swelling, Tenderness, Vesicles at the injection site, Not known
Wheal and Flare at the injection site

Vascular disorders

Vasculitis | Not known

T see section ¢

c. Description of selected adverse reactions

Aseptic meningitis

Cases of aseptic meningitis have been reported following measles, mumps, and rubella vaccination.
Although a causal relationship between other strains of mumps vaccine and aseptic meningitis has
been shown, there is no evidence to link Jeryl Lynn™ mumps vaccine to aseptic meningitis.

Encephalitis and Encephalopathy

In severely immunocompromised individuals inadvertently vaccinated with measles-containing
vaccine, measles inclusion body encephalitis, pneumonitis, and fatal outcome as a direct consequence
of disseminated measles vaccine virus infection have been reported (see section 4.3); disseminated
mumps and rubella vaccine virus infection has also been reported.

Subacute sclerosing panencephalitis

There is no evidence that measles vaccine can cause SSPE. There have been reports of SSPE in
children who did not have a history of infection with wild-type measles but did receive measles
vaccine. Some of these cases may have resulted from unrecognized measles in the first year of life or
possibly from the measles vaccination. The results of a retrospective case-controlled study conducted
by the US Centers for Disease Control and Prevention suggest that the overall effect of measles
vaccine has been to protect against SSPE by preventing measles with its inherent risk of SSPE.

Arthralgia and/or arthritis

Arthralgia and/or arthritis (usually transient and rarely chronic), and polyneuritis are features of
infection with wild-type rubella and vary in frequency and severity with age and sex, being greatest in
adult females and least in prepubertal children. Following vaccination in children, reactions in joints
are generally uncommon (0-3%) and of brief duration. In women, incidence rates for arthritis and
arthralgia are generally higher than those seen in children (12-20%), and the reactions tend to be more
marked and of longer duration. Symptoms may persist for a matter of months or on rare occasions for
years. In adolescent girls, the reactions appear to be intermediate in incidence between those seen in
children and adult women. Even in older women (35-45 years), these reactions are generally well
tolerated and rarely interfere with normal activities.

Chronic arthritis

Chronic arthritis has been associated with wild-type rubella infection and has been related to persistent
virus and/or viral antigen isolated from body tissues. Only rarely have vaccine recipients developed
chronic joint symptoms.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product.
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4.9 Overdose
Administration of a higher than recommended dose of M-M-R Il was reported rarely and the adverse
reaction profile was comparable to that observed with the recommended dose of M-M-R II.
5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Viral vaccine, ATC code JO7BD52
Evaluation of immunogenicity and clinical efficacy
A comparative study in 1279 subjects who received M-M-R Il or the previous formulation

(manufactured with human serum albumin) of the measles, mumps, and rubella vaccine manufactured
by Merck & Co., Inc. demonstrated similar immunogenicity and safety between the 2 products.

Clinical studies of 284 triple seronegative children, 11 months to 7 years of age, demonstrated that the
previous formulation of the measles, mumps, and rubella vaccine manufactured by Merck & Co., Inc.
is highly immunogenic and generally well tolerated. In these studies, a single injection of the vaccine
induced measles hemagglutination-inhibition (HI) antibodies in 95%, mumps neutralising antibodies
in 96%, and rubella HI antibodies in 99% of susceptible persons.

Evaluation of immunogenicity in children from 9 to 12 months of age at the time of first dose

A clinical study was conducted with the quadrivalent measles, mumps, rubella and varicella vaccine
manufactured by Merck & Co., Inc., administered with a 2-dose schedule, the doses being given 3
months apart in 1,620 healthy subjects from 9 to 12 months of age at the time of first dose. The safety
profile post-dose 1 and 2 was generally comparable for all age cohorts.

In the Full Analysis Set (vaccinated subjects regardless of their antibody titre at baseline), high
seroprotection rates of >99% were elicited to mumps and rubella post-dose 2, regardless of the age of
the vaccinee at the first dose. After 2 doses, the seroprotection rates against measles were 98.1% when
the first dose was given at 11 months compared to 98.9% when the first dose was given at 12 months
(non-inferiority study objective met). After two doses, the seroprotection rates against measles were
94.6% when the first dose was given at 9 months compared to 98.9% when the first dose was given at
12 months (non-inferiority study objective not met).

The seroprotection rates to measles, mumps, and rubella for the Full Analysis Set are given in Table 1.
Table 1: Seroprotection Rates to Measles, Mumps, and Rubella 6 Weeks Post-Dose 1 and 6 Weeks

Post-Dose 2 of the quadrivalent measles, mumps, rubella and varicella vaccine manufactured by
Merck & Co., Inc. — Full Analysis Set

Valence Dose 1 at 9 months / Dose 1 at 11 months/ | Dose 1 at 12 months /
(seropro Time Dose 2 at 12 months Dose 2 at 14 months Dose 2 at 15 months
tection point N = 5.27 N = 460 N = 4§6
level) Seroprotection rates Seroprotection rates Seroprotection rates
[95% CI] [95% CI] [95% CI]
Measles Post- 72.3% 87.6% 90.6%
(titre 255 Dose 1 [68.2; 76.1] [84.2; 90.4] [87.6; 93.1]
miU /?nL) Post- 94.6% 98.1% 98.9%
Dose 2 [92.3; 96.4] [96.4; 99.1] [97.5; 99.6]
Mumps Post- 96.4% 98.7% 98.5%
(titre >10 | Dose 1 [94.4; 97.8] [97.3; 99.5] [96.9; 99.4]
ELISA Ab | Post- 99.2% 99.6% 99.3%
units/mL) | Dose 2 [98.0; 99.8] [98.5; 99.9] [98.1; 99.9]
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Rubella | POt 97.3% 98.7% 97.8%
itroo10 |01 [95.5; 98.5] [97.3; 99.5] [96.0; 98.9]

wimL) | Post: 99.4% 99.4% 99.6%
Dose 2 [98.3; 99.9] [98.1; 99.9] [98.4; 99.9]

The post-dose 2 geometric mean titres (GMTSs) against mumps and rubella were comparable across all
age categories, while the GMTs against measles were lower in subjects who received the first dose at 9
months of age as compared to subjects who received the first dose at 11 or 12 months of age.

A comparative study in 752 subjects who received M-M-R 11 either by intramuscular route or
subcutaneous route demonstrated a similar immunogenicity profile between both administration
routes.

The efficacy of the components of the previous formulation of the measles, mumps, and rubella
vaccine manufactured by Merck & Co., Inc. was established in a series of double-blind controlled field
trials, which demonstrated a high degree of protective efficacy afforded by the individual vaccine
components. These studies also established that seroconversion in response to vaccination against
measles, mumps, and rubella paralleled protection from these diseases.

Post-exposure vaccination

Vaccination of individuals exposed to wild-type measles may provide some protection if the vaccine
can be administered within 72 hours after exposure. If, however, the vaccine is given a few days
before exposure, substantial protection may be afforded. There is no conclusive evidence that
vaccination of individuals recently exposed to wild-type mumps or wild-type rubella will provide
protection.

Effectiveness

More than 400 million doses of the previous formulation of the measles, mumps, and rubella vaccine
manufactured by Merck & Co., Inc. have been distributed worldwide (1978 to 2003). Widespread use
of a 2-dose vaccination schedule in the United States and countries such as Finland and Sweden has
led to a >99% reduction in the incidence of each of the 3 targeted diseases.

Non-pregnant adolescent and adult females

Vaccination of susceptible non-pregnant adolescent and adult females of childbearing age with live
attenuated rubella virus vaccine is indicated if certain precautions are observed (see sections 4.4 and
4.6). Vaccinating susceptible postpubertal females confers individual protection against subsequently
acquiring rubella infection during pregnancy, which, in turn, prevents infection of the foetus and
consequent congenital rubella injury.

Previously unvaccinated individuals older than 9 months who are in contact with susceptible pregnant
women should receive live attenuated rubella-containing vaccine (such as M-M-R Il or a monovalent
rubella vaccine) to reduce the risk of exposure of the pregnant woman.

Individuals likely to be susceptible to mumps and rubella

M-M-R Il is preferred for vaccination of persons likely to be susceptible to mumps and rubella.
Individuals who require vaccination against measles can receive M-M-R |1 regardless of their immune
status to mumps or rubella if a monovalent measles vaccine is not readily available.

5.2 Pharmacokinetic properties
Not applicable.
5.3 Preclinical safety data

Non-clinical studies have not been conducted.
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6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Powder

Sorbitol

Sodium phosphate, monobasic
Sodium phosphate, dibasic
Potassium phosphate, monobasic
Potassium phosphate, dibasic
Sucrose

Hydrolysed (porcine) gelatin
Medium 199 with Hanks’ salts
Minimum Essential Medium, Eagle (MEM)
Monosodium L-glutamate
Neomycin

Phenol red

Sodium bicarbonate

Solvent
Water for injections

6.2 Incompatibilities

In the absence of compatibility studies, the vaccine must not be mixed with other medicinal products.
6.3  Shelf life

2 years.

After reconstitution, the vaccine should be used immediately; however, in-use stability has been
demonstrated for 8 hours when refrigerated at 2°C-8°C.

6.4  Special precautions for storage

Store and transport refrigerated (2°C — 8°C).

Do not freeze.

Keep the vial of powder in the outer carton in order to protect from light.

For storage conditions after the reconstitution of the medicinal product, see section 6.3.

6.5 Nature and contents of container

M-M-R I1 is supplied as a box of 10 single-dose vials of lyophilized vaccine and a box of 10 vials of
diluent.

10
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Fig. 1 The Vaccine Vial Monitor

Vaccine Vial Monitor (VVM)
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time and/or exposure to heat.
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Inform your supervisor

A4

Cumulative heat exposure over time

The Vaccine Vial Monitors (VVMs) are on the cap of M-M-R 1l manufactured by Merck Sharp &
Dohme LLC. The colour dot which appears on the label of the vial is a VVM. This is a time-
temperature sensitive dot that provides an indication of the cumulative heat to which the vial has been
exposed. It warns the end user when exposure to heat is likely to have degraded the vaccine beyond an
acceptable level.

The interpretation of the VVVM is simple. Focus on the central square. Its colour will change
progressively. As long as the colour of this square is lighter than the colour of the ring, then the
vaccine can be used. As soon as the colour of the central square is the same colour as the ring or of a
darker colour than the ring, then the vial should be discarded.

6.6 Special precautions for disposal and other handling

To reconstitute, use the solvent supplied. The solvent is a clear colourless liquid. Before mixing with
the solvent, the powder is a light yellow compact crystalline cake. When completely reconstituted, the
vaccine is a clear yellow liquid.

It is important to use a separate sterile syringe and needle for each patient to prevent transmission of
infectious agents from one individual to another.

Reconstitution instructions

Withdraw the entire volume of solvent into a syringe to be used for reconstitution and injection. Inject

the entire content of the syringe into the vial containing the powder. Gently agitate to mix thoroughly.

The reconstituted vaccine must not be used if any particulate matter is noted or if the appearance of the
solvent or powder or of the reconstituted vaccine differs from that described above.

Withdraw the entire content of the reconstituted vaccine vial into the same syringe and inject the entire
volume.

11
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If two needles are provided: use one needle to reconstitute the vaccine and the other for its
administration to the person to be vaccinated.

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

12
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M-M-R™ |1
(VACCIN VIVANT CONTRE LA ROUGEOLE, LES OREILLONS ET LA RUBEOLE)

1. DENOMINATION DU MEDICAMENT

M-M-R™ I poudre et solvant pour suspension injectable.
Vaccin (vivant) contre la rougeole, les oreillons et la rubéole.

2.  COMPOSITION QUALITATIVE ET QUANTITATIVE

Apres reconstitution, une dose (0,5 ml) contient :

Virus de la rougeole! souche Edmonston Enders (vivant, atténué) . au minimum 1 x 10° DICTso*
Virus des oreillons! souche Jeryl Lynn™ [niveau B] (vivant, atténué) au minimum 12,5 x 10°
DICTs5*

Virus de la rubéole? souche Wistar RA 27/3 (vivant, atténué) au minimum 1 x 10° DICTso*

* Dose infectant 50 % des cultures tissulaires.

! Produit sur cellules d’embryon de poulet.
2 Produit sur fibroblastes de poumon diploides humains WI-38.

Le vaccin peut contenir des traces d’albumine humaine recombinante (rHA).
Ce vaccin contient des traces de néomycine. Voir rubrique 4.3.

Excipient(s) a effet notoire :

Le vaccin contient 14,5 mg de sorbitol. Voir rubrique 4.4.

Pour la liste compléte des excipients, voir rubrique 6.1.

3. FORME PHARMACEUTIQUE

Poudre et solvant pour suspension injectable.

Avant reconstitution, la poudre est un agglomérat jaune pale, compact et cristallin. Le solvant est un
liquide clair et incolore.

4. INFORMATIONS CLINIQUES

4.1. Indications thérapeutiques

M-M-R II est indiqué pour la prévention conjointe de la rougeole, des oreillons et de la rubéole chez
les sujets des I’age de 12 mois (voir rubrique 4.2).

M-M-R II peut étre administré aux nourrissons a partir de 1’age de 9 mois dans certaines circonstances
(voir rubriques 4.2, 4.4 et 5.1).

Pour une utilisation lors d’épidémies de rougeole, pour la vaccination en post-exposition ou pour une
utilisation chez les sujets agés de plus de 9 mois non encore vaccinés au préalable et qui sont en
contact avec des femmes enceintes réceptives, et pour les personnes pouvant étre réceptives aux
oreillons et a la rubéole, voir rubrique 5.1.

M-M-R 1II doit étre utilisé sur la base des recommandations officielles.

Copyright © 2022 Merck & Co., Inc., Rahway, NJ, Etats-Unis, et ses sociétés affiliées.
Tous droits réservés.
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4.2. Posologie et mode d’administration

Posologie

Sujets agés de 12 mois et plus :

Les sujets agés de 12 mois et plus doivent recevoir une dose a une date donnée. Une seconde dose
peut étre administrée au moins 4 semaines apres la premicre dose conformément aux
recommandations officielles. La seconde dose est destinée aux sujets n’ayant pas répondu a la
premicre dose quelle qu’en soit la cause.

Nourrissons agés de 9 4 12 mois :

Des données d’immunogénicité et de sécurité d’emploi ont montré que M-M-R II peut étre administré
aux nourrissons ageés de 9 a 12 mois, selon les recommandations officielles ou lorsqu’une protection
précoce est considérée comme nécessaire (par exemple garde en collectivité, situations épidémiques
ou voyage dans une région a forte prévalence de rougeole). Ces nourrissons doivent étre a nouveau
vaccinés entre 12 et 15 mois. La nécessité d’une dose supplémentaire avec un vaccin contenant la
valence rougeole doit étre envisagée conformément aux recommandations officielles (voir

rubriques 4.4 et 5.1).

Nourrissons dgés de moins de 9 mois :
Il n’existe actuellement pas de données d’efficacité et de sécurité d’emploi relatives a I’administration
de M-M-R II chez des enfants de moins de 9 mois.

Mode d’administration :
Le vaccin doit étre injecté par voie intramusculaire (IM) ou sous-cutanée (SC).

Le vaccin doit étre injecté de préférence dans la région antérolatérale de la cuisse chez les enfants plus
jeunes et dans la région deltoidienne chez les enfants plus dgés, les adolescents et les adultes.

Le vaccin doit étre administré par voie sous-cutanée chez les sujets présentant une thrombocytopénie
ou tout trouble de la coagulation.

Pour connaitre les précautions & prendre avant la manipulation ou I’administration de ce médicament
et pour obtenir les instructions de reconstitution de ce médicament avant administration, voir
rubrique 6.6.

NE PAS INJECTER PAR VOIE INTRAVASCULAIRE.
4.3. Contre-indications

Antécédents d’hypersensibilité au vaccin rougeole, oreillons, rubéole, ou a 1’'un des excipients, y
compris la néomycine (voir rubriques 2, 4.4 et 6.1).

Grossesse. Par ailleurs, une grossesse doit étre évitée dans le mois suivant la vaccination (voir
rubrique 4.6).

La vaccination doit étre différée lors de toute maladie fébrile (fieévre > 38,5 °C).

Tuberculose active non traitée. Aucune aggravation de la maladie n’a été observée chez les enfants
sous traitement antituberculeux lorsqu’ils sont vaccingés par le vaccin vivant contre la rougeole.
Aucune étude n’a été rapportée a ce jour concernant I’effet des vaccins contre la rougeole sur des
enfants atteints de tuberculose non traitée.

Dyscrasies sanguines, leucémie, lymphomes de tout type ou tout autre néoplasme malin touchant le
systéme lymphatique et hématopoiétique.
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Traitement immunosuppresseur en cours (y compris fortes doses de corticostéroides). M-M-R Il n’est
pas contre-indiqué chez les sujets recevant des corticostéroides par voie parentérale a faible dose ou
par voie topique (par exemple pour la prophylaxie de 1’asthme ou en traitement substitutif).

Déficit sévére de I’immunité humorale ou cellulaire (primaire ou acquis), par exemple déficit
immunitaire combiné sévere, agammaglobulinémie et SIDA, ou infection symptomatique due au VIH
ou avec un taux age-dépendant de lymphocytes T CD4+ chez les enfants de moins de 12 mois : CD4+
<25 9% ; enfants de 12 a 35 mois : CD4+ < 20 % ; enfants de 36 a 59 mois : CD4+ < 15 % (voir
rubrique 4.4).

Chez les sujets sévérement immunodéprimés vaccinés par inadvertance avec un vaccin contenant la
valence rougeole, des cas d’encéphalite post-rougeoleuse a inclusion, de pneumopathie et de déces ont
été rapportés comme conséquences directes d’une infection disséminée par le virus rougeoleux
vaccinal.

Antécédents familiaux d’immunodéficience congénitale ou héréditaire, a moins que
I’immunocompétence du sujet & vacciner ne soit démontrée.

4.4. Mises en garde spéciales et précautions d’emploi

Comme pour tout vaccin injectable, un traitement médical appropri¢ doit toujours étre disponible
immédiatement dans les rares cas ou une réaction anaphylactique surviendrait aprés 1’administration
du vaccin (voir rubrique 4.8).

Les adultes et les adolescents ayant des antécédents allergiques sont des sujets potentiellement a
risque de réactions anaphylactiques ou anaphylactoides. Il est recommandé de surveiller 1’apparition
précoce de signes évoquant de telles réactions apres la vaccination.

Le vaccin vivant contre la rougeole et le vaccin vivant contre les oreillons étant produits sur cellules
d’embryons de poulets, les sujets ayant des antécédents de réactions anaphylactiques, anaphylactoides
ou d’autres réactions immédiates (urticaire, gonflement de la bouche et de la gorge, difficultés
respiratoires, hypotension ou état de choc par exemple) suite a 1’ingestion d’ceufs peuvent étre
exposés a un risque accru de réactions d’hypersensibilité immédiate. Dans de tels cas, le rapport
bénéfice-risque doit étre évalué soigneusement avant d’envisager la vaccination.

M-M-R II doit étre administré avec prudence aux sujets présentant des antécédents personnels ou
familiaux de convulsions ou des antécédents de 1ésion cérébrale. Le médecin doit étre attentif a toute
¢lévation de température qui pourrait survenir apres la vaccination (voir rubrique 4.8).

Les nourrissons agés de 9 a 12 mois vaccinés avec un vaccin contenant la valence rougeole lors
d’épidémies de rougeole ou pour d’autres raisons peuvent ne pas répondre au vaccin en raison de la
présence d’anticorps circulants d’origine maternelle et/ou de I’immaturité de leur systéme
immunitaire (voir rubriques 4.2 et 5.1).

Ce vaccin contient 14,5 mg de sorbitol en tant qu’excipient. Les patients atteints de troubles
héréditaires rares d’intolérance au fructose ne doivent pas recevoir ce vaccin.

Thrombocytopénie

Ce vaccin doit étre administré par voie sous-cutanée chez les sujets présentant une thrombocytopénie
ou tout trouble de la coagulation en raison de I’apparition possible d’un saignement chez ces sujets
lors de I’administration par voie intramusculaire. Les sujets présentant une thrombocytopénie peuvent
développer une forme plus sévere de cette affection suite a la vaccination. De plus, les sujets ayant eu
une thrombocytopénie suite a I’administration d’une premiére dose de M-M-R II (ou d‘un de ses
composants) peuvent développer une thrombocytopénie avec des doses supplémentaires. Le statut
sérologique peut étre évalué afin de déterminer si des doses supplémentaires de vaccin sont
nécessaires ou non. Le rapport bénéfice-risque doit étre évalué¢ soigneusement avant d’envisager la
vaccination dans de tels cas (voir rubrique 4.8).
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Autres

La vaccination peut étre envisagée chez les patients présentant certains déficits immunitaires chez qui
les bénéfices attendus sont supérieurs aux risques (par exemple sujets infectés par le VIH
asymptomatiques, déficits en sous-classe d’IgG, neutropénie congénitale, maladie granulomateuse
chronique et déficits en complément).

11 est possible que les patients immunodéprimés ne présentant pas de contre-indication a cette
vaccination (voir rubrique 4.3) ne répondent pas aussi bien que les sujets immunocompétents. Par
conséquent, certains de ces patients peuvent contracter la rougeole, les oreillons ou la rubéole en cas
de contact, malgré 1’administration appropriée du vaccin. Ces patients doivent étre attentivement
surveillés, afin de détecter tout signe de rougeole, oreillons et rubéole.

La vaccination par M-M-R II peut ne pas protéger tous les sujets vaccinés.

Transmission

De faibles quantités du virus vivant atténué de la rubéole sont excrétées par le nez ou la gorge 7 a

28 jours apres la vaccination chez la majorité des sujets vaccinés réceptifs. La transmission de ce virus
a des personnes réceptives en contact avec des sujets vaccinés n’a pas été formellement démontrée.
En conséquence, la transmission par contact proche, bien que reconnue comme théoriquement
possible, n’est pas considérée comme un risque significatif. Cependant, la transmission du virus
vaccinal de la rubéole aux nourrissons par le lait maternel a été documentée sans que la maladie ne se
manifeste (voir rubrique 4.6).

Aucun cas de transmission du virus rougeoleux de la souche Edmonston Enders plus atténuée ou du
virus des oreillons de la souche Jeryl Lynn™ de sujets vaccinés a des sujets réceptifs n’a été rapporté.

Interférence avec des analyses biologiques : voir rubrique 4.5.

4.5. Interaction avec d’autres médicaments et autres formes d’interactions

Immunoglobulines
Ne pas administrer d’immunoglobulines (Ig) de fagon concomitante avec M-M-R 11

L’administration concomitante d’immunoglobulines avec M-M-R II peut interférer avec la réponse
immunitaire attendue. La vaccination doit étre différée d’au moins 3 mois apres une transfusion
sanguine ou plasmatique, ou I’administration d’immunoglobulines sériques humaines.

L’administration de produits sanguins contenant des anticorps contre la rougeole, les oreillons ou la
rubéole, y compris les préparations d’immunoglobulines, doit étre évitée dans le mois qui suit
I’administration d’une dose de M-M-R 11, a moins que cela ne soit considéré comme indispensable.

Analyses biologiques

Il a été observé que les vaccins vivants contre la rougeole, les oreillons et la rubéole administrés
individuellement peuvent conduire a une baisse temporaire de la sensibilité cutanée a la tuberculine.
Aussi, si un test tuberculinique doit étre pratiqué, il doit étre fait soit a une date quelconque avant la
vaccination, soit simultanément, soit 4 a 6 semaines aprés la vaccination avec M-M-R 11.

Utilisation avec d’autres vaccins

Actuellement, aucune étude spécifique n’a été réalisée sur I’administration concomitante de M-M-R 11
et d’autres vaccins. Cependant, puisqu’il a été montré que M-M-R II avait un profil de sécurité
d’emploi et d’immunogénicité similaire a celui de la précédente formulation du vaccin contre la
rougeole, les oreillons et la rubéole fabriqué par Merck & Co., Inc., I’expérience acquise avec ce
vaccin peut étre prise en compte.

Des données cliniques publiées soutiennent I’administration concomitante de la précédente
formulation du vaccin contre la rougeole, les oreillons et la rubéole fabriqué par Merck & Co., Inc.
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avec d’autres vaccins de I’enfance, incluant DTPCa (Diphtérie, Tétanos, Coqueluche acellulaire) ou
DTPCe (Diphtérie, Tétanos, Coqueluche a germes entiers), I[PV (ou OPV), HIB (Haemophilus
influenzae type b), HIB-HBV (Haemophilus influenzae type b associé au vaccin de I’hépatite B) et
VAR (varicelle). M-M-R 1I doit étre administré en des sites d’injection différents ou un mois avant ou
aprés I’administration d’autres vaccins a virus vivant.

Sur la base d’études cliniques réalisées avec un vaccin quadrivalent contre la rougeole, les oreillons,
la rubéole et la varicelle et avec la précédente formulation du vaccin combiné contre la rougeole, les
oreillons et la rubéole fabriqué par Merck & Co., Inc., M-M-R II peut étre administré simultanément
(mais en un site d’injection différent) a Prevenar et/ou un vaccin contre 1’hépatite A. Dans ces études
cliniques, il a été démontré que les réponses immunitaires n’étaient pas modifiées et que le profil de
sécurité d’emploi global des vaccins administrés était similaire.

4.6. Fertilité, grossesse et allaitement

Grossesse
Les femmes enceintes ne doivent pas étre vaccinées avec M-M-R 1L

Aucune étude n’a été¢ menée avec M-M-R II chez la femme enceinte. On ne sait pas si M-M-R 11
peut avoir un effet néfaste sur le feetus lorsqu’il est administré a la femme enceinte ni s’il peut avoir
un effet sur la fertilité.

Toutefois, aucun effet délétére sur le foetus n’a été documenté apres 1’administration chez la femme
enceinte de vaccins contre la rougeole, les oreillons ou la rubéole. Méme si un risque théorique ne
peut pas étre exclu, aucun cas de syndrome de rubéole congénitale n’a été signalé chez plus de

3 500 femmes réceptives, qui étaient sans le savoir en début de grossesse lors de I’administration d’un
vaccin contre la rubéole. Par conséquent, la vaccination par inadvertance de femmes enceintes n’ayant
pas connaissance de leur grossesse, avec les vaccins contre la rougeole, les oreillons ou la rubéole ne
doit pas étre un motif d’interruption de grossesse.

Toute grossesse doit étre évitée dans le mois suivant la vaccination. Il convient de conseiller aux
femmes ayant I’intention de débuter une grossesse de différer leur projet.

Allaitement

Des études ont montré que les femmes qui allaitent et qui sont vaccinées avec des vaccins vivants
atténués contre la rubéole, peuvent excréter le virus dans le lait et le transmettre a leur enfant. Aucun
enfant dont la sérologie montrait une infection par la rubéole n’a présenté de maladie symptomatique.
On ne sait pas si le virus vaccinal de la rougeole ou des oreillons est excrété dans le lait maternel.
Aussi, une attention particuliére est recommandée quand M-M-R II est administré a une femme qui
allaite.

Fertilité
M-M-R Il n’a pas été évalu¢ dans le cadre d’¢études de fertilité.

4.7. Effets sur ’aptitude a conduire des véhicules et a utiliser des machines

Aucune étude n’a été conduite sur les effets du vaccin sur 1’aptitude a conduire des véhicules et a
utiliser des machines. M-M-R II ne devrait avoir aucun effet ou un effet négligeable sur ’aptitude a
conduire des véhicules et a utiliser des machines.

4.8. Effets indésirables

a. Résumé du profil de sécurité d’emploi

Au cours des essais cliniques, M-M-R II a été administré a 1 965 enfants (voir rubrique 5.1) et le
profil de sécurité d’emploi général était comparable a celui de la précédente formulation du vaccin
contre la rougeole, les oreillons et la rubéole fabriqué par Merck & Co., Inc.
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Au cours d’un essai clinique, 752 enfants ont regu M-M-R II soit par voie intramusculaire, soit par
voie sous-cutanée. Le profil de sécurité d’emploi général du vaccin administré par I'une ou 1’autre des
deux voies d’administration était comparable, bien que les réactions aux sites d’injection aient été
moins fréquentes dans le groupe IM (15,8 %) par rapport au groupe SC (25,8 %).

Tous les effets indésirables ont été évalués chez 1 940 enfants. Parmi ces enfants, les effets
indésirables liés au vaccin, résumés dans la rubrique b, ont été observés chez des sujets suite a la
vaccination avec M-M-R II (excluant les rapports isolés avec une fréquence < 0,2 %).

Comparée a la premicre dose, une seconde dose de M-M-R Il n’est pas associée a une augmentation
de I’incidence et de la gravité des symptomes cliniques, y compris les symptdmes évocateurs d’une
réaction d’hypersensibilité.

Par ailleurs, d’autres effets indésirables rapportés apres la commercialisation de M-M-R 11 et/ou au
cours d’essais cliniques et suite a la commercialisation des précédentes formulations des vaccins
monovalents ou combinés contre la rougeole, les oreillons et la rubéole fabriqués par Merck & Co.,
Inc., sont disponibles et sont résumés dans la rubrique b, sans notion de causalité ou de fréquence. La
fréquence de ces événements indésirables est qualifiée d’« indéterminée » quand elle ne peut pas étre
estimée sur la base des données disponibles.

Ces données ont été recueillies sur la base de plus de 400 millions de doses distribuées a travers le
monde.

Les effets indésirables les plus fréquents rapportés avec 1’utilisation de M-M-R II étaient : fievre
(38,5 °C ou plus), réactions au site d’injection incluant douleur, gonflement et érythéme.

b. Liste tabulée des effets indésirables

Les effets indésirables sont classés par catégories de fréquence en utilisant la convention suivante :
[Trés fréquent (> 1/10) ; Fréquent (> 1/100 a < 1/10) ; Peu fréquent (> 1/1 000 a < 1/100) ; Fréquence
indéterminée (ne peut étre estimée sur la base des données disponibles)]

Effets indésirables | Fréquence
Infections et infestations
Rhinopharyngite, infection des voies respiratoires .
nOphAryngrie, m . v p Peu fréquent
supérieures ou infection virale
Méningit tique’ le atypi cpididymit .
¢ningite aseptique’, rougeole atypique, épididymite, Fréquence
orchite, otite moyenne, parotidite, rhinite, .4 .,
, . S + indéterminée
panencéphalite subaigué sclérosante
Affections héematologiques et du systeme lymphatique
Lymphadénopathie régionale, thrombocytopénie Fréquence
indéterminée
Affections du systeme immunitaire
Réaction anaphylactoide, anaphylaxie et phénomenes Fréquence
liés tels qu’cedéme angioneurotique, cedéme facial et _rrequence
\ 1 indéterminée
cedéme périphérique
Affections psychiatriques
Pleurs Peu fréquent
Irritabilité Fréquence
indéterminée
Affections du systéme nerveux
Convulsions ou crises convulsives apyrétiques, ataxie,
sensations vertigineuses, encéphalitet,
encéphalopathie’, convulsion fébrile (chez I’enfant), ,
o . . . . Fréquence
syndrome de Guillain-Barré, céphalées, encéphalite L .
.- . . ; indéterminée
post-rougeoleuse a inclusion (voir rubrique 4.3),
paralysie oculaire, névrite optique, paresthésie,
polynévrite, polyneuropathie, névrite rétrobulbaire,
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syncope

Affections oculaires

Conjonctivite, rétinite Fréquence
indéterminée

Affections de [’oreille et du labyrinthe

Surdité nerveuse Fréquence
indéterminée

Affections respiratoires, thoraciques et médiastinales

Rhinorrhée

Peu fréquent

Spasme bronchique, toux, pneumonie, pneumopathie
(voir rubrique 4.3), mal de gorge

Fréquence
indéterminée

Affections gastro-intestinales

Diarrhée ou vomissements

Peu fréquent

Nausées Fréquence
indéterminée
Affections de la peau et du tissu sous-cutané
Eruption cutanée morbilliforme ou autre éruption .
Fréquent

cutanée

Urticaire

Peu fréquent

Panniculite, prurit, purpura, induration de la peau,
syndrome de Stevens-Johnson

Fréquence
indéterminée

Affections musculo-squelettiques, systémiques et affections osseuses

Arthrite” et/ou arthralgie’ (habituellement transitoires
et rarement chroniques), myalgie

Fréquence
indéterminée

Troubles généraux et anomalies au site d’administration

Fievre (38,5 °C ou plus), érythéme au site d’injection,
douleur au site d’injection et gonflement au site
d’injection

Trés fréquent

Ecchymose au site d’injection

Fréquent

Eruption cutanée au site d’injection

Peu fréquent

Brilure et/ou sensation de piqire de courte durée au

site d’injection, malaise, papillite, cedéme Fréquence

périphérique, gonflement, sensibilité, vésicules au site | indéterminée

d’injection, papules et érythéme au site d’injection

Affections vasculaires

Vascularite Fréquence
indéterminée

T Voir rubrique ¢

c. Description d‘effets indésirables sélectionnés

Méningite aseptique

Des cas de méningite aseptique ont été rapportés suite a la vaccination rougeole, oreillons et rubéole.
Bien qu’une relation de causalité entre d’autres souches vaccinales oreillons et la méningite aseptique
ait été démontrée, il n’y a aucune preuve d’un lien entre la souche vaccinale oreillons Jeryl Lynn™ et
la méningite aseptique.

Encéphalite et encéphalopathie

Chez les sujets sévérement immunodéprimés vaccinés par inadvertance avec un vaccin contenant la
valence rougeole, des cas d’encéphalite post-rougeoleuse a inclusion, de pneumopathie inflammatoire
et de décés comme une conséquence directe d’une infection disséminée par le virus rougeoleux
vaccinal ont été rapportés (voir rubrique 4.3) ; des cas d’infection disséminée par le virus vaccinal des
oreillons et de la rubéole ont également été rapportés.

Panencéphalite subaigué sclérosante
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Il n’existe pas de preuve que le vaccin contre la rougeole puisse induire une Panencéphalite subaigué
sclérosante (PESS). Des cas de PESS ont été rapportés chez des enfants qui n’avaient pas
d’antécédents d’infection par la rougeole de type sauvage mais avaient regu le vaccin contre la
rougeole. Parmi ces cas, certains seraient la conséquence de rougeoles non diagnostiquées durant la
premiére année de vie ou éventuellement de la vaccination contre la rougeole. Les résultats d’une
¢tude cas-controle rétrospective conduite par les Centres pour le contrdle et la prévention des
maladies aux Etats-Unis suggérent que 1’effet global du vaccin contre la rougeole a été de protéger
contre la PESS en prévenant la rougeole et le risque inhérent de PESS.

Arthralgie et/ou arthrite

Arthralgies et/ou arthrite (habituellement transitoires et rarement chroniques) et polynévrite sont des
caractéristiques d’une rubéole a virus sauvage et peuvent varier en fréquence et en gravité selon 1’age
et le sexe. Elles sont plus importantes chez les femmes adultes et moins importantes chez les enfants
prépubéres. Chez les enfants, aprés vaccination, les réactions touchant les articulations sont
généralement peu fréquentes (0 a 3 %) et de courte durée. Chez les femmes, 1’incidence de ’arthrite et
de ’arthralgie est généralement plus ¢élevée que celle constatée chez les enfants (12 a 20%), et les
réactions tendent a étre plus marquées et de plus longue durée. Les symptdmes peuvent persister
quelques mois, voire, dans de rares cas, quelques années. Chez les adolescentes, 1’incidence des
réactions semble étre intermédiaire entre ce qui est constaté chez les enfants et ce qui est constaté chez
les femmes adultes. Méme chez les femmes plus agées (35 a 45 ans), ces réactions sont généralement
bien tolérées et interférent rarement avec les activités normales.

Arthrite chronique

L’arthrite chronique a été associée a la rubéole a virus sauvage et a été reliée a la persistance du virus
et/ou d’un antigéne viral isolé a partir des tissus corporels. Les sujets vaccinés ont rarement développé
des symptomes articulaires chroniques.

Déclaration des effets indésirables suspectés
La déclaration des effets indésirables suspectés aprés autorisation du médicament est importante. Elle
permet une surveillance continue du rapport bénéfice/risque du médicament.

4.9. Surdosage

L’administration d’une dose supérieure a celle recommandée de M-M-R 11 a été rarement rapportée et
le profil des effets indésirables était comparable a celui observé avec la dose recommandée de M-M-
RIIL

5.  PROPRIETES PHARMACOLOGIQUES
5.1. Propriétés pharmacodynamiques

Classe pharmacothérapeutique : vaccin viral, Code ATC : J07BD52

Evaluation de I’immunogénicité et de ’efficacité clinique
Une étude comparative menée chez 1 279 sujets ayant recu le vaccin M-M-R II ou la formulation

précédente (fabriqué avec de I’albumine sérique humaine) du vaccin contre la rougeole, les oreillons
et la rubéole fabriqué par Merck & Co., Inc. a démontré une immunogénicité et une sécurité d’emploi
similaires entre les 2 produits.

Des études cliniques menées auprés de 284 enfants séronégatifs vis-a-vis des trois virus et dgés de

11 mois a 7 ans, ont démontré que la précédente formulation du vaccin contre la rougeole, les
oreillons et la rubéole fabriqué par Merck & Co., Inc. est hautement immunogene et généralement
bien tolérée. Dans le cadre de ces études, une seule injection du vaccin a induit la formation
d’anticorps anti-hémagglutinine rougeoleux chez 95 % des sujets réceptifs, d’anticorps neutralisants
le virus des oreillons chez 96 % des sujets réceptifs et d’anticorps anti-hémagglutinine rubéoleux chez
99 % des sujets réceptifs.
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Evaluation de ’'immunogénicité chez les enfants dgés de 9 a 12 mois au moment de la premiére dose

Une étude clinique a été conduite avec un vaccin quadrivalent rougeole, oreillons, rubéole et varicelle
fabriqué par Merck & Co., Inc., administré selon un schéma en 2 doses, les doses étant administrées a
3 mois d’intervalle, chez 1 620 sujets en bonne santé 4gés de 9 a 12 mois au moment de la premiére
dose. Le profil de sécurité¢ d’emploi apres la 1™ et la 2° dose était généralement comparable pour

toutes les cohortes d’age.

Dans I’ensemble d’analyse complet (sujets vaccinés indépendamment de leur titre initial d’anticorps),
des taux de séroprotection élevés > 99 % ont ét€ mis en évidence pour les oreillons et la rubéole apres
I’administration de la deuxiéme dose, indépendamment de 1’age du sujet vacciné au moment de la
premiére dose. Aprés 2 doses, les taux de séroprotection contre la rougeole étaient de 98,1 % quand la
premiére dose était administrée a 11 mois et de 98,9 % lorsqu’elle I’était a 12 mois (objectif de I’étude
de non-infériorité atteint). Apres 2 doses, les taux de séroprotection contre la rougeole étaient de 94,6 %
quand la premiére dose était administrée a 9 mois et de 98,9 % lorsqu’elle I’était a 12 mois (objectif
de I’¢tude de non-infériorité non atteint).

Les taux de séroprotection contre la rougeole, les oreillons et la rubéole pour I’ensemble d’analyse
complet sont présentés dans le tableau 1.

Tableau 1 : Taux de séroprotection contre la rougeole, les oreillons et la rubéole 6 semaines aprés la
1™ dose et 6 semaines apres la 2° dose d’un vaccin quadrivalent rougeole, oreillons, rubéole et
varicelle fabriqué par Merck & Co., Inc. — Ensemble d’analyse complet.

1" dose a 9 mois /

1" dose a 11 mois /

1" dose a 12 mois /

Valence 2¢ dose a 12 mois 2¢ dose a 14 mois 2¢ dose a 15 mois
(niveau de Moment N =527 N =480 N =466
séroprotec- Taux de Taux de Taux de

tion) séroprotection séroprotection séroprotection
[IC a 95 %] [IC a 95 %] [IC a 95 %]
Rougeole Apres 72,3 % 87,6 % 90,6 %
(titre 1" dose [68,2;76,1] [84,2;90,4] [87,6; 93,1]
> 255 mUl/ Apres 94,6 % 98,1 % 98,9 %
ml) 2¢ dose [92,3;96.,4] [96,4 ; 99,1] [97,5;99,6]
Oreillons Apres 96,4 % 98,7 % 98.5 %
(titre 1" dose [94.4 ; 97.8] [97.,3;99,5] [96,9 ; 99.,4]
> 10 unités | Apreés 99,2 % 99,6 % 99,3 %
d’Ac 2¢ dose [98.,0 ; 99,8] [98,5;99,9] [98,1;99,9]
ELISA/ml)
Rubéole Apres 97,3 % 98,7 % 97,8 %
(titre 1" dose [95,5 % ; 98,5 %] [97,399,5] [96,0 ; 98,9 %]
> 10 Ul/ml) Apres 99,4 % 99,4 % 99,6 %
- 2¢ dose [98,3;99,9] [98,1 ;99,9] [98,4;99,9]

Les moyennes géométriques des titres (MGT) aprées la 2¢ dose contre les oreillons et la rubéole étaient
comparables entre toutes les classes d’age, tandis que les MGT contre la rougeole étaient inférieures

chez les sujets ayant recu la premiére dose a I’age de 9 mois comparativement aux sujets ayant recu la
premicre dose a I’age de 11 ou 12 mois.

Une étude comparative menée chez 752 sujets ayant recu M-M-R 11 soit par voie intramusculaire soit
par voie sous-cutanée a montré un profil d’immunogénicité similaire entre les deux voies

d’administration.

L’efficacité des composants de la précédente formulation du vaccin contre la rougeole, les oreillons et
la rubéole fabriqué par Merck & Co., Inc. a été établie dans une série d’essais contrdlés en double
aveugle, qui ont démontré un haut degré d’efficacité protectrice apportée par les composants




WHO-PI-V205C-1-102022

individuels du vaccin. Ces études ont é¢galement établi que la séroconversion induite par la
vaccination contre la rougeole, les oreillons et la rubéole correspondait a la protection conférée contre
ces maladies.

Vaccination apres exposition

La vaccination des personnes exposées a la souche sauvage de la rougeole peut conférer une
protection si le vaccin est administré dans les 72 heures suivant 1’exposition. Toutefois, si le vaccin
est administré quelques jours avant I’exposition, une protection substantielle peut étre apportée. Il n’y
a pas de preuve concluante indiquant que la vaccination de sujets récemment exposés a la souche
sauvage des oreillons ou de la rubéole induise une protection.

Efficacité

Plus de 400 millions de doses de la précédente formulation du vaccin contre la rougeole, les oreillons
et la rubéole fabriqué par Merck & Co., Inc. ont été distribués dans le monde (de 1978 a 2003).
L’utilisation répandue d’un schéma de vaccination a deux doses aux Etats-Unis et dans des pays tels
que la Finlande et la Suéde a conduit & une réduction de plus de 99 % de I’incidence de chacune des
trois maladies ciblées.

Adolescentes et femmes, non enceintes

La vaccination avec le vaccin contenant le virus vivant atténué de la rubéole des adolescentes non
enceintes et des femmes en dge de procréer non enceintes et réceptives est indiquée si certaines
précautions sont prises (voir rubriques 4.4 et 4.6). La vaccination des femmes post-pubéres réceptives
confere une protection individuelle contre une possible infection par le virus de la rubéole pendant la
grossesse, prévenant ainsi une infection du feetus et des anomalies congénitales associées a la rubéole.

Les sujets agés de plus de 9 mois non vaccinés au préalable en contact avec des femmes enceintes

réceptives doivent recevoir un vaccin contenant le virus vivant atténué de la rubéole (tel que M-M-
R II ou un vaccin monovalent contre la rubéole) afin de réduire le risque d’exposition de la femme
enceinte.

Sujets probablement réceptifs aux oreillons et a la rubéole

11 est préférable d’administrer M-M-R II aux sujets probablement réceptifs aux oreillons ou a la
rubéole. Les sujets ayant besoin d’une vaccination contre la rougeole peuvent recevoir M-M-R 11,
quel que soit leur statut immunitaire concernant les oreillons ou la rubéole, si un vaccin monovalent
contre la rougeole n’est pas immédiatement disponible.

5.2. Propriétés pharmacocinétiques
Sans objet.
5.3. Données de sécurité préclinique

Aucune étude non clinique n’a été menée.

6. DONNEES PHARMACEUTIQUES
6.1. Liste des excipients

Poudre

Sorbitol

Phosphate de sodium, monobasique
Phosphate de sodium, dibasique
Phosphate de potassium, monobasique
Phosphate de potassium, dibasique
Saccharose

Gélatine hydrolysée (porcine)

10
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Milieu 199 avec sels de Hanks

Milieu minimum essentiel Eagle (MEM)
L-glutamate monosodique

Néomycine

Rouge de phénol

Bicarbonate de sodium

Solvant
Eau pour préparations injectables

6.2. Incompatibilités
En I’absence d’études de compatibilité, ce vaccin ne doit pas étre mélangé avec d’autres médicaments.

6.3. Durée de conservation
2 ans.

Aprés reconstitution, le vaccin doit étre utilisé immédiatement. Cependant, la stabilité a été démontrée
pendant 8 heures quand le vaccin est réfrigéré entre 2 °C et 8 °C.

6.4. Précautions particulieres de conservation

A conserver et transporter réfrigéré (entre 2 °C et 8 °C).

Ne pas congeler.

Conserver le flacon de poudre dans I’emballage extérieur a 1’abri de la lumiére.

Pour connaitre les conditions de conservation aprés reconstitution du médicament, voir rubrique 6.3.

6.5. Nature et contenu de I’emballage extérieur

M-M-R II est fourni sous forme de boite de 10 flacons a dose unique de vaccin lyophilisé et de boite
de 10 flacons de diluant.

11
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Figure 1 Pastille de controle du flacon de vaccin

Pastille de contréle du

flacon de vaccin (VVM
UTILISER NE PAS UTILISER

Le carré est Le carré est

Le carré est de la méme Dhus Sombre
lus clair que
IF; cercle d fouleulr que que le cercle
¢ cercle externe
externe externe

La couleur du carré central de la pastille
de contrdle du flacon de vaccin
commence par prendre une teinte plus
claire que le cercle externe, puis continue
a s’assombrir avec le temps et/ou
I'exposition a la chaleur.

Une fois qu’un vaccin aura atteint ou
dépassé le moment d’élimination, la
couleur du carré central sera de la méme
couleur ou plus sombre que le cercle
externe.

D’ELIMINATION

Informer votre responsable

Exposition cumulée a la chaleur au fil du temps >

Les pastilles de contrdle du flacon de vaccin (Vaccine Vial Monitors, VVM) se situent sur le
capuchon du flacon de M-M-R II fabriqué par Merck Sharp & Dohme LLC. Le point de couleur qui
apparait sur I’étiquette du flacon est un VVM. 11 s’agit d’un point sensible a la température au fil du
temps, qui indique la chaleur cumulée a laquelle le flacon a été exposé. 1l avertit I'utilisateur si
I’exposition a la chaleur a potenticllement dégradé le vaccin au-dela des limites acceptables.

L’interprétation du VVM est simple. Observez le carré central. Sa couleur changera progressivement.
Tant que la couleur de ce carré est plus claire que celle du cercle, le vaccin peut étre utilisé. Dés que la
couleur du carré central est identique a celle du cercle ou plus foncée que celui-ci, le flacon doit étre
¢liminé.

6.6. Précautions particuliéres d’élimination et manipulation

Pour reconstituer le vaccin, utiliser le solvant fourni. Le solvant est un liquide clair et incolore. Avant
d’étre mélangée avec le solvant, la poudre du vaccin est un agglomérat jaune pale, compact et
cristallin. Une fois complétement reconstitug, le vaccin est un liquide jaune clair.

11 est important d’utiliser une seringue et une aiguille stériles a usage unique pour chaque patient afin
de prévenir la transmission d’agents infectieux d’un sujet a un autre.

Instructions pour la reconstitution

Prélever la totalité du contenu du flacon de solvant avec une seringue a utiliser pour la reconstitution
et I’injection. Injecter la totalité du contenu de la seringue dans le flacon contenant la poudre. Agiter
doucement afin de bien mélanger. Le vaccin reconstitué ne doit pas étre utilisé si des particules
étrangeres sont observées ou si I’aspect du solvant, de la poudre ou du vaccin reconstitué différe de ce
qui est décrit ci-dessus.

Prélever la totalité du contenu du flacon de vaccin reconstitué¢ avec la méme seringue et injecter la
totalité¢ du volume.

12
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Si deux aiguilles sont fournies : utiliser une aiguille pour reconstituer le vaccin et 1’autre pour son
administration a la personne a vacciner.

Tout médicament non utilisé ou déchet doit étre éliminé conformément a la réglementation locale.

13
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M-M-R™ |1
(VACUNA CON VIRUS VIVOS CONTRA EL SARAMPION, LAS PAPERAS y LA
RUBEOLA) (MEASLES, MUMPS, and RUBELLA VIRUS VACCINE LIVE)

1. NOMBRE DEL PRODUCTO MEDICINAL

Polvo y solvente para suspension inyectable de la M-M-R™ ]I
Vacuna contra el sarampion, las paperas y la rubéola (con virus vivos)

2.  COMPOSICION CUALITATIVA Y CUANTITATIVA
Después de la reconstitucion, una dosis (0,5 ml) contiene:

Virus del sarampion!, cepa Enders’ Edmonston (vivo, atenuado) No menos de 1x10° CCIDso*

Virus de las paperas', cepa Jeryl Lynn™ [nivel B] (vivo, atenuado)_
Virus de la rubéola?, cepa Wistar RA 27/3 (vivo, atenuado) No menos de 1x10* CCIDso*

*50 % de la dosis infecciosa de cultivo celular

! producido en células embrionarias de pollo.
2 producido en fibroblastos pulmonares diploides humanos WI-38.

La vacuna puede contener vestigios de albimina humana recombinante (rtHA).
Esta vacuna contiene una pequeifia cantidad de neomicina. Consulte la seccion 4.3.

Excipientes con efecto conocido:

La vacuna contiene 14,5 mg de sorbitol. Consulte la seccion 4.4.

Consulte la lista completa de excipientes en la seccion 6.1.

3.  FORMA FARMACEUTICA

Polvo y solvente para suspension inyectable.

Antes de la reconstitucion, el polvo es una torta cristalina compacta de color amarillo claro, y el
solvente es un liquido transparente e incoloro.

4. DETALLES CLINICOS

4.1. Indicaciones terapéuticas

La M-M-R II esté indicada para la vacunacion simultanea contra el sarampion, las paperas y la
rubéola en personas de 12 meses de edad en adelante (consulte la seccion 4.2).

La M-M-R 1II se puede administrar a lactantes a partir de los 9 meses de edad en circunstancias
especiales (consulte las secciones 4.2,4.4y 5.1).

Para su uso en brotes de sarampion o para la vacunacion posterior a la exposicion, o para su uso en
personas no vacunadas previamente, mayores de 9 meses, que estén en contacto con mujeres
embarazadas susceptibles, y personas que probablemente sean susceptibles a las paperas y la rubéola,
consulte la seccion 5.1.

La M-M-R II debe utilizarse en funcion de las recomendaciones oficiales.

Copyright © 2022 Merck & Co., Inc., Rahway, NJ, EE. UU., y sus filiales.
Todos los derechos reservados.
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4.2. Posologia y método de administracion

Posologia

Personas de 12 meses de edad o mas:

Las personas de 12 meses o mas deben recibir una dosis en la fecha elegida. De acuerdo con la
recomendacion oficial, se puede administrar una segunda dosis al menos 4 semanas después de la
primera dosis. La segunda dosis esta destinada a personas que no respondieron a la primera dosis por
cualquier motivo.

Lactantes de entre 9 y 12 meses de edad:

Los datos de inmunogenicidad y seguridad muestran que la M-M-R II puede administrarse a lactantes
de entre 9 y 12 meses de edad, de acuerdo con las recomendaciones oficiales o cuando se considere
necesaria una proteccion temprana (p. €j., guarderia, situaciones de brotes o viaje a una region con
alta prevalencia de sarampion). Dichos lactantes deben volver a vacunarse a los 12 a 15 meses de
edad. Se debe considerar una dosis adicional con una vacuna que contenga el virus del sarampion de
acuerdo con las recomendaciones oficiales (consulte las secciones 4.4 y 5.1).

Lactantes menores de 9 meses de edad:
Actualmente, no se dispone de datos sobre la eficacia y la seguridad de la M-M-R 1II para su uso en
nifios menores de 9 meses de edad.

Método de administracion

La vacuna debe inyectarse por via intramuscular (IM) o subcutanea (SC).

Los lugares de inyeccion preferidos son el area anterolateral del muslo en nifios mas pequefios y el
area del deltoides en nifios mayores, adolescentes y adultos.

La vacuna debe administrarse por via subcutanea en pacientes con trombocitopenia o cualquier
trastorno de coagulacion.

Para conocer las precauciones que deben tomarse antes de manipular o administrar el producto
medicinal, y para obtener instrucciones sobre la reconstitucion del producto medicinal antes de la
administracion, consulte la seccion 6.6.

NO INYECTAR POR ViA INTRAVASCULAR.

4.3. Contraindicaciones

Antecedentes de hipersensibilidad a cualquier vacuna contra el sarampion, las paperas o la rubéola, o
a cualquiera de los excipientes, incluida la neomicina (consulte las secciones 2, 4.4 y 6.1).

Embarazo. Ademas, se debe evitar el embarazo durante 1 mes después de la vacunacion (consulte la
seccion 4.6).

La vacunacién debe posponerse durante cualquier enfermedad con fiebre >38,5 °C.

Tuberculosis activa sin tratamiento. Los nifios en tratamiento para la tuberculosis no han
experimentado exacerbacion de la enfermedad cuando se les inmuniz6 con la vacuna con virus vivos
contra el sarampion. Hasta la fecha, no se han informado estudios sobre el efecto de las vacunas con
el virus del sarampion en nifios con tuberculosis no tratada.

Discrasias sanguineas, leucemia, linfomas de cualquier tipo u otras neoplasias malignas que afectan
los sistemas hematopoyético y linfatico.
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Terapia inmunosupresora actual (incluidas dosis altas de corticosteroides). La M-M-R Il no esta
contraindicada en personas que reciben corticosteroides topicos o parenterales en dosis bajas (p. ¢j.,
para profilaxis del asma o terapia de reemplazo).

Inmunodeficiencia humoral o celular grave (primaria o adquirida), p. €j., inmunodeficiencia
combinada grave, agammaglobulinemia y SIDA o infeccion por VIH sintomatica o porcentaje de
linfocitos T CD4+ especifico de la edad en nifios menores de 12 meses: CD4+ <25 %; nifios de entre
12 y 35 meses: CD4+ <20 %; nifios de entre 36 y 59 meses: CD4+ <15 % (consulte la seccion 4.4).

En personas gravemente inmunodeprimidas vacunadas de manera inadvertida con una vacuna que
contiene el virus del sarampion, se ha informado encefalitis con cuerpos de inclusion del sarampion,
neumonitis y muerte como consecuencias directas de la infeccion diseminada por el virus de la vacuna
contra el sarampion.

Antecedentes familiares de inmunodeficiencia congénita o hereditaria, a menos que se demuestre la
competencia inmunitaria del posible receptor de la vacuna.

4.4. Advertencias y precauciones especiales de uso

Al igual que con todas las vacunas inyectables, el tratamiento médico adecuado siempre debe estar
disponible en caso de reacciones anafilacticas poco frecuentes después de la administracion de la
vacuna (consulte la seccion 4.8).

Los adultos y adolescentes con antecedentes de alergias pueden tener un mayor riesgo de anafilaxia o
reacciones anafilactoides. Después de la vacunacion, se recomienda un monitoreo minucioso para
detectar los signos tempranos de dichas reacciones.

Dado que la vacuna con virus vivos contra el sarampién y la vacuna con virus vivos contra las paperas
se producen en cultivo de células de embrion de pollo, las personas con antecedentes de reacciones
anafilacticas o anafilactoides, u otras reacciones inmediatas (por ejemplo, urticaria, hinchazon de la
boca y la garganta, dificultad para respirar, hipotension o shock) después de la ingestion de huevo
pueden tener un mayor riesgo de reacciones de hipersensibilidad de tipo inmediato. La relacion entre
posibles riesgos-beneficios debe evaluarse cuidadosamente antes de considerar la vacunacion en tales
€asos.

Se debe tener precaucion en la administracion de la M-M-R 1I a personas con antecedentes personales
o familiares de convulsiones, o antecedentes de lesion cerebral. El médico debe estar alerta a la
elevacion de la temperatura que puede ocurrir después de la vacunacion (consulte la seccion 4.8).

Los lactantes de 9 a 12 meses de edad vacunados con una vacuna que contiene el virus del sarampion
durante brotes de sarampidn o por otros motivos pueden no responder a la vacuna debido a la
presencia de anticuerpos circulantes de origen materno y/o inmadurez del sistema inmunitario
(consulte las secciones 4.2 y 5.1).

Esta vacuna contiene 14.5 mg de sorbitol como excipiente. Los pacientes con problemas hereditarios
poco frecuentes de intolerancia a la fructosa no deben recibir esta vacuna.

Trombocitopenia

Esta vacuna debe administrarse por via subcutanea a personas con trombocitopenia o cualquier
trastorno de coagulacion, ya que puede producirse sangrado después de una administracion
intramuscular en estas personas. Las personas con trombocitopenia actual pueden desarrollar
trombocitopenia mas grave después de la vacunacion. Ademas, las personas que experimentaron
trombocitopenia con la primera dosis de la M-M-R 1II (o sus vacunas componentes) pueden desarrollar
trombocitopenia con las dosis repetidas. Puede evaluarse el estado serologico para determinar si se
necesitan o no dosis adicionales de la vacuna. La relacion entre posibles riesgos-beneficios debe
evaluarse cuidadosamente antes de considerar la vacunacion en tales casos (consulte la seccion 4.8).
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Otros

La vacunacion puede considerarse en pacientes con inmunodeficiencias seleccionadas en las que los
beneficios superan los riesgos (pacientes con VIH asintomatico, deficiencias de la subclase IgG,
neutropenia congénita, enfermedad granulomatosa cronica y enfermedades por deficiencia del
complemento).

Los pacientes inmunocomprometidos que no tienen contraindicacion para esta vacunacion (consulte la
seccion 4.3) pueden no responder tan bien como los pacientes inmunocompetentes; por lo tanto,
algunos de estos pacientes pueden adquirir sarampion, paperas o rubéola en caso de contacto, a pesar
de la administracion adecuada de la vacuna. Estos pacientes deben ser monitoreados cuidadosamente
para detectar signos de sarampion, parotiditis y rubéola.

Existe la posibilidad de que la vacunacion con la M-M-R II no proteja a todos los vacunados.

Transmision

La mayoria de las personas susceptibles han excretado de la nariz o la garganta pequefias cantidades
del virus de la rubéola vivo atenuado 7 a 28 dias después de la vacunacion. No hay evidencia
confirmada que indique que dicho virus se transmite a personas susceptibles que estan en contacto con
las personas vacunadas. En consecuencia, la transmision a través del contacto personal cercano,
aunque se acepta como una posibilidad teorica, no se considera un riesgo significativo; sin embargo,
se ha documentado la transmision del virus de la vacuna contra la rubéola a los bebés a través de la
leche materna sin ninguna evidencia de enfermedad clinica (consulte la seccion 4.6).

No hay informes de transmision de la cepa Enders’ Edmonston mas atenuada del virus del sarampion
o la cepa Jeryl Lynn™ del virus de las paperas de los vacunados a contactos susceptibles.

Interferencia con los andlisis de laboratorio: consulte la seccion 4.5.

4.5. Interaccion con otros productos medicinales y otras formas de interaccion

Inmunoglobulina
No debe administrarse inmunoglobulina (IG) de forma concomitante con la M-M-R 1I.

La administracion de inmunoglobulinas de manera concomitante con la M-M-R 1I puede interferir con
la respuesta inmunitaria prevista. La vacunacion debe posponerse durante al menos 3 meses después
de las transfusiones de sangre o plasma, o de la administracion de inmunoglobulina sérica humana.

Debe evitarse la administracion de hemoderivados que contengan anticuerpos contra el sarampion, las
paperas o la rubéola, incluidas las preparaciones de inmunoglobulinas, en el plazo de 1 mes después
de una dosis de la M-M-R 11, a menos que se considere esencial.

Andlisis de laboratorio

Se ha informado que las vacunas con virus vivos atenuados del sarampion, las paperas y la rubéola
administradas de forma individual pueden provocar depresion temporal de la sensibilidad cutanea a la
tuberculina. Por lo tanto, si debe realizarse una prueba de tuberculina, se debe administrar antes, de
forma simultanea, o al menos 4 a 6 semanas después de la vacunacion con la M-M-R 11.

Uso con otras vacunas

Actualmente no se han realizado estudios especificos sobre el uso concomitante de la M-M-R Il y
otras vacunas. Sin embargo, dado que la M-M-R II ha demostrado tener perfiles de seguridad e
inmunogenicidad similares a la formulacion anterior de la vacuna combinada contra el sarampion, las
paperas y la rubéola fabricada por Merck & Co., Inc., se puede considerar la experiencia con esta
vacuna.

Los datos clinicos publicados respaldan la administracion concomitante de la formulacion anterior de
la vacuna contra el sarampion, las paperas y la rubéola fabricada por Merck & Co., Inc. con otras
vacunas infantiles, incluidas DTaP (o DTwP), IPV (u OPV), HIB (Haemophilus influenzae tipo b),



WHO-PI-V205C-1-102022

HIB-VHB (vacuna contra Haemophilus influenzae tipo b y contra la hepatitis B) y VAR (varicela). La
M-M-R II debe administrarse de forma concomitante en lugares de inyeccion separados, o un mes
antes o después de la administracion de otras vacunas con virus vivos.

En funcién de los estudios clinicos con la vacuna tetravalente contra el sarampion, las paperas, la
rubéola y la varicela y con la formulacion previa de la vacuna combinada contra el sarampion, las
paperas y la rubéola fabricada por Merck & Co., Inc., la M-M-R 1II se puede administrar
simultaneamente (pero en lugares de inyeccion separados) con la vacuna Prevenar y/o la vacuna
contra la hepatitis A. En estos estudios clinicos, se demostro que las respuestas inmunitarias no se
vieron afectadas y que los perfiles de seguridad generales de las vacunas administradas fueron
similares.

4.6. Fertilidad, embarazo y lactancia

Embarazo
Las mujeres embarazadas no deben vacunarse con la M-M-R 1II.

No se han realizado estudios con la M-M-R II en mujeres embarazadas. No se sabe si la M-M-R 11
puede provocar dafos fetal cuando se administra a mujeres embarazadas ni si puede afectar la
capacidad reproductiva.

Sin embargo, no se ha documentado dafio fetal cuando se han administrado vacunas contra el
sarampion o las paperas a mujeres embarazadas. Aunque no se puede excluir un riesgo tedrico, no se
han informado casos de sindrome de rubéola congénita en mas de 3500 mujeres susceptibles que, sin
saberlo, estaban en las primeras etapas del embarazo cuando se vacunaron con una vacuna que
contenia el virus de la rubéola. Por lo tanto, la vacunacion involuntaria de mujeres que no sabian que
estaban embarazadas con vacunas que contienen el virus del sarampion, las paperas o la rubéola no
debe ser un motivo para la interrupcion del embarazo.

Se debe evitar el embarazo durante 1 mes después de la vacunacion. Se debe aconsejar a las mujeres
que planean quedar embarazadas que demoren el embarazo.

Lactancia materna

Se ha demostrado en estudios que las mujeres en periodo de lactancia después del parto que han
recibido vacunas contra la rubéola con virus vivos atenuados pueden secretar el virus en la leche
materna y transmitirlo a los lactantes. En los lactantes con evidencia serologica de infeccion por el
virus de la rubéola, ninguno tuvo enfermedad sintomatica. Se desconoce si el virus de la vacuna
contra el sarampion o las paperas se secreta en la leche materna humana; por lo tanto, se debe tener
precaucion cuando se administra la M-M-R II a una mujer en periodo de lactancia.

Fertilidad
La M-M-R II no se ha evaluado en estudios de fertilidad.

4.7. Efectos en la capacidad de conducir y usar maquinas

No se han realizado estudios sobre los efectos en la capacidad de conducir y usar maquinas. Se espera
que la M-M-R II no tenga influencia o tenga una influencia insignificante en la capacidad de conducir
y usar maquinas.

4.8. Efectos no deseados

a. Resumen del perfil de seguridad

En ensayos clinicos, se administro la M-M-R I a 1965 nifios (consulte la seccion 5.1), y el perfil de
seguridad general fue similar al de la formulacion anterior de la vacuna contra el sarampion, las
paperas y la rubéola fabricada por Merck & Co., Inc.
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En un ensayo clinico, 752 nifios recibieron la M-M-R 1I, ya sea por via intramuscular o subcutanea. El
perfil de seguridad general de cualquiera de las vias de administracion fue similar, aunque las
reacciones en el lugar de la inyeccion fueron menos frecuentes en el grupo IM (15,8 %) en
comparacion con el grupo SC (25,8 %).

Se evaluaron todas las reacciones adversas en 1940 niflos. Entre estos niflos, se observaron las
reacciones adversas relacionadas con la vacuna, resumidas en la seccion b, después de la vacunacion
con la M-M-R II (sin incluir informes aislados con una frecuencia <0,2 %).

En comparacion con la primera dosis, una segunda dosis de la M-M-R Il no esta asociada con un
aumento en la incidencia y gravedad de los sintomas clinicos, incluidos aquellos que sugieren una
reaccion de hipersensibilidad.

Ademas, estan disponibles otras reacciones adversas informadas con el uso posterior a la
comercializacion de la M-M-R II y/o en estudios clinicos y el uso posterior a la comercializacion de
las formulaciones previas de vacunas monovalentes y combinadas contra el sarampion, las paperas y
la rubéola fabricadas por Merck & Co., Inc., independientemente de la causalidad o la frecuencia, y se
resumen en la seccion b. La frecuencia de estos eventos adversos se califica como “desconocida”
cuando no puede estimarse en funcidn de los datos disponibles.

Estos datos se informaron en funcién de mas de 400 millones de dosis distribuidas en todo el mundo.

Las reacciones adversas mas frecuentes informadas con el uso de la M-M-R 1I fueron: fiebre (38,5 °C
0 mas); reacciones en el lugar de la inyeccion que incluyeron dolor, hinchazén y eritema.

b. Lista tabulada de reacciones adversas

Las reacciones adversas se clasifican bajo encabezados de frecuencia usando la siguiente convencion:
[muy frecuentes (>1/10); frecuentes (>1/100 a <1/10); poco frecuentes (>1/1000 a <1/100);
desconocida (no se puede estimar a partir de los datos disponibles)]

Reacciones adversas | Frecuencia
Infecciones e infestaciones
Nasofaringitis, infeccion de las vias respiratorias Poco
superiores o infeccion viral frecuentes

Meningitis asépticat, sarampion atipico, epididimitis,
orquitis, otitis media, parotiditis, rinitis, panencefalitis Desconocida
esclerosante subaguda’

Trastornos sanguineos y del sistema linfdtico
Linfadenopatia regional, trombocitopenia | Desconocida
Trastornos del sistema inmunitario

Reaccion anafilactoide, anafilaxia y fendmeno
relacionado, como edema angioneurdtico, edema Desconocida
facial y edema periférico
Trastornos psiquiatricos

Llanto Poco
frecuentes
Irritabilidad Desconocida

Trastornos del sistema nervioso

Crisis convulsivas o convulsiones afebriles, ataxia,
mareos, encefalitisT, encefalopatia’, convulsién febril
(en nifios), sindrome de Guillain-Barré, cefalea,
encefalitis con cuerpos de inclusion del sarampion Desconocida
(MIBE) (consulte la seccion 4.3), paralisis ocular,
neuritis Optica, parestesia, polineuritis, polineuropatia,
neuritis retrobulbar, sincope

Trastornos oculares

Conjuntivitis, retinitis | Desconocida
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Trastornos del oido y del laberinto

Sordera nerviosa | Desconocida

Trastornos respiratorios, tordcicos y mediastinicos

Rinorrea Poco
frecuentes

Espasmo bronquial, tos, neumonia, neumonitis .

. Desconocida

(consulte la seccion 4.3), dolor de garganta

Trastornos gastrointestinales

Diarrea o vomitos Poco
frecuentes

Nauseas Desconocida

Trastornos de la piel y del tejido subcutdaneo

Erupcion morbiliforme u otra erupcion Frecuentes

Urticaria Poco
frecuentes

Paniculitis, prurito, purpura, induracion de la piel, Desconocida

sindrome de Stevens-Johnson
Trastornos musculoesqueléticos, del tejido conectivo y dseos
Artritis™ y/o artralgia® (generalmente transitoria y rara
vez cronica), mialgia

Trastornos generales y afecciones en el lugar de la administracion
Fiebre (38,5 °C o maés), eritema en el lugar de la

Desconocida

. . . ., Muy
inyeccion, dolor en el lugar de la inyeccion e
. ; . L frecuentes
hinchazén en el lugar de la inyeccion
Moretones en el lugar de la inyeccion Frecuentes
Erupcion en el lugar de la inyeccion Poco
frecuentes

Ardor y/o picazéon de corta duracion en el lugar de la
inyeccion, malestar general, papilitis, edema
periférico, hinchazon, sensibilidad, vesiculas en el Desconocida
lugar de la inyeccion, roncha y exacerbacion en el
lugar de la inyeccién

Trastornos vasculares

Vasculitis | Desconocida

T consulte la seccion ¢

c. Descripcion de reacciones adversas seleccionadas

Meningitis aséptica

Se han informado casos de meningitis aséptica después de la vacunacion contra el sarampion, las
paperas y la rubéola. Aunque se ha demostrado una relacion causal entre otras cepas de las vacunas
contra las paperas y la meningitis aséptica, no hay evidencia de que la cepa Jeryl Lynn™ de la vacuna
contra las paperas se relacione con la meningitis aséptica.

Encefalitis y encefalopatia

En personas gravemente inmunodeprimidas vacunadas de manera inadvertida con una vacuna que
contiene el virus del sarampidn se ha informado encefalitis con cuerpos de inclusion del sarampidn,
neumonitis y muerte como consecuencias directas de la infeccion diseminada por el virus de la vacuna
contra el sarampion (consulte la seccion 4.3); también se ha informado infeccion diseminada por el
virus de la vacuna contra las paperas y la rubéola.

Panencefalitis esclerosante subaguda

No hay evidencia de que la vacuna contra el sarampion pueda causar SSPE. Ha habido informes de
SSPE en nifios que no tenian antecedentes de infeccion por sarampion natural, pero que recibieron la
vacuna contra el sarampion. Algunos de estos casos pueden haber sido el resultado de sarampidn no
reconocido en el primer afio de vida o posiblemente de la vacunacion contra el sarampion. Los
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resultados de un estudio retrospectivo de casos y controles realizado por los Centros para el Control y
la Prevencion de Enfermedades de los EE. UU. sugieren que el efecto general de la vacuna contra el
sarampion ha sido proteger contra la SSPE mediante la prevencion del sarampion con su riesgo
inherente de SSPE.

Artralgia y/o artritis

La artralgia y/o la artritis (generalmente transitoria y rara vez crénica) y la polineuritis son
caracteristicas de la infeccion por rubéola de tipo natural, y varian en frecuencia y gravedad con la
edad y el sexo, siendo mayor en mujeres adultas y menor en nifios prepuberes. Después de la
vacunacion en nifios, las reacciones en las articulaciones son generalmente poco frecuentes (0-3 %) y
de corta duracion. En las mujeres, las tasas de incidencia de artritis y artralgia son generalmente mas
altas que las observadas en nifios (del 12 % al 20 %), y las reacciones tienden a ser mas marcadas y de
mayor duracion. Los sintomas pueden persistir durante meses o, en raras ocasiones, durante afios. En
las adolescentes, las reacciones parecen ser intermedias en cuanto a la incidencia entre las observadas
en nifios de ambos sexos y mujeres adultas. Incluso en mujeres mayores (de 35 a 45 afios), estas
reacciones son generalmente bien toleradas y rara vez interfieren con las actividades normales.

Artritis crénica

La artritis cronica se ha asociado con infeccion por rubéola de tipo natural y se ha relacionado con
virus y/o antigeno viral persistentes aislados de los tejidos del cuerpo. Solo rara vez los receptores de
la vacuna han desarrollado sintomas articulares cronicos.

Informe de sospechas de reacciones adversas
Es importante informar las sospechas de reacciones adversas después de la autorizacion del producto
medicinal. Permite el monitoreo continuo del equilibrio entre riesgo/beneficio del producto medicinal.

4.9. Sobredosis

Se informo la administracion de una dosis mas alta que la recomendada de la M-M-R 11 en raras
ocasiones, y el perfil de reacciones adversas fue similar al observado con la dosis recomendada de la
M-M-R 1L

5. PROPIEDADES FARMACOLOGICAS

5.1. Propiedades farmacodindamicas

Grupo farmacoterapéutico: Vacuna viral, codigo ATC JO7BD52

Evaluacién de inmunogenicidad y eficacia clinica

Un estudio comparativo en 1279 sujetos que recibieron la M-M-R II o la formulacién anterior
(fabricada con albimina sérica humana) de la vacuna contra el sarampion, las paperas y la rubéola

fabricada por Merck & Co., Inc. demostr6 una inmunogenicidad y seguridad similares entre los
2 productos.

En estudios clinicos en los que participaron 284 nifios seronegativos triples, de 11 meses a 7 afios de
edad, se demostr6 que la formulacion anterior de la vacuna contra el sarampion, las paperas y la
rubéola fabricada por Merck & Co., Inc. es altamente inmunogénica y generalmente bien tolerada. En
estos estudios, una tnica inyeccion de la vacuna indujo anticuerpos de inhibicion de la
hemaglutinacion (HI) contra el sarampion en el 95 %, anticuerpos neutralizadores contra las paperas
en el 96 % y anticuerpos HI contra la rubéola en el 99 % de las personas susceptibles.

Evaluacién de la inmunogenicidad en nifios de 9 a 12 meses de edad al momento de la primera dosis

Se realizo un estudio clinico con la vacuna tetravalente contra el sarampion, las paperas, la rubéola y

la varicela fabricada por Merck & Co., Inc., administrada con un cronograma de 2 dosis, con 3 meses
de diferencia entre dosis, a 1620 sujetos sanos de 9 a 12 meses de edad al momento de la primera
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dosis. El perfil de seguridad después de las dosis 1 y 2 fue generalmente similar para todas las
cohortes etarias.

En el conjunto de analisis completo (sujetos vacunados independientemente de su titulo de
anticuerpos al inicio), se obtuvieron altas tasas de seroproteccion de >99 % para las paperas y la
rubéola después de la dosis 2, independientemente de la edad de la persona vacunada en la primera
dosis. Después de 2 dosis, las tasas de seroproteccion contra el sarampion fueron del 98,1 % cuando
se administrd la primera dosis a los 11 meses, en comparacion con el 98,9 % cuando se administro la
primera dosis a los 12 meses (se cumpli6 el objetivo de no inferioridad del estudio). Después de dos
dosis, las tasas de seroproteccion contra el sarampion fueron del 94,6 % cuando se administro la
primera dosis a los 9 meses, en comparacion con el 98,9 % cuando se administro la primera dosis a
los 12 meses (no se cumplio el objetivo de no inferioridad del estudio).

Las tasas de seroproteccion contra el sarampion, las paperas y la rubéola para el conjunto de analisis
completo se presentan en la Tabla 1.

Tabla 1: Tasas de seroproteccion contra el sarampion, las paperas y la rubéola 6 semanas después de
la dosis 1 y 6 semanas después de la dosis 2 de la vacuna tetravalente contra el sarampion, las paperas,
la rubéola y la varicela fabricada por Merck & Co., Inc., conjunto de analisis completo

Dosis 1 a los 9 meses | Dosis 1 a los 11 meses Dosis 1 a los
Valencia / Dosis 2 a los / Dosis 2 a los 12 meses / Dosis 2 a
(nivel de Punto 12 meses 14 meses los 15 meses
seroprotec |cronologico N =527 N =480 N =466
cién) Tasas de Tasas de Tasas de
seroproteccion seroproteccion seroproteccion
[CI del 95 %] [CI del 95 %] [CI del 95 %]
Después 72,3 % 87,6 % 90,6 %
Sarampion de la [68,2; 76,1] [84,2; 90,4] [87,6; 93,1]
(titulo dosis 1
>255mUl/ | Después 94,6 % 98,1 % 98,9 %
ml) de la [92,3; 96,4] [96,4; 99,1] [97,5; 99,6]
dosis 2
Paperas Después 96,4 % 98,7 % 98,5 %
, de la [94.,4; 97.8] [97.,3; 99,5] [96,9; 99,4]
(tltglo >10 dosis 1
ggﬁ‘/ﬁ Después 99.2 % 99.6 % 993 %
en ELISA) de l.a [98,0; 99,8] [98,5; 99,9] [98,1; 99,9]
dosis 2
Después 97,3 % 98,7 % 97,8 %
Rubéola de.la [95,5; 98,5] [97.,3; 99,5] [96,0; 98,9]
(titulo >10 |—d08is ]
Ul /mT) Después 99,4 % 99,4 % 99,6 %
de la [98,3; 99,9] [98,1; 99,9] [98.,4; 99,9]
dosis 2

Los titulos de la media geométrica (GMT) después de la dosis 2 contra las paperas y la rubéola fueron
similares en todas las categorias etarias, mientras que los GMT contra el sarampion fueron mas bajos
en los sujetos que recibieron la primera dosis a los 9 meses de edad en comparacion con los sujetos
que recibieron la primera dosis a los 11 o 12 meses de edad.

Un estudio comparativo en 752 sujetos que recibieron la M-M-R II por via intramuscular o
subcutanea demostro un perfil de inmunogenicidad similar entre ambas vias de administracion.

Se establecio la eficacia de los componentes de la formulacion anterior de la vacuna contra el
sarampion, las paperas y la rubéola fabricada por Merck & Co., Inc. en una serie de ensayos de campo
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controlados a doble ciego, que demostraron un alto grado de eficacia protectora proporcionada por los
componentes individuales de la vacuna. Estos estudios también establecieron que la seroconversion en
respuesta a la vacunacion contra el sarampion, las paperas y la rubéola fue paralela a la proteccion de
estas enfermedades.

Vacunacién posterior a la exposicion

La vacunacion de personas expuestas al sarampion de tipo natural puede proporcionar cierta
proteccion si la vacuna puede administrarse dentro de las 72 horas posteriores a la exposicion. Sin
embargo, si la vacuna se administra unos dias antes de la exposicion, se puede proporcionar una
proteccion sustancial. No hay evidencia concluyente de que la vacunacion de personas expuestas
recientemente a paperas de tipo natural o rubéola de tipo natural proporcione proteccion.

Efectividad

Se han distribuido mas de 400 millones de dosis de la formulacion anterior de la vacuna contra el
sarampion, las paperas y la rubéola fabricada por Merck & Co., Inc. en todo el mundo (de 1978 a
2003). El uso generalizado de un cronograma de vacunacion de 2 dosis en los Estados Unidos y paises
como Finlandia y Suecia ha llevado a una reduccion >99 % en la incidencia de cada una de las

3 enfermedades en cuestion.

Mujeres adolescentes y adultas no embarazadas

Esta indicada la vacunacion de mujeres adolescentes y adultas en edad fértil no embarazadas
susceptibles con la vacuna con virus vivos atenuados contra la rubéola si se observan ciertas
precauciones (consulte las secciones 4.4 y 4.6). Vacunar a mujeres pospuberales susceptibles confiere
proteccion individual contra la posterior infeccion por rubéola durante el embarazo, lo que, a su vez,
previene la infeccion del feto y la consecuente lesion congénita por rubéola.

Las personas no vacunadas previamente mayores de 9 meses que estén en contacto con mujeres
embarazadas susceptibles deben recibir la vacuna contra la rubéola con virus vivos atenuados (como
la M-M-R II o una vacuna monovalente contra la rubéola) para reducir el riesgo de exposicion de la
mujer embarazada.

Personas con probabilidades de ser susceptibles a las paperas y la rubéola

La M-M-R 1I se prefiere para la vacunacion de personas con probabilidades de ser susceptibles a las
paperas y la rubéola. Las personas que requieren vacunacion contra el sarampion pueden recibir la M-
M-R II independientemente de su estado inmunitario contra las paperas o la rubéola si no se dispone
de una vacuna monovalente contra el sarampion.

5.2. Propiedades farmacocinéticas
No corresponde.
5.3. Datos de seguridad preclinicos

No se han realizado estudios no clinicos.

6. DETALLES FARMACEUTICOS
6.1. Lista de excipientes

Polvo

Sorbitol

Fosfato de sodio, monobasico
Fosfato de sodio, dibasico
Fosfato de potasio, monobasico
Fosfato de potasio, dibasico
Sacarosa

10
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Gelatina hidrolizada (porcina)

Medio 199 con sales de Hanks

Medio esencial minimo, Eagle (MEM)
L-glutamato monosodico

Neomicina

Rojo de fenol

Bicarbonato de sodio

Solvente
Agua para inyecciones

6.2. Incompatibilidades

En ausencia de estudios de compatibilidad, la vacuna no debe mezclarse con otros productos
medicinales.

6.3. Vida util

Dos (2) aiios.

Después de la reconstitucion, la vacuna debe usarse de inmediato; sin embargo, se ha demostrado la
estabilidad en uso durante 8 horas cuando se refrigera a 2 °C-8 °C.

6.4. Precauciones especiales para el almacenamiento
Almacenar y transportar refrigerada (2 °C-8 °C).
No congelar.

Mantener el vial de polvo en la caja exterior para protegerlo de la luz.

Para conocer las condiciones de almacenamiento después de la reconstitucion del producto medicinal,
consulte la seccion 6.3.

6.5. Naturaleza y contenido del recipiente

La M-M-R 1II se suministra como una caja de 10 viales de dosis unica de vacuna liofilizada y una caja
de 10 viales de diluyente.

11
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Fig. 1 Monitor del vial de la vacuna

Monitor de los viales de las vacunas (VVM)

NO USAR _

A A A
El cuadrado es El cuadrado El cuadrado
mas claro que coincide con es mas
el circulo el circulo oscuro que el
exterior exterior circulo
exterior
El color del cuadrado interior del VVM Una vez que una vacuna ha alcanzado o

PUNTO DE
DESCARTE

comienza con un tono que es mas claro
que el circulo exterior y contintia
oscureciéndose con el tiempo y/o la
exposicion al calor.

superado el punto de descarte, el color
del cuadrado interior sera del mismo color
0 mas oscuro que el circulo exterior.

Informar a su supervisor

Exposicion acumulativa al calor con el >
tiempo

Los monitores de los viales de las vacunas (VVM) estan en la tapa de la M-M-R II fabricados por
Merck Sharp & Dohme LLC. El punto de color que aparece en la etiqueta del vial es un VVM. Este es
un punto sensible al tiempo-a la temperatura que proporciona un indicio del calor acumulativo al que
se ha expuesto el vial. Advierte al usuario final cuando es probable que la exposicion al calor haya
degradado la vacuna mas alla de un nivel aceptable.

La interpretacion del VVM es simple. Concéntrese en el cuadrado central. Su color cambiara
progresivamente. Siempre que el color de este cuadrado sea mas claro que el color del anillo, entonces
se puede usar la vacuna. Tan pronto como el color del cuadrado central sea del mismo color que el
anillo o de un color mas oscuro que el anillo, el vial debe desecharse.

6.6. Precauciones especiales para el desecho y otro tipo de manipulacién

Para reconstituir, utilice el solvente suministrado. El solvente es un liquido transparente e incoloro.
Antes de mezclar con el solvente, el polvo es una torta cristalina compacta de color amarillo claro.
Una vez completamente reconstituida, la vacuna es un liquido amarillo transparente.

Es importante utilizar una jeringa y una aguja estériles diferentes para cada paciente con el fin de
prevenir la transmision de agentes infecciosos de un individuo a otro.

Instrucciones para la reconstitucion

Extraiga todo el volumen de solvente en una jeringa que se usara para su reconstitucion e inyeccion.
Inyecte todo el contenido de la jeringa en el vial que contiene el polvo. Agite suavemente para
mezclar bien. La vacuna reconstituida no debe usarse si se observa alguna particula o si el aspecto del
solvente o polvo o de la vacuna reconstituida difiere de lo descrito anteriormente.

Extraiga todo el contenido del vial de la vacuna reconstituida en la misma jeringa e inyecte todo el
volumen.

12
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Si se proporcionan dos agujas: use una aguja para reconstituir la vacuna y la otra para su
administracion a la persona que se va a vacunar.

Todo producto medicinal no utilizado o material de desecho debe eliminarse de acuerdo con los
requisitos locales.

13
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M-M-R™ |1 ) .
(VACINA VIVA CONTRA O VIRUS DO SARAMPO, PAPEIRA E RUBEOLA)

1. NOME DO MEDICAMENTO

M-M-R™ [I p6 e veiculo para suspensdo injetavel
Vacina (viva) contra o sarampo, papeira e rubéola

2.  COMPOSICAO QUALITATIVA E QUANTITATIVA

Apds reconstitui¢do, uma dose (0,5 ml) contém:

Virus do sarampo' estirpe Enders’ Edmonston (vivo, atenuado) ndo inferior a 1x10° TCIDso*
Virus da papeira! estirpe Jeryl Lynn™ (Nivel B) (vivo, atenuado) ndo inferior a 12.5x103 TCIDsp*
Virus da rubéola? estirpe Wistar RA 27/3 (vivo, atenuado) ndo inferior a 1x10° TCIDso*

* dose infeciosa para 50% da cultura tecidular

! produzido em células embrionarias de pinto.
2 produzido em fibroblastos pulmonares diploides humanos WI-38.

A vacina pode conter vestigios de albumina humana recombinante (rHA).
Esta vacina contém quantidades vestigiais de neomicina. Ver secgdo 4.3.

Excipientes com efeito conhecido:

A vacina contém 14,5 miligramas de sorbitol. Ver seccdo 4.4.

Para a lista completa de excipientes, ver secgdo 6.1.

3.  FORMA FARMACEUTICA

Po e veiculo para suspensao injetavel.

Antes da reconstitui¢do, o p6 apresenta-se sob a forma de um aglomerado cristalino, compacto,
ligeiramente amarelado e o veiculo ¢ um liquido incolor e limpido.

4. INFORMACOES CLINICAS

4.1. Indicagoes terapéuticas

A M-M-R II esta indicada na vacinagdo simultdnea contra o sarampo, a papeira e a rubéola em
individuos a partir dos 12 meses de idade (ver secgdo 4.2).

Em circunsténcias especiais, a M-M-R II pode ser administrada a lactentes a partir dos 9 meses de
idade (ver secgoes 4.2, 4.4 ¢ 5.1).

Para utilizagdo em surtos de sarampo, na vacinagdo pds-exposicao ou para utilizagdo em individuos
com mais de 9 meses de idade que ndo tenham sido previamente vacinados e que estdo em contacto
com mulheres gravidas suscetiveis e em pessoas com provavel suscetibilidade a papeira e a rubéola,
ver seccao S5.1.

A M-M-R 1I deve ser usada com base nas recomendag¢des oficiais.

Copyright © 2022 Merck & Co., Inc., Rahway, NJ, EUA, e respetivas subsidiarias.
Todos os direitos reservados.
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4.2. Posologia e modo de administracao

Posologia

Individuos com 12 ou mais meses de idade:

Os individuos com 12 ou mais meses de idade devem receber uma dose numa data selecionada.
Podera ser administrada uma segunda dose pelo menos 4 semanas ap0s a primeira dose, em
conformidade com a recomendag@o oficial. A segunda dose destina-se a individuos que, por qualquer
motivo, ndo responderam a primeira dose.

Lactentes entre 0s 9 e os 12 meses de idade:

Os dados de imunogenicidade e de seguranga mostram que a M-M-R II pode ser administrada a
lactentes entre os 9 e os 12 meses de idade, de acordo com as recomendagdes oficiais, ou quando ¢é
considerado necessario obter uma proteg¢do mais precoce (ex.: creches, situagdes de surtos, ou viagem
para uma regido com elevada prevaléncia de sarampo). Estes lactentes devem ser revacinados entre os
12 e os 15 meses de idade. Deve ser considerada uma dose adicional de uma vacina contra o sarampo,
de acordo com as recomendagdes oficiais (ver seccdes 4.4 ¢ 5.1).

Lactentes com menos de 9 meses de idade:
Nao estdo atualmente disponiveis dados relativos a eficacia e seguranga da M-M-R 1I para utiliza¢ao
em lactentes com menos de 9 meses de idade.

Modo de administracido

A vacina deve ser injetada por via intramuscular (IM) ou por via subcutanea (SC).

Os locais de injegdo preferenciais sdo a zona antero-lateral da coxa nas criangas mais jovens ¢ a regiao
deltoide nas criancas mais velhas, adolescentes e adultos.

A vacina devera ser administrada por via subcutanea nos doentes com trombocitopenia ou com algum
problema de coagulagao.

Para precaucdes a ter em conta antes de manusear ou administrar o0 medicamento e para instru¢des
acerca da reconstitui¢do do medicamento antes da administragdo, ver secgao 6.6.

NAO INJETAR POR VIA INTRAVASCULAR.
4.3. Contraindicacoes

Hipersensibilidade a qualquer vacina contra o sarampo, papeira ou rubéola ou a qualquer um dos
excipientes, incluindo a neomicina (ver secgoes 2,4.4 ¢ 6.1).

Gravidez. A gravidez deve ainda ser evitada no més seguinte a vacinagdo (ver seccdo 4.6).
A vacinagdo deve ser adiada durante qualquer patologia com febre >38,5°C.

Tuberculose ativa ndo tratada. As criangas submetidas a tratamento para a tuberculose nao
apresentaram uma exacerbacdo da doenca quando imunizadas com a vacina viva contra o sarampo.
Nao existem estudos descritos até a data sobre o efeito das vacinas virais contra o sarampo em
criangas com tuberculose nao tratada.

Discrasias sanguineas, leucemia, linfomas de qualquer tipo ou outras neoplasias malignas que afetem
os sistemas hematopoiético e linfatico.

Terapéutica imunosupressora atual (incluindo doses elevadas de corticosteroides). A M-M-R Il ndo
esta contraindicada em individuos medicados com corticosteroides topicos ou doses baixas de
corticosteroides administrados por via parentérica (ex., para a profilaxia da asma ou como terapéutica
de substituicao).
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Imunodeficiéncia humoral ou celular grave (priméaria ou adquirida), por ex: imunodeficiéncia
combinada grave, agamaglobulinémia e SIDA ou infe¢ao por VIH sintomatica, ou uma percentagem
de linfécitos T CD4+ especificos da idade, em criangas com menos de 12 meses: CD4+ <25%;
criangas entre os 12-35 meses: CD4+ <20%, criangas entre 36-59 meses: CD4+ <15% (ver secgdo
4.4).

Em individuos gravemente imunocomprometidos inadvertidamente vacinados com a vacina contra o
sarampo, tem sido referida a ocorréncia de encefalite de corpos de inclusdo do sarampo, pneumonite e
desfecho fatal como uma consequéncia direta da disseminagdo da infeg¢do do virus da vacina contra o
sarampo.

Antecedentes familiares de imunodeficiéncia congénita ou hereditaria, exceto nos casos em que se
encontra demonstrada a competéncia imunitaria do potencial recetor da vacina.

4.4. Adverténcias e precaucdes especiais de utilizacao

Tal como para todas as vacinas injetaveis, devera estar prontamente a disposi¢do tratamento médico
adequado no caso de uma rara reagdo anafildtica apos a administragdo da vacina (ver seccao 4.8).

Os adultos e adolescentes com antecedentes de alergias podem potencialmente ter um risco acrescido
de reacdo anafilatica ou anafilactoide. Ap6s a administragdo, recomenda-se uma monitorizagao
cuidada dos sinais precoces destas reagdes.

Dado que a vacina viva contra o sarampo € a vacina viva contra a papeira sao produzidas em culturas
de células embrionarias de pinto, as pessoas com antecedentes de reacdes anafilaticas, anafilactoides
ou outras reagdes imediatas (ex., urticdria, edema orofaringeo, dificuldades respiratorias, hipotensao
ou choque) subsequentes a ingestdo de ovos, podem apresentar um risco aumentado de reacdes de
hipersensibilidade de tipo imediato. A potencial relagdo risco-beneficio devera ser cuidadosamente
avaliada antes de se considerar a vacinagdo em tais casos.

Deverdo tomar-se precaucdes na administracdo da M-M-R II a pessoas com antecedentes individuais
ou familiares de convulsdes ou antecedentes de lesoes cerebrais. O médico devera estar alerta para o
caso de ocorrer um aumento da temperatura apds a vacinagao (ver seccao 4.8).

Os lactentes dos 9 aos 12 meses de idade vacinados com uma vacina contra o sarampo durante os
surtos de sarampo, ou por outras razdes, podem nao ter resposta a vacina devido a presenca de
anticorpos de origem materna em circulag@o e/ou a imaturidade do sistema imunitario (ver secgdes 4.2
eS.1).

Esta vacina contém 14,5 mg de sorbitol como excipiente. Os doentes com problemas hereditarios
raros de intolerancia a frutose ndo devem tomar esta vacina.

Trombocitopenia

Esta vacina deve ser administrada por via subcutanea a individuos com trombocitopenia ou com
algum problema de coagulag@o, pois podera ocorrer hemorragia apds uma administragao
intramuscular nestes individuos. Os individuos com trombocitopenia podem desenvolver uma
trombocitopenia mais grave apos a vacinagdo. Adicionalmente, os individuos que apresentam
trombocitopenia apds a primeira dose da M-M-II (ou das suas vacinas componentes), podem
desenvolver trombocitopenia com doses repetidas. O estado serologico pode ser avaliado para
determinar se sdo ou ndo necessarias doses adicionais da vacina. Nestes casos, a potencial relagdo
risco-beneficio deve ser cuidadosamente avaliada antes de se considerar a vacinagdo (ver secgdo 4.8).

Outros

A vacinac¢do pode ser considerada em doentes com determinadas deficiéncias imunes, em que os

beneficios superem os riscos (ex: doentes VIH assintomaticos, deficiéncias de subclasses de IgG,
neutropenia congénita, doenga granulomatosa cronica e doengas de deficiéncia do complemento).
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Os doentes imunocomprometidos que nao tenham nenhuma contraindicag@o para esta vacinagao (ver
seccao 4.3) podem ndo responder tdo bem como os doentes imunocompetentes; por este motivo,
alguns destes doentes poderdo adquirir sarampo, papeira ou rubéola em caso de contacto, apesar da
administrag@o apropriada da vacina. Estes doentes devem ser cuidadosamente monitorizados para
sinais de sarampo, parotidite e rubéola.

A vacina¢do com M-M-R II podera ndo resultar na protegdo de todos os individuos vacinados.

Transmissao

Tem ocorrido excregdo de pequenas quantidades do virus da rubéola vivo, atenuado, através do nariz
ou da garganta na maioria dos individuos suscetiveis, 7 a 28 dias ap6s a vacina¢ao. Nao existem
provas que indiquem que este virus seja transmitido a pessoas suscetiveis que estdo em contacto com
os individuos vacinados. Consequentemente, a transmissdo através de um estreito contacto pessoal,
embora aceite como uma possibilidade teérica, ndo ¢ considerado como um risco significativo;
contudo, tem sido documentada a transmissdo do virus da rubéola da vacina a recém-nascidos através
do leite materno, sem qualquer evidéncia de patologia clinica (ver secgdo 4.6).

Nao existem relatorios de transmissao da estirpe Enders’ Edmonston mais atenuada do virus do
sarampo ou da estirpe Jeryl Lynn™ do virus da papeira dos individuos vacinados para contactos

suscetivelis.

Interferéncia com exames laboratoriais: ver seccio 4.5.

4.5. Interacdoes medicamentosas e outras formas de interacao

Imunoglobulina
Nao devera administrar-se uma imunoglobulina (IG) concomitantemente com a M-M-R 1I.

A administracao de imunoglobulinas concomitantemente com a M-M-R 1I pode interferir com a
resposta imunitaria esperada. A vacina¢@o devera ser adiada por pelo menos 3 meses apods transfusdes
de sangue ou plasma, ou a administracdo de imunoglobulinas séricas humanas.

A administrag@o de produtos derivados do sangue contendo anticorpos contra o sarampo, a papeira ou
a rubéola, incluindo preparagdes de imunoglobulinas, devem ser evitadas no espago de 1 més apds a
dose da M-M-R II, a menos que tal seja considerado essencial.

Exames laboratoriais

Tem sido referido que as vacinas vivas atenuadas contra o sarampo, papeira e rubéola administradas
individualmente podem resultar numa depressao temporaria do teste dérmico de sensibilidade a
tuberculina. Assim, se for necessario efetuar o teste da tuberculina, este devera ser realizado em
qualquer momento antes, em simultaneo com, ou pelo menos 4 a 6 semanas apos a vacinagdo com a
M-M-R 1L

Utilizacdo com outras vacinas

Nao foram efetuados até a data estudos especificos relativamente a utilizagdo concomitante da M-M-
R II e outras vacinas. Contudo, dado que a M-M-R Il revelou possuir perfis de seguranga ¢
imunogenicidade semelhantes aos da formulag@o anterior da vacina combinada contra o sarampo,
papeira e rubéola fabricada pela Merck & Co., Inc., podera ser considerada a experiéncia existente
com esta vacina.

Ensaios clinicos publicados ddo suporte a administragdo concomitante da formulagdo anterior da
vacina contra o sarampo, papeira e rubéola fabricada pela Merck & Co., Inc. com outras vacinagdes
da infancia, incluindo a DTaP (ou DTwP), IPV (ou OPV), HIB (Haemophilus influenzae do tipo b),
HIBHBYV (Haemophilus influenzae do tipo b com a vacina contra a Hepatite B) e VAR (varicela). A
M-M-R II deve ser administrada, se concomitantemente, em diferentes locais de inje¢cdo ou um més
antes ou ap0s a administragdo de outras vacinas virais vivas.
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Com base em ensaios clinicos com a vacina tetravalente contra o sarampo, papeira, rubéola e varicela
e com a formulag@o anterior da vacina combinada contra o sarampo, papeira e rubéola fabricada pela
Merck & Co., Inc., a M-M-R Il pode ser administrada simultaneamente (mas em diferentes locais de
administra¢do) com Prevenar e/ou vacina contra a hepatite A. Nestes ensaios clinicos, foi
demonstrado que as respostas imunitarias ndo foram afetadas e que os perfis globais de seguranga das
vacinas administradas foram semelhantes.

4.6. Fertilidade, gravidez e aleitamento

Gravidez
Mulheres gravidas ndo devem ser vacinadas com a M-M-R II.

Nao foram realizados estudos com a M-M-R II em mulheres gravidas. Nao se sabe se a M-M-R 11
pode provocar lesdes fetais quando administrada a mulheres gravidas, ou se podera afetar a
capacidade de reproducao.

No entanto, ndo foram documentadas lesdes fetais aquando da administragdo de vacinas contra o
sarampo ou papeira a mulheres gravidas. Apesar de um risco tedrico ndo poder ser excluido, ndo
foram notificados casos de sindrome de rubéola congénita em mais de 3500 mulheres suscetiveis que
estavam no inicio da gravidez sem o saberem, quando foram vacinadas com vacina contendo rubéola.
Assim, a vacinagdo inadvertida de mulheres gravidas que ndo sabiam estar gravidas, com vacinas
contendo sarampo, papeira ou rubéola nao devera ser uma razdo para interromper a gravidez.

A gravidez deve ser evitada por 1 més apos a vacinagdo. As mulheres que pretendem engravidar
devem ser aconselhadas a adiar a gravidez durante este periodo.

Amamentacdo
Os estudos revelaram que as mulheres que amamentam e que sdo vacinadas ap6s o parto com vacinas

vivas atenuadas contra a rubéola, podem secretar o virus no leite materno e transmiti-lo para os
recém-nascidos que estdo a ser amamentados. Dos recém-nascidos com evidéncia serologica da
infecdo da rubéola, nenhum apresentou sintomas da doenca. Nao se sabe se os virus da vacina contra
0 sarampo ou a papeira sdo secretados no leite materno. Deste modo, devem tomar-se precaugdes
quando se considera a administragdo da M-M-R II a mulheres durante o aleitamento.

Fertilidade
A M-M-R 1II ndo foi avaliada em estudos de fertilidade.

4.7. Efeitos sobre a capacidade de conduzir e utilizar maquinas

Nao foram estudados os efeitos sobre a capacidade de conduzir ou utilizar maquinas. E expectavel
que os efeitos da M-M-R 11 sobre a capacidade de conduzir e utilizar maquinas sejam nulos ou
desprezaveis.

4.8. Efeitos indesejaveis

a. Resumo do perfil de seguranca

Em ensaios clinicos, a M-M-R II foi administrada a 1965 criangas (ver secgdo 5.1) e o perfil geral de
seguranga foi comparavel ao da formulacdo anterior da vacina contra o sarampo, papeira ¢ rubéola
fabricada pela Merck & Co., Inc.

Num ensaio clinico, 752 criangas receberam a M-M-R II por via intramuscular ou por via subcutanea.
O perfil geral de seguranca de ambas as vias de administragdo foi comparavel, apesar das reacdes no
local de injecao terem sido menos frequentes no grupo IM (15,8%) comparado com o grupo SC
(25,8%).
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Todas as reagdes adversas foram avaliadas em 1940 criangas. Nestas criangas, apos a vacinagdo com a
M-M-R 11, foram observadas as reagoes adversas relacionadas com a vacina, resumidas na sec¢ao b
(excluindo comunicag¢des isoladas com uma frequéncia <0,2%).

Em comparacgdo com a primeira dose, uma segunda dose da M-M-R 1l ndo esta associada a um
aumento de incidéncia e gravidade dos sintomas clinicos, incluindo os sugestivos de reagdo de
hipersensibilidade.

Adicionalmente, estao disponiveis e sao resumidas na sec¢do b outras reagdes adversas notificadas
durante a comercializacdo da M-M-R 1II e/ou ensaios clinicos e comercializacao de formulagoes
anteriores das vacinas monovalentes ou combinadas contra o sarampo, papeira ¢ rubéola, fabricadas
pela Merck & Co., Inc. independentemente da causalidade ou frequéncia. A frequéncia destas reagdes
adversas ¢ qualificada como “desconhecido” uma vez que ndo pode ser calculado a partir dos dados
disponiveis.

Estes dados foram apresentados com base em mais de 400 milhdes de doses distribuidas a nivel
mundial.

As reacOes adversas notificadas mais frequentemente com a utilizagdo da M-M-R II foram: febre
(38,5°C ou mais elevada); reagdes no local de injecao incluindo dor, tumefacao e eritema.

b. Resumo das reagdes adversas em forma tabelar

As reacOes adversas encontram-se listadas sob titulos de frequéncia utilizando a seguinte convengao:
[Muito frequentes (>1/10); Frequentes (>1/100 a <1/10); Pouco frequentes (>1/1,000 a <1/100);
Desconhecido (ndo pode ser calculado a partir dos dados disponiveis)]

Reacdes adversas | Frequéncia
Infeg¢des e infestagoes
Nasofaringite, Infecdo do trato respiratorio superior ou Pouco
infecdo viral frequentes

Meningite assética’, Sarampo atipico, Epididimite,
Orquite, Otite média, Parotidite, Rinite, Panencefalite | Desconhecido
esclerosante subaguda (SSPE)'

Doengas do sangue e do sistema linfatico
Linfadenopatia regional, Trombocitopenia | Desconhecido
Doencas do sistema imunitario

Reagdo anafilactoide, Anafilaxia e fendbmenos
relacionados como Edema angioneur6tico, Edema Desconhecido
facial e Edema periférico
Perturbagoes do foro psiquiatrico

Choro Pouco
frequentes
Irritabilidade Desconhecido

Doencas do sistema nervoso

Convulsdes ou crises afebris, Ataxia, Tonturas,
Encefalite’, Encefalopatia’, Convulsio febril (em
criangas), Sindrome de Guillain-Barré, Cefaleias,
Encefalite de corpos de inclusdo do sarampo (MIBE) Desconhecido
(ver sec¢do 4.3), Paralisias oculares, Neurite Otica,
Parestesia, Polineurite, Polineuropatia, Neurite
retrobulbar, Sincope

Afegoes oculares

Conjuntivite, Retinite | Desconhecido
Afe¢des do ouvido e do labirinto

Surdez neurossensorial | Desconhecido
Doengas respiratorias, tordcicas e do mediastino

Rinorreia | Pouco
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frequentes
Broncospasmo, Tosse, Pneumonia, Pneumonite (ver )
~ Desconhecido
seccao 4.3), Dor de garganta
Doencgas gastrointestinais
Diarreia ou vomitos Pouco
frequentes
Nauseas Desconhecido
Afegoes dos tecidos cutaneos e subcutineos
Erupcdo cutdnea morbiliforme ou outra erup¢ao
P pe Frequentes
cutanea
Urticaria Pouco
frequentes
Paniculite, Prurido, Parpura, Induracdo da pele )
, ’ » PUTpuTa, ¢ pele, Desconhecido
Sindrome de Stevens-Johnson
Afe¢oes musculosqueléticas e dos tecidos conjuntivos
Artrite’ e/ou Artralgia’” geralmente transitdrias e .
Desconhecido

raramente cronicas), Mialgia
Perturbagoes gerais e alteragdes no local de administra¢do
Febre (38,5°C ou mais elevada), Eritema no local de

injecdo, Dor no local de injecao, Tumefagao no local Muito
SN frequentes
de injecdo
Equimose no local da inje¢éo Frequentes
Erupcdo cutanea no local da injecdo Pouco
frequentes

Sensag¢do de queimadura e/ou picada de curta duracdo
no local de administracdo, Mal-estar geral, Papilite,
Edema periférico, Tumefacao, Hiperestesia, Vesiculas | Desconhecido
no local de inje¢do, Macula e Papula no local de
injecdo

Vasculopatias

Vasculite | Desconhecido

ver sec¢do ¢

c. Descrigdo de reacdes adversas selecionadas

Meningite assética

Tém sido notificados casos de meningite assética apds a vacinag¢do contra o sarampo, papeira €
rubéola. Embora tenha sido demonstrada uma relagdo causal entre outras estirpes da vacina contra a
papeira e meningite assética, ndo existe evidéncia que ligue a vacina contra a papeira Jeryl Lynn™ a
meningite assética.

Encefalite e Encefalopatia

Em individuos gravemente imunocomprometidos vacinados, inadvertidamente com uma vacina
contra o sarampo, foram notificados casos de encefalite de corpos de inclusdo do sarampo,
pneumonite e desfecho fatal como consequéncia direta da disseminagao da infeg¢@o do virus da vacina
contra o sarampo (ver sec¢do 4.3).

Panencefalite esclerosante subaguda

Nao existe evidéncia de que as vacinas contra o sarampo possam causar SSPE. Tém sido notificados
casos de SSPE em criancas sem antecedentes de infecdo do sarampo de tipo selvagem, mas que
receberam a vacina contra o sarampo. Alguns destes casos podem ter resultado de sarampo néo
reconhecido no primeiro ano de vida ou possivelmente da vacinag@o contra o sarampo. Os resultados
de um estudo retrospetivo, de caso-controlo, realizado pela US Centers for Disease Control and
Prevention, sugerem que o efeito global da vacina contra o sarampo tem sido de prote¢do contra SSPE
através da prevengdo do sarampo com o seu risco inerente de SSPE.
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Artralgia e/ou artrite

A artralgia e/ou artrite (geralmente transitorias e raramente cronicas) € a polineurite sdo caracteristicas
da infecdo da rubéola de tipo selvagem e variam em termos de frequéncia e de gravidade com a idade
¢ 0 sexo, sendo mais frequentes e intensas nas mulheres adultas e menos pronunciadas nas criangas na
pré-puberdade. Apos a vacinacdo nas criangas, os efeitos nas articulagdes sdo geralmente pouco
frequentes (0-3%) e de curta duragdo. Nas mulheres, as taxas de incidéncia da artrite e artralgia sdo
geralmente mais elevadas do que as observadas em criangas (12-20%) e as reacdes t€m tendéncia para
ser mais pronunciadas e de maior duragdo. Os sintomas podem persistir durante alguns meses ou, em
raras ocasioes, durante anos. Nas raparigas adolescentes, os efeitos parecem ser intermédios, em
termos de incidéncia, entre os observados nas criangas ¢ nas mulheres adultas. Mesmo nas mulheres
mais velhas (35-45 anos), estas reagdes sdo geralmente bem toleradas e raramente interferem com as
atividades normais.

Artrite cronica

A artrite cronica tem sido associada a infegdo da rubéola do tipo selvagem e foi relacionada com a
persisténcia do virus e/ou antigénio viral, isolado a partir dos tecidos corporais. O desenvolvimento de
sintomas articulares cronicos nos individuos vacinados foi uma ocorréncia rara.

Notificagdo de suspeitas de reacdes adversas
A notificacdo de suspeitas de reagdes adversas apos a autorizacdo do medicamento é importante.
Permite uma monitorizacdo continua da relacdo beneficio-risco do medicamento.

4.9. Sobredosagem

Foi notificada, raramente, a administracdo de doses da M-M-R II superiores as recomendadas ¢ o
perfil de reagdes adversas foi comparavel ao observado com a dose da M-M-R II recomendada.

5.  PROPRIEDADES FARMACOLOGICAS

5.1. Propriedades farmacodinidmicas

Grupo farmacoterapéutico: Vacina viral, codigo ATC JO7BD52

Avaliacdo da imunogenicidade e da eficicia clinica

Num estudo comparativo realizado em 1279 individuos que receberam a M-M-R II ou a formulagao
anterior (fabricada com albumina sérica humana) da vacina contra o sarampo, papeira e rubéola

fabricada pela Merck & Co., Inc., demonstrou-se que a imunogenicidade e a seguranga eram
semelhantes nos dois produtos.

Os estudos clinicos realizados em 284 criangas triplamente seronegativas, com idades compreendidas
entre os 11 meses e os 7 anos, demonstraram que a formulagao anterior da vacina contra o sarampo,
papeira e rubéola fabricada pela Merck & Co., Inc., ¢ altamente imunogénica e geralmente bem
tolerada. Nestes estudos, uma injecdo unica da vacina induziu a formagao de anticorpos de
hemaglutinagdo-inibi¢do (HI) do sarampo em 95%, anticorpos neutralizantes da papeira em 96% e
anticorpos de HI da rubéola em 99% das pessoas suscetiveis.

Avaliagdo da imunogenicidade em lactentes dos 9 aos 12 meses de idade no momento da primeira
dose

Foi realizado um ensaio clinico com a vacina tetravalente contra o sarampo, papeira, rubéola e
varicela fabricada pela Merck & Co., Inc., administrada com um esquema de vacinagdo de 2 doses,
com 3 meses de intervalo, em 1620 lactentes saudaveis dos 9 aos 12 meses de idade, no momento da
administrac¢do da primeira dose. O perfil de seguranca apds a dose 1 e a dose 2 foi, de um modo geral,
comparavel para as coortes de todas as idades.

No Total da Populagdo Analisada (Full Analysis Set) (individuos vacinados independentemente dos
seus titulos basais de anticorpos), foram detetadas apos a dose 2, taxas de seroprotegdo elevadas de
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>99% contra a papeira e rubéola, independentemente da idade do individuo no momento da
administracdo da primeira dose. Ap6s 2 doses, as taxas de seroprotecao contra o sarampo foram de
98,1% quando a primeira dose foi administrada aos 11 meses de idade, em comparacdo com 98,9%
quando a primeira dose foi administrada aos 12 meses de idade (objetivo do ensaio de ndo-
inferioridade alcancado). Apos 2 doses, as taxas de seroprotegdo contra o sarampo foram de 94,6%,
quando a primeira dose foi administrada aos 9 meses, em comparacdo com 98,9% quando a primeira
dose foi administrada aos 12 meses (objetivo do ensaio de ndo-inferioridade ndo alcangado).

As taxas de seroprotecdo contra o sarampo, papeira e rubéola, para o Total da Populacdo Analisada
(Full Analysis Set), sdo apresentadas na Tabela 1.

Tabela 1: Taxas de seroprotecdo contra o Sarampo, Papeira e Rubéola, 6 semanas apos a dose 1 € 6
semanas apos a dose 2 da vacina tetravalente contra o sarampo, papeira, rubéola e varicela fabricada
pela Merck & Co., Inc., - Total da Populagdo Analisada (Full Analysis Set)

Dose 1 aos 9 Dose 1 aos 11 Dose 1 aos 12
meses/Dose 2 aos 12 | meses/Dose 2 aos 14 | meses/Dose 2 aos 15
Valéncia Momento meses meses meses
(nivel de da anlise N =527 N =480 N =466
seroproteciio) Taxas de Taxas de Taxas de
seroprotecio seroproteciao seroproteciao
[IC de 95%] [IC de 95%] [IC de 95%]
Sarampo Pos-Dose 72,3% 87,6% 90,6%
(titulos 1 [68,2; 76,1] [84,2; 90,4] [87,6; 93,1]
>255mUL/ml) Pos-Dose 94,6% 98,1% 98,9%

- 2 [92,3; 96,4] [96,4; 99,1] [97,5; 99,6]
Papeira Pés-Dose 96,4% 98,7% 98.5%
(titulos >10 1 [94,4; 97,8] [97,3; 99,5] [96,9; 99.4]
unidades Pos-Dose 99,2% 99,6% 99,3%
ELISA Ac/ml) | 2 [98,0; 99,8] [98,5; 99,9] [98,1; 99,9]
Rubéola Pos-Dose 97,3% 98,7% 97,8%
(titulos >10 1 [95,5; 98,5] [97,3; 99,5] [96,0; 98,9]
Ul /ml_) Pos-Dose 99,4% 99,4% 99,6%

2 [98,3; 99,9] [98,1; 99,9] [98,4; 99,9]

Os titulos médios geométricos (TMG) contra a papeira e a rubéola pds-dose 2 foram comparaveis em
todas as categorias de idade, enquanto que os TMG contra o sarampo foram inferiores em individuos
que receberam a primeira dose aos 9 meses de idade, em comparag¢do com os individuos que

receberam a primeira dose aos 11 ou 12 meses de idade.

Um estudo comparativo em 752 individuos que receberam a M-M-R II por via intramuscular ou por
via subcutanea demonstrou um perfil de imunogenicidade semelhante entre ambas as vias de

administra¢ao.

A eficacia dos componentes da formulacdo anterior da vacina contra o sarampo, papeira ¢ rubéola
fabricada pela Merck & Co., Inc., foi estabelecida numa série de estudos de campo controlados
realizados em dupla ocultacdo, os quais demonstraram um elevado grau de eficacia em termos de

protecdo garantida pelos componentes individuais da vacina. Estes estudos também estabeleceram que
a seroconversao em resposta a vacinagao contra o sarampo, papeira e rubéola foi semelhante a
protecdo contra estas doencas.

Vacinacao apés a exposicao

A vacinagao de individuos expostos ao sarampo de tipo selvagem pode proporcionar alguma protegao,
se a vacina puder ser administrada no espago de 72 horas apos a exposi¢do. Se, contudo, a vacina for
administrada alguns dias antes da exposic¢do, podera conseguir-se uma protec¢do substancial. Nao
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existe evidéncia conclusiva relativamente ao facto da vacinagdo de individuos recentemente expostos
a papeira de tipo selvagem ou rubéola de tipo selvagem proporcionar protecao.

Efetividade

A nivel mundial foram distribuidos mais de 400 milhdes de doses da formulagdo anterior da vacina
contra o sarampo, papeira e rubéola fabricada pela Merck & Co., Inc. (1978 a 2003). O uso alargado
de um esquema de vacinagdo com 2 doses nos Estados Unidos e em paises como a Finlandia e a
Suécia deu origem a uma redugdo >99% na incidéncia de cada uma das 3 doengas alvo.

Mulheres adultas e adolescentes ndo gravidas

A vacina¢do de mulheres adultas e adolescentes nao gravidas, em idade fértil, com a vacina contendo
o virus da rubéola vivo e atenuado, esta indicada, se forem tomadas certas precaucdes (ver secgoes 4.4
e4.6). A vacinagdo de mulheres suscetiveis pos-puberdade confere uma protegdo individual contra
uma subsequente infecdo de rubéola durante a gravidez, o que, por seu lado, impede a infegdo do feto
¢ as consequentes lesdes congénitas devidas a rubéola.

Os individuos com mais de 9 meses que ndo foram previamente vacinados e que estdo em contacto
com mulheres gravidas suscetiveis, devem receber uma vacina viva atenuada contendo rubéola (como
¢ o caso da M-M-R II ou de uma vacina monovalente contra a rubéola) para redugdo do risco de
exposi¢do da mulher gravida.

Individuos com provavel suscetibilidade a papeira e a rubéola

E preferivel a utilizagdo da M-M-R II para a vacinagio de pessoas com provavel suscetibilidade a
papeira ¢ a rubéola. Os individuos que requerem uma vacinagdo contra o sarampo, podem receber a
M-M-R II independentemente do seu estado imunitario relativamente a papeira e a rubéola, se ndo
estiver imediatamente disponivel uma vacina monovalente contra o sarampo.

5.2. Propriedades farmacocinéticas
Nao aplicavel.
5.3. Dados de seguranca pré-clinica

Nao foram realizados estudos ndo-clinicos.

6. INFORMACOES FARMACEUTICAS
6.1. Lista dos Excipientes

P

Sorbitol

Fosfato de s6dio, monobasico
Fosfato de sodio, dibasico
Fosfato de potassio, monobasico
Fosfato de potéssio, dibasico
Sacarose

Gelatina hidrolisada (porcina)
Meio 199 com sais de Hanks
Meédio Essencial Minimo, Eagle (MEM)
L-glutamato monossodico
Neomicina

Vermelho de fenol

Bicarbonato de sodio

Veiculo
Agua para preparagdes injetaveis

10
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6.2. Incompatibilidades

Na auséncia de estudos de compatibilidade, a vacina ndo pode ser misturada com outros
medicamentos.

6.3. Prazo de validade

2 anos.

Apos a reconstituicdo, a vacina deve ser utilizada imediatamente; contudo, foi demonstrada uma
estabilidade na utilizagdo durante 8 horas, quando conservada entre 2 °C e 8 °C.

6.4. Precaucoes especiais de conservacgio

Conservar e transportar refrigerado (2 °C-8 °C).

Nao congelar.

Manter o frasco para injetaveis com o p6 dentro da embalagem exterior para proteger da luz.
Para condic¢des de conservagao do medicamento apos a reconstitui¢do, ver sec¢do 6.3.

6.5. Natureza e contetido do recipiente

O M-M-R 1II ¢ fornecido sob a forma de uma caixa de 10 frascos para injetaveis de utilizacdo tinica da
vacina liofilizada e uma caixa de 10 frascos de diluente.

11
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Fig. 1 O monitor de frascos de vacina

Monitor de frascos de vacina (VVM)

UTILIZAGAO NAO UTILIZAR

A A A
O quadrado é O quadrado O quadrado é
mais claro do corresponde mais escuro
que o circulo ao circulo do que o
exterior exterior circulo

exterior
Depois de uma vacina ter atingido ou
excedido o ponto de eliminagéo, a cor do
quadrado interior serd a mesma cor ou
mais escura do que o circulo exterior.

A cor do quadrado interior do Monitor de
frascos de vacina (Vaccine Vial Monitor,
VVM) comega com uma tonalidade mais
clara do que o circulo exterior e continua
a escurecer com o tempo e/ou exposi¢do
ao calor.

PONTO DE
ELIMINACAO

Informar o seu supervisor

Exposicéo cumulativa ao calor ao >
longo do tempo

Os Monitores de Frascos de Vacina (VVM) encontram-se na tampa da M-M-R II fabricada pela
Merck Sharp & Dohme LLC. O ponto colorido que aparece no rotulo do frasco para injetaveis ¢ um
MFV. Trata-se de um ponto sensivel a tempo-temperatura que fornece uma indicagdo do calor
cumulativo a que o frasco foi exposto. Avisa o utilizador final quando a exposigao ao calor pode ter
deteriorado a vacina para além de um nivel aceitavel.

A interpretagdo do VVM ¢ simples. Concentre-se no quadrado central. A cor vai alterar-se
progressivamente. A vacina pode ser usada desde que a cor do quadrado seja mais clara do que a cor
do anel. Quando a cor do quadrado central for igual ou mais escura do que a cor do anel, o frasco deve
ser eliminado.

6.6. Precaucoes especiais para eliminacio e manuseamento

Para reconstitui¢cao da vacina, utilizar o veiculo fornecido. O veiculo € um liquido incolor limpido.
Antes de misturar com o veiculo, o p6 da vacina é um aglomerado cristalino, compacto, ligeiramente
amarelado. Quando completamente reconstituida, a vacina ¢ um liquido amarelo transparente.

E importante utilizar seringa e agulha estéreis diferentes para cada doente, com vista a evitar a
transmissdo de agentes infeciosos de um individuo para outro.

Instrucdes de reconstituicdo

Retirar todo o contetido do frasco para injetaveis de veiculo para uma seringa, que sera usada para a
reconstitui¢do ¢ administra¢do. Injete todo o contetido da seringa no frasco para injetaveis que contém
o p6. Agitar suavemente para homogeneizar. A vacina reconstituida ndo pode ser usada se forem
detetadas quaisquer particulas ou se o aspeto do veiculo ou do pd ou da vacina reconstituida forem
diferentes do acima descrito.

Retirar todo o conteudo da vacina reconstituida do frasco para injetadveis para uma seringa e injetar
todo o volume.

12
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Se forem fornecidas duas agulhas: use uma agulha para reconstituir a vacina e a outra para a
administrac@o a pessoa a ser vacinada.

Qualquer medicamento ndo utilizado ou residuos devem ser eliminados de acordo com as exigéncias
locais.

13
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M-M-R™ |1
(GKUBAS BUPYCHAS BAKLIMUHA ITPOTUB KOPU, TAPOTUTA u KPACHYXH)

1. HA3BAHMUME JIEKAPCTBEHHOTI O IIPEITAPATA

M-M-R [I™, nopo111oK ¥ pacTBOPUTEIH JJI MPUTOTOBJICHUS CYCIIEH3UU JUISI UHBEKIIUI
BaxnuHa mpoTHB KOpH, MAPOTUTA U KPACHYXH (FKUBAs)

2. KAYECTBEHHBII U KOJIMYECTBEHHBIA COCTAB
[Tocne BoccranoBneHMs oana 1032 (0,5 MIT) CONEPIKUT:

Bupyc xopu', mramm Enders’ Edmonston (kuBoii, ocnabnennsiin), He MeHee | x 10° CCIDsp*
Bupyc naporura', mramm Jeryl LynnTM [yposens B] (;kuBoii, ocnabneHnbiii), He menee 12,5 x 10°
CCIDso*

Bupyc kpacHyxn?, mramm Wistar RA 27/3 (;xMBO#, 0C1a0JI€HHBIIH), ne menee 1 x 10° CCIDsp*

*50% uH(beKunoHHast 1032 AT KICTOYHOH KyJIbTYPbI

! BbIpabaThIBaeTCs B KIIETKaX SMOPHOHOB LIBITLIAT.
2 BbIpabaThIBAIOTCS B AUILIOMIHBIX KIETKaX GuOpoO6IacToB Jerkux ueaoBeka WI-38.

BaxnpHaa MoXkeT copepKaTh ClIeIbl pEKOMOMHAHTHOTO YeJI0BEUeCKOro anr0ymMuna (pUA).
Ora BaKIMHA COACPKUT HE3HAUNTEIILHOE KOJIMUECTBO HeomulimHa. CM. pazmen 4.3.

BcrioMorarensHBIE BENIECTBA C N3BECTHBIM JICHICTBHEM:
Bakuuna conepxur 14,5 mr copbuta. Cm. pazzaen 4.4.
[Tonublit nepedeHb BCIIOMOTaTENbHBIX BEIIECTB CM. B paszjaene 6.1.

3. JEKAPCTBEHHAS ®OPMA

HOpOH_[OK 1 paCTBOPUTEIb AJId NPUTOTOBJICHUA CYCIICH3UU IJIA I/IHLGKHI/II\/'I.

Jlo BoCcCTaHOBIIEHHS TTOPOIIIOK MPEICTABIACT COOON CBETIIO-KENTHIN CIIPECCOBAHHBIM
KPUCTAITMYECKII 0CAI0K, & PACTBOPHUTEID TPEACTABIAET COO0H MPO3pauHyto OECIBETHYIO
JKHIKOCTb.

4. KINMHNYECKUE XAPAKTEPUCTHKH

4.1. Iloxa3aHusi K IpUMEHEHUIO

Baknnaa M-M-R II noka3ana st OTHOBPEMEHHON BaKI[MHALIMYU IIPOTUB KOPH, IAPOTUTA U KPACHYXU
TUIl B Bo3pacTe oT 12 mecsteB (cM. pasaen 4.2).

Bakiuay M-M-R 11 MOHO BBOAMTH MIIaJICHIIAM B BO3pacTe OT 9 MecsIeB IPH 0COOBIX
obcrosrenscTBax (cM. pasmensl 4.2, 4.4 u 5.1).

[TpuMeHeHune npu BCUBIIKAX KOPH WU NP BaKIIMHALMKN HA OHE HHPEKINH, a TAK)KEe TPUMEHEHHE Y
paHe€ HC BAKIIMHUPOBAHHBIX JIMI] CTApIIC 9 MECALICB, KOHTAKTUPYIOHIUX C BOCIPUUMYKNBLIMU
OepeMEeHHBIMH JKEHIIIHHAMH, U Y JIUII C BEPOSITHOCTHIO BOCIIPUUMYHMBOCTH K MTAPOTHTY M KPACHYXE CM.
B pazzaene 5.1.

Baxmuay M-M-R 11 ciegyer mpuMeHsTh Ha OCHOBaHHN O(HUIHATIHHBIX PEKOMEHIAITHN.

Astopckue mpasa © 2022 Merck & Co., Inc., Rahway, NJ, CIIIA u nouepHre KOMIaHUH.
Bce npaBa 3aiuieHs.

1
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4.2. Cnoco® npuMeHeHHUs U 103bI

Pexnm JO3UPOBAHUA

Jluta B Bo3pacte 12 MecsIeB u cTapiie:

Jluma B Bo3pacte 12 MecsIeB u cTapiie JOJDKHBI MMOYYUTh OJHY J03Y B BRIOpPAaHHBIN JeHb. BTopas
71032 MOXKET OBITh BBE/ICHA HE paHee, 4eM uepe3 4 He/Ieu Mmociie TIepBOH 03bl, B COOTBETCTBUH C
oduImanpHON pekoMeHAaue. Bropas go3a npegHazHadeHa Iy JIMII, Y KOTOPBIX TI0 KaKOH-THO0
MIPUYHMHE OTCYTCTBOBAJ OTBET Ha MEPBYIO JA03Y.

MuageHusl B Bo3pacte oT 9 1o 12 MecsueB:

JlaHHBIE T0 IMMYHOTEHHOCTH U 0€30IIaCHOCTH IMOKAa3bIBAIOT, uTo BakimHy M-M-R I MoxHO BBOIUTH
MJIaJICHIIaM B BO3pacTe OT 9 10 12 MecsIeB B COOTBETCTBUH ¢ OPUIHMATLHBIMU PEKOMEHIAIIUSMU FITH
B CJTydJasiX, Koraa TpeOyeTcs paHHss 3aliuTa (HalpuMep, MOCEIICHUE SICIICH, BCIIBIIIKA 3a00ICBaHHS
WJTU TIO€3/IKa B PETHOH C BBICOKOH pacIpoCTpaHEHHOCTHIO KopH). Takue MiTaieHIbl TOJDKHEI TIPOHTH
MOBTOPHYIO BaKIIMHAIMIO B Bo3pacTe oT 12 no 15 mecsiue. JlononHuTenbHas 103a BaKIUHBI,
coJIeprKaIleil BUPYC KOpPH, TOJKHA PACCMATPUBATHCS B COOTBETCTBHHU C O(DUIIUATEHBIMH
pekoMeHmanusaMu (cM. paznenst 4.4 u 5.1).

Minazaenipl Maaanie 9 MecsIeB:
B nHacrosmee BpemMs OTCYTCTBYIOT HaHHBIE 00 3¢ dhekTHBHOCTH U Oe30macHOCTH BakITHsl M-M-R 11
JUTSL MJTA/ICHIIEB B BO3PACTE 110 9 MecSIIeB.

Crioco0 mpruMeHEHHS

Bakuuny ciiexyet BBOIUTH BHYTPUMBILICYHO (B/M) MM TOJKOKHO (T1/K).

[IpeanouTuTENPHBIMIA MECTaMU UHBEKITUH SBIISIOTCS IepeaHeO0KoBas 001acTs Oenpa y aereit
MJIaJIIETO BO3pacTa U JACIbTOBUAHAS 00JIACTh Y IETEH CTapIero BO3pacTa, MOJIPOCTKOB U B3POCIBIX.
Bakiuny ciieyer BBOIUTH MOAKOXKHO MAIUSHTaM C TPOMOOIMTOIICHUEH HITH JTF0OBIM HapyIICHUEM
CBEPTHIBAEMOCTH KPOBH.

Mepbl Ipe0CTOPOKHOCTH, KOTOPBIE HEOOXOAUMO MPUHSTH MIEPe]] Ha4aIoM paOdOThI C
JICKApCTBCHHBIM IIpE€TIapaToOM HJIK €ro BBEACHUCM, a TAKKE MHCTPYKIHUU 110 BOCCTAHOBJICHUIO
JIEKApCTBEHHOTO TIperapara Iepe 1 BBeICHUEeM CM. B paszeie 6.6.

HE BBIIIOJIHAUTE BHYTPUCOCYIUCTYIO UHBEKIIHIO.
4.3. IIporuBomoxka3anus

Hannuwme B anaMHe3e TUIIEPYyBCTBUTEIHHOCTH K JIFOOON BaKIIMHE MPOTHUB KOPH, TAPOTUTA HIIN
KpacHyXH WJIH K JIIOOOMY M3 BCTIOMOTATENbHBIX BEIIECTB, BKIFOYass HEOMHIIMH (CM. paznenst 2, 4.4 u
6.1).

Bepemennocts. Kpome Toro, cienyer uzderath 0epeMEHHOCTH B T€UeHHE | Mecsla 1ocie
BaKIMHALNY (CM. pasfnen 4.6).

BakiiHanuto cienyer oTJa0XKUTh PH JIF000M 3a00JIeBaHuU ¢ TeMIiepatypoit > 38,5 °C.

AKTHBHBIN HETIEUeHBIH TyOepKye3. Y AeTel, MoMyJanux JeueHne oT TyOepKyesa, He
Habmronanoch 000cTpeHus 3a00IeBaHuUs MPH BaKLIIUHAIIUH KHBOH BaKIIMHOW POTUB BHpYca Kopu. Ha
CCFOILHSIIHHI/Iﬁ JCHBb HC OBLITO 3apeTUCTPpUPOBAHO I/ICCHGI[OBaHI/II\/'I BJIMAAHHWA BaKIIMH IIPOTUB BUpPYCa
KOpH Ha AeTeil ¢ TyOepKyse30M, He MT0yYaBIIuX JICUEHHS.

Juckpasus KpoBu, J1eiKko3, TuMdomMa Jr00ro TUIa Wi APYrHe 310Ka4eCTBEHHbIE HOBOOOPa30BaHMU,
MOpa’kaloIlye KPOBETBOPHYIO MU JTUM(AaTHUECKYIO CUCTEMY.
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Tekymas UMMyHOCYTIpecCHBHAS Tepans (BKIIF04Yasi BBICOKHE T03bI KOPTUKOCTEpOUI0B). BakunHa
M-M-R II He npoTHBONIOKa3aHa MaUEHTaM, OIYYaOIIUM KOPTUKOCTEPOUIBI 11 MECTHOTO
MPUMEHEHUS I HU3KOI030BbIe apeHTEPaIbHbIe KOPTHKOCTEPOUABI (HapuMep, s
MPOGUIAKTUKY WA B KQUECTBE 3aMECTUTEIHHOM TEpaliy aCTMBI).

Tspxenblil r'yMOpaIbHBIN WK KIETOYHBIN (IEPBUYHBIN WM TPUOOPETEHHBIH) HIMMYHOIE(QHUILINT,
HaTpUMep, TSHKENbI KOMOMHUPOBAaHHBIN nMMyHOeduiuT, arammarioOynuaemust u CITU/,
cumnromatrueckas BUY-undeknus wmm cienyroriee npoueHTHoe cojepkanue CD4+
T-mumdonuro y aereit mmaame 12 mecsnes: CD4+ < 25%; neru B Bo3pacte oT 12 10 35 mecsiies:
CD4+ < 20%; netu B Bo3pacte oT 36 10 59 mecsaneB: CD4+ < 15% (cMm. pasznen 4.4).

VY U1 ¢ TSKETBIMA HIMMYHOIC(UIUTHBIMEA COCTOSIHUSIMU, HETIPEHAMEPEHHO BaKIIMHUPOBAHHBIX
BaKLMHOH, coliepKaliel BUPYC KOpH, ObUIN 3apErHCTPUPOBAHBI CIIy4au SHIe]aInTa ¢ BKIIOUECHHIEM
TeJel KOPH, THEBMOHHUTA U JIETAJIbHOIO UCX0/1A KaK IPSIMOE CIIEACTBUE TUCCEMUHUPOBAHHON
BUPYCHO# MH(EKIMU, BHI3BAHHON BaKIIMHOW MPOTUB KOPH.

BpO)I(Z[eHHLIﬁ nin HaCJIeZ[CTBeHHLIﬁ I/IMMYHO,He(bI/II_II/IT B CEMEITHOM aHaMHE3€C, €CJIM HE JOKa3aHO
COCTOSIHHME CUCTEMbI MMMYHUTCTA NOTCHIHUAJIBHOI'O PCIUIIMCHTAa BaKIIUHBI.

4.4. OcoOble ykazaHus 4 Mepbl NPEJOCTOPOKHOCTH NIPH IPUMEHEHUHN

Kak v mpu uHBEKIUY JIF000H APYroii BaKIMHBI, HEOOXOAMMO BCETa UMETh HArOTOBE
TepaneBTHYCCKUE CPEJICTRA JUIS KyUPOBAHUS PA3BUBAIOIIMXCS B PEIAKUX CIydasx
aHa(WIAKTUYCCKUX PEAKIIM TIOCIIe BBEACHUS BaKIMHBI (CM. paszaer 4.8).

B3pocible 1 TOAPOCTKY ¢ HATMYUEM CIIy4aeB aJUIEPTUM B aHAMHE3€ MOTYT BXOIUThH B TPYIIILY
MOBBIILIEHHOTO PHCKA PAa3BUTHs aHADUIAKTHUECKUX MM aHAQUIaKTOUIHBIX peakuuil. [Tocie
BaKIIMHAIIUU PEKOMCHAYCTCA BECTU TIIATCIIBHOC Ha6H}OI[CHI/IC Ha OpeaMET paHHUX HpOﬂBJIeHI/Iﬁ
TaKUX PEaKLUi.

[TockonbpKy AJIst IPOU3BOJICTBA KUBOM BAKIIMHBI IIPOTUB KOPH U >KUBOW BaKIIMHBI IPOTUB MAPOTUTA
WCTIOJIB3YIOT KYJBTYPY dIMOPHOHAIBHBIX KJICTOK KYPHIIBL, JIMIIA C HATUYAEM B aHAMHE3C
aHaWIAKTUIECKNX, aHA(DUIAKTOUTHBIX WU MPOYUX AJIEPTHIECKAX PEaKIuii HEMEJIEHHOTO THUTIa
(HampuMep, KparvBHUIA, OTEK PTa ¥ TOpJia, 3aTPyAHECHUE JIbIXaHUsI, TUIIOTCH3US WM IIOK) MOCIIe
YIOTPEOJICHUS B MIUIILy KYPHHBIX SUI] MOTYT BXOJMTh B TPYIITY MOBBIIICHHOTO PUCKA PA3BUTHSI
HEMEJIEHHBIX PEaKINi TUIepIyBCTBUTENFHOCTH. B TakuX cirydasx He0OXOIUMO TIIATEIHHO
OIICHUTH COOTHOIICHHE TI0JTh3a/PUCK, TIPEXKIe YeM MTPHUHUMATh PEIIeHNe O BaKIIMHAIIH.

Crenyet MposIBIISITh OCTOPOKHOCTD MPH MPpUMEHEeHNH BakITHBI M-M-R 11 y 5uitr ¢ cymoporamu B
JTUYIHOM HJIM CEMEHHOM aHaMHEe3€ MJIH C MOBPEXISHNEM TOJIOBHOTO MO3Ta B aHaMHe3e. Bpad momkeH
OBITh 3HATh O BO3MOXHOM TOBBIIICHUU TEMITEPATYPhI MOCIE BaKIuHAMH (CM. pazaen 4.8).

Opraam3M MIaJICHIIEB B Bo3pacTe OT 9 10 12 MecsIeB, BAKITMHUPOBAHHBIX BaKIIMHOM, CoepIKaIeit
BUPYC KOPH, BO BPEMSI BCTIBIIITKU KOPH WIIH TI0 PYTUM MTPUIHHAM, MOXKET HE OTBETUTh Ha BAKIIUHY
M3-3a IPUCYTCTBUS MUPKYIUPYIOIIUX aHTUTEII MATEPUHCKOTO TTPOUCXOXKJICHUS W/AIH HE3PEIOCTH
MMMYHHOU cucTeMbl (cM. pasnens 4.2 u 5.1).

OTa BakIHA COAepKUT 14,5 M copOUTa B KaUueCTBE BCIIOMOTaTeILHOIO BEIIECTBA. DTy BaKIMHY HE
cJelyeT BBOAMTD MAIEHTaM C PEAKUMHU HACIIEICTBEHHBIMU HAPYIIICHUSMH, CBSI3aHHBIMU C
HENEPEHOCHUMOCThIO (PPYKTO3bI.

TpomMOoLUTOIIEHHUS

Bakiuny ciieryeT BBOIUTH MOAKOXKHO JIMIIaM C TPOMOOIIUTOTICHUEH WITH JIFOOBIMU HAPYIIICHUSIMU
CBEPTHIBAEMOCTH KPOBU, TIOCKOJIBKY MOCJIC BHYTPUMBIIIICYHOT'O BBEICHUS Y TAKUX MAILIUEHTOB MOXKET
Pa3BUTHCS KPOBOTEUEHHUE. Y JIUIT C TEKYIIEeH TPOMOOIIMTONIEHHEH BO3MOKHO pa3BUTHE OoJiee
TSDKEJION TPOMOOIIUTOIICHNH 1TOCIIe BaknHAIU. KpoMe Toro, y iuil ¢ TpOMOOIIMTOIEHHUEH, KOTOpast
BO3HUKJIA ITOCJIC BBEJCHMSI ITEPBOM 10361 BakIIMHbl M-M-R 1l (n1m ee KOMIOHEHTOB), MOXKET
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BO3HHUKHYTH TPOMOOIIUTOTICHHS TIOCJIE TIOBTOPHOTO BBeJieHus1. [Jis onpeeneHns HeoOXOAMMOCTH
BBEJICHUS JIOTIOJTHUTEIBHBIX 7103 BAKIIMHBI MOKHO OIEHUTH CEPOJIOIHUYECKUH cTaTyc. B Takux
CIIyd4asx CIIeyeT TIIATeILHO OIICHUTh COOTHOIICHUE TI0Ih3a/PHCK, MTPEKAC YeM MPUHUMATE PEIICHHUE
0 BakmuHAWH (CM. pazaen 4.8).

[Ipouee
BakIiHauo MOKHO pacCMaTPHBATh Y MALIMEHTOB C OTACIbHBIMA HMMYHOACOUITUTHBIMU

COCTOSIHUSIMHU, €CJIM 0JIb3a [IEPEBEIINBACT PUCKHU (IIALIMEHTbI, HE OOHAPY>KHUBAIOIINE CUMITOMOB
BUY, nepuuut noaknaccos IgG, BpoxaeHHast HEHTpONEHNUS, XPOHUIECKUI TPaHyIeMaTo3 U
3a0oseBaHus ¢ Ae(PUIUTOM KOMILJIEMEHTA).

OpraHu3M MaluMeHTOoB ¢ 0CNa0IEHHBIM UMMYHHTETOM, ¥ KOTOPBIX HET POTUBOMOKA3aHUN JIsl TON
BaKLMHALUUK (CM. pazzeln 4.3), MOKET MPOAEMOHCTPUPOBATH HE TAKOH XOPOIIMH OTBET, KaK OPraHU3M
MAIMEHTOB C HOPMaJIbHBIM HIMMYHHUTETOM; IIO3TOMY HEKOTOPBIE M3 3THUX MAIMEHTOB MOTYT 3a00JIeTh
KOPBI0, ITAPOTUTOM WIJIM KPaCHYXOH B CITydae KOHTAaKTa C HHPEKIMeld, HECMOTPS Ha
COOTBETCTBYIOIIIEE BBEICHUE BaKIMHBI. 33 3TUMH MAllUEHTaMU CIIeLyeT TIIaTeJIbHO HAaOII01aTh Ha
HIpeAMET PU3HAKOB KOPH, IAPOTUTA U KPACHYXU.

Nmmynuszanus Bakguaoit M-M-R 11 MoxeT He oOecneuuTs 3aluTy BceX BaKIUHUPOBAHHBIX.

Hepenaya nundexnnn

VY GonbIIMHCTBA BOCIPUUMYHBHIX JIHI HAOJIOJATIOCH BBIZICTICHUE HEOOIBIIOT0 KOJTHYECTBA )KUBOT'O
0cIabJICHHOTO BUpYyCa KPacCHYXH M3 HOCA WU ropia yepe3 7—28 mHel nocne BakiuHauu. Het
MOJITBEP KICHHBIX JIAHHBIX, YKA3bIBAIOIIMX HA TO, YTO 3TOT BUPYC MEpeacTcsi BOCIPUHUMYHBBIM
JIUIIaM, KOHTAKTUPYIOIINM C BaKIIMHUPOBAaHHBIMHE Jiniamu. ClieZIoBaTeNbHO, Niepeiada BUpyca yepes
OJIM3KUI TUYHBIA KOHTAKT, XOTS BO3MOXHA TEOPETHUECKH, HO HE CUMTACTCS 3HAYNTEIIEHBIM PUCKOM;
oJTHaKO ObliIa 33JJ0KYMEHTHPOBaHA Niepeiaua BUpyca KpaCHYXH MIIaJICHIIAM Yepe3 IPYIHOE MOJIOKO
0e3 Kakux-Tu00 KIMHUYECKHX MPU3HAKOB 3a00seBanus (cM. paszen 4.6).

Coobuenuii o nepenaue Oosee ociadieHHoOro mramMma Bupyca kopu Enders’ Edmonston mnu
mramma napotuta Jeryl LynnTM OT BaKIIMHUPOBaHHBIX K BOCIIPHAMYHBBIM JIUI[AM

3apETUCTPUPOBAHO HE OBLIO.

Bansinne Ha 1abopaTopHbIe MOKa3aTelIn: cM. pasaei 4.5.

4.5. BsaumopneiicTBHe ¢ APYTMMH JIeKAPCTBEHHBIMH NpenapaTaMu U npovue (GpopmMsl
B3aUMOJeHCTBHS

HUmmyHOTII00YIMH
NmmynornoOynun (UI') He cnegyeT Ha3HauaTh OMHOBpPEMEHHO ¢ BakuuHoi M-M-R 1.

BBeneHne MMMYHOIIOOYJIMHOB OHOBPEMEHHO ¢ BakiuHoi M-M-R Il MoxeT noBIusAThH Ha
0XKMIaeMblii UMMYHHBIH OTBET. BakuuHanuio cieayer OTI0XKUTh KaK MUHUMYM Ha 3 Mecsla mocie
MepeTuBaHuUs KPOBH WU TUIA3MbI KPOBH HITH BBEJICHUS CHIBOPOTOYHOT'O HMMMYHOTJIOOYITHHA
YeloBeKa.

Cnenyet uzberath BBEJICHHS MTPEMapaToB KPOBH, COJIEPKAIINX aHTUTEINA K KOPH, MAPOTUTY WIIH
KpacHyXe, BKJIIOYasl MperapaTsl UMMYHOTJIOOYTWHA, B TeUeHHE 1 MecsIa mocie mpuemMa Jg0361
M-M-R I, 3a UCKITFOUCHHEM CTydaeB, KOT/Ia BBEJICHHE JAHHOW BAKIIMHBI CUUTAETCSI HEOOXOIUMEIM.

JlabopatopHbie HccienoBaHUsS

Coo011anock, 9To KUBBIE OCTIabIeHHBIE BAKIIUHBI IPOTUB KOPH, TAPOTHTA U KPACHYXH, BBOJUMBIE TIO
OTJICIBHOCTH, MOTYT IPUBECTH K BPEMEHHOMY OCJIa0JICHUIO KOYKHON YyBCTBUTEIHHOCTH K
TyOepkynuHy. Takum 00pa3zom, eciiu He0OXOAMMO MPOBECTU TYOSPKYIHMHOBBIH TECT, €TI0 CISAYET
MIPOBOJIUTH B JTF000€ BpeMs 710, OTHOBPEMEHHO C WIH depe3 4—6 Hemensb mociie UMMYHHU3aITn!
BaknuHor M-M-R II.
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H[}I/IMeHeHI/IC B KOM6I/IHagI/II/I C APYTUMHU BaKIIMHAMHA
HO HACTOAMICTO BPpEMCHH HC NTPOBOANUIIOCH HUKAKUX CIICHIUAJIBHBIX I/ICCJ'ICI[OBEIHI/Iﬁ 1o

conyTcTByloleMy npuMeHeHuo M-M-R Il u agpyrux BakuuH. OgHaKo, MOCKOJBbKY BaKIIMHA
M-M-R II nposiBuia npoduian 6€30MacHOCTH U HMMYHOTEHHOCTH, aHATIOTMYHbBIC IPOQPUIIM
MpeIbITyeH IeKapCTBeHHOM (pOpPMBI KOMOMHHUPOBAHHOM BAKIIMHBI IPOTHB KOPH, TAPOTHTA U
KpacHyxH npousBojicTBa komnanuu Merck & Co., Inc. MOXHO paccMaTpUBaTh OIBIT TPUMEHEHUS
3TOU BaKIIMHEL.

Ony0auKOBaHHBIE KIIMHUYECKUE JaHHBIE MTOANEP)KUBAIOT COMMYTCTBYIOMIEE TPUMEHEHUE MTPEabIAYIIEH
JIEKapCTBEHHOW ()OPMBI BAKLIMHBI IPOTUB KOPH, TAPOTHTA U KPACHYXH MPOU3BOJICTBA KOMITAHUH
Merck & Co., Inc. ¢ Ipyrumu BaklmHaMy B paMKax JIeTCKOH nMMyHu3anun, Bmodast AaKJIC (wmu
AuKJIC), UIIB (umu OI1IB), XUb (Haemophilus influenzae Tan b), XUb-BI'B (Haemophilus
influenzae Tin b ¢ BakMHON NpOTUB renaruta B), n BakuHy npoTuB BeTpsiHON ocnibl VAR.
Bakuuny M-M-R II cnienyer BBOAUTH B OTAEIBHOE MECTO UHBEKIIMU HPHU OJJHOBPEMEHHOM BBEJICHUU
WJIH 32 OJIMH MECSI] 10 WJIH MOCTie BBEACHUS APYTUX KUBBIX BUPYCHBIX BaKIIHH.

Ha ocHOBaHMM TaHHBIX KIMHUYECKUX UCCIIEIOBAHUIN YEThIPEXBaICHTHONW BaKIIUHBI IPOTUB KOPH,
MapoTUTA, KPACHYXH U BETPSIHOM OCIIBL, @ TAKXKE MPEABLIYIIEH JeKapCTBEHHON (OPMBI
KOMOMHHPOBAHHOM BaKIIMHEI POTHUB KOPH, TAPOTUTA M KPACHYXH MPOU3BOJICTBAa KoMmaHuu Merck &
Co., Inc., Bakuay M-M-R 1l MOXHO BBOAHUTEH OJJTHOBPEMEHHO (HO B OTAEIHHOE MECTO HHBEKIIUH) C
BakIuHOM [IpeBeHap u/win BaKIMHOW MPOTHURB renatuta A. B 3THX KIMHUYECKUX UCCIICIOBAHUSIX
OBLJIO TIOKAa3aHO OTCYTCTBHUE BJIMSHUSA HA UMMYHHBIE OTBETHI M CXOJITHOCTh OOIIUX Mpoduiieit
0€301MacHOCTH BBEJCHHBIX BaKIIHH.
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4.6. DepTUILHOCTDH, GEPEMEHHOCTDH U FPYAHOE BCKAPMJIMBAHHE

BepemenHocTh
bepeMeHHBIM JKEHIIIMHAM HE ClieyeT MpUuBUBaThcs BakimHoit M-M-R II.

Uccnenosanus Bakuuael M-M-R 11 y 6epeMeHHBIX XKEHIIMH HE TPOBOAMINCH. Hen3BecTHO, MOXKET
nu BakrmHa M-M-R Il nprauHUTE Bpe I0Iy PH BBEICHUN OCPEMEHHOMN KCHIIUHE WITH ITOBIUATE
Ha PENpOIyKTUBHYIO CIIOCOOHOCTb.

OpHaKo HET JOKYMEHTAJIbHBIX TOATBEPAKACHUIN MOBPEKIEHMS IJI0AA TPU BBEICHUH BAKIMHBI IPOTHB
KOpPH HITU NapOTUTa OEPEMEHHBIM JKEHIMHAM. XOTS TEOPETUUECKUI PHCK HE MOXKET OBITh NCKITIOUYEH,
CIIy4aeB BPOKAEHHOTO CHHAPOMA KPAaCHyXH He ObUIO 3apErUCTPUPOBAHO OoJiee YeM y

3500 BocIpMMMYMBBIX JKEHILUH, KOTOPhIE HE 3HANHU, YTO OBUIN HA PAaHHUX CTaIUsIX OEpeMEHHOCTH
MpY UIMMYHH3AIIUH BaKIIMHOH, coJiepKalieil BUpyc KpacHyxu. TakuM o0pazom, HelpeTHaMepeHHast
BaKIIMHALMS JKSHIIIH, HE 3HABIINX O CBOEH OEpEMEHHOCTH, BaKLIMHAMH MPOTUB KOPH, TAPOTUTA HITH
KpacHyXH HE ClielyeT pacCMaTpUBaTh KaKk MPUYHHY JJIsl IPEPhIBaHUS OEPEMEHHOCTH.

Cnenyet u3bderatbh OEpeMEHHOCTH B TeueHHe 1 Mecsia mocie BakiuHauy. JKeHImMHaM, KOTOpbIe
TUTAHUPYIOT 3a0€pEeMEHETh, CIIeTyeT PEKOMEHI0BATh OTJIOKHUTH OEPEMEHHOCTD.

I'pynHOE BCKapMIMBaHHUE

HccenenoBanws moka3and, 9TO y JKSHIAH, KOPMSIIUX TPYIBIO TIOCTIE POXKICHUS peOCHKA 1
BaKIIMHUPOBAHHBIX JKUBBIMH OCJIA0JICHHBIMUA BaKIIMHAMH MMPOTUB KPACHYXH, BUPYC MOXKET
BBIJICTIATHCS B TPYJIHOE MOJIOKO M MepeiaBaThCA MIIaJIeHIIaM Ha TpyJHOM BckapminBanuu. Hu y
OJTHOTO M3 MJIAJICHIIEB C CEPOJIOTMUECKUMU MPU3HAKaMU HHPEKIUH KPACHYXH HE OBLIO CHMIITOMOB
3aboneBanus. HensBecTHO, BEIICTSCTCS JIM BUPYC, COJCPKAIIUIACS B BAKIIUHE POTHB KOPHU WITH
MapoTUTA, B TPYAHOE MOJIOKO; TO3TOMY CIEAYET MPOSBIATh OCTOPOKHOCTh IIPU BBEACHUH BAaKLIUMHBI
M-M-R II kopmMmsiiiieii >KeHITUHE.

DepTUILHOCTD
Bakiaa M-M-R II He olieHuBanach B UCCIEAOBaHUAX (HDEPTHILHOCTH.

4.7. Baunsinue Ha cNIOCOOHOCTH YNPABJATH TPAHCIIOPTHBIMY CPeCTBAMH M padoTaTth ¢
MeXaHU3MaMH

WccnenoBanus BIUSHUS BaKIIMHBI HA CIOCOOHOCTH YIPABJIATh TPAHCIIOPTHBIMU CPEJCTBAMH U
paboTaTh ¢ MEXaHU3MaMU He TPoBoAWINCh. [Ipennonaraercs, yro Bakuuaa M-M-R II ve Oyzaer
OKa3bIBaTh WM OYJCT OKa3bIBATh HE3HAUUTEIHLHOE BIMSHIE HAa CIIOCOOHOCTH YIIPABIATh
TPAHCIIOPTHBIMH CPEJICTBAMH U pabOTaTh C MEXaHU3MaMH.

4.8. HexenareabHble peakuun

a. Kpatkuii 0030p npoduiist 0e300acHOCTU

B xnmandeckux uccnenoBanusax Bakuuay M-M-R 11 BBoguum 1965 netsm (cm. pasaen 5.1), u oOmumid
podhuiIb 6€30IaCHOCTH OBLIT COMIOCTABUM C MPEABIAYIICH JIeKapCTBEHHOM (JOPMOIT BaKI[MHBI IIPOTHB
KOpH, TApOTHUTA U KPaCHYXH Mpou3BojicTBa kommannu Merck & Co., Inc.

B xnuHnueckom uccnegoBanuy BakiimHy M-M-R Il BBoAWIM BHYTPUMBIIIEUHO WU TIOJAKOXKHO

752 netsim. OO0l mpoduiis 0€30MaCHOCTH KaXKI0T0 U3 CIIOCOO0B BBEACHHS ObLI COIIOCTABUM, XOTS
peakIuu B MECTE MHBEKIIUH B rpyre B/M BBeaeHus (15,8%) ObLIM MEHEe 4acThIMU, YEM B TPYIITIE
n/x BBepeHus (25,8%).

Bce nexxenaTtenbHble peakuuu oueHuBanuch y 1940 nereit. Cpeau 5TuX neTel HexKeNaTeabHbIe
peakinu, CBSI3aHHbIE ¢ BaKIIMHOW, 0000IICHHEIE B pa3zelie «0», HaOII0AaIiCh Y JIUI] IOCJIe BBEICHHUS
BakiuHbI M-M-R 11 (3a uckroueHreM OTACNIbHBIX cO00IIeHNH ¢ yacToTor < 0,2%).
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ITo cpaBHEHUIO ¢ epBOit 10301 BTOpas J103a BakiimHbl M-M-R II He accomuupyeTtcs ¢ yBeIudeHueM
YaCTOTHI U TSDKECTU KIIMHUYECKUX CUMIITOMOB, BKIIIOUas T€, KOTOPBIE YKA3BIBAIOT HA PEAKIIUIO
TUIEPYYBCTBUTEIBHOCTH.

Kpome Toro, UMeroTCs Ipyrue HexXellaTeabHble Peakliiy, 3apEruCTPUPOBAHHBIE IIPU
MOCTPErHuCTPAIIOHHOM NTPUMEHEHNH BakurHbl M-M-R Il /unu B KIMHUYECKUX UCCIIEIOBAHUSX, a
TaKXe MPU TMOCTPETUCTPAIIMOHHOM IPUMEHEHHUH TPEABIIYIIUX JIEKAPCTBEHHBIX (OpM
MOHOBAJICHTHBIX M KOMOMHHPOBAHHBIX BaKIIMH MPOTHB KOPH, TAPOTUTA U KPACHYXH MPOU3BOJICTBA
kommanun Merck & Co., Inc. 6e3 yueTa npu4rHHO-CIEICTBEHHON CBSI3U WM YaCTOTHI, KOTOPBIE
000011eHB!I B paszaene «0». YacTora 3TUX HexKeNaTeIbHbIX SIBICHUH OLIEHUBAETCS KAK «HEU3BECTHAS,
€CJIM €€ HEBO3MOKHO OIIEHUTh Ha OCHOBAHWHU UMEIOIINXCS JaHHBIX.DTH JaHHbIE OBLIH MPEICTaBICHBI
u3 pacuera 6osee 400 MUJUTMOHOB 7103, PEAJIN30BAHHBIX BO BCEM MHPE.

Hau6oree yacThiMK HeXeaTeIbHBIMU PEAKIUIMU, 3aPETUCTPUPOBAHHBIMU MPH MPUMEHEHUN
BakiuHb M-M-R 11, 6pur: muxopanka (38,5 °C unu BeIIIe); peakiiuu B MECTE HHBEKITUH, BKITIOYas
00J1b, IPHAITYXJIOCTh U IPUTEMY.

0. [Tepeuens HeKENATEIbHBIX PEAKLIMI B TAOJIHMYHOM (popmare

HesxenarenbHble peakiiy YIOPsSI0USHBI IO YaCTOTE BOSHUKHOBEHHS, HCXOIS U3 CIICTYIOIIETO
YCIIOBUS:

[ouenb yacteie (> 1/10); gacteie (ot > 1/100 go < 1/10); Hewactsie (o1 > 1/1000 mo < 1/100); wactora
Heu3BecTHa (ITOJIyYEHHbBIC JaHHbIC HE TIO3BOJISIFOT OLCHUTD YaCTOTY SIBJICHUS)|

HexenaTenbHble peakiyu | YacroTa
Hngpexyuonnvie u napazumapvie 3a601€8aHUsL
Hazodapunrut, nHbEKIUS BEpPXHUX JTbIXaTEITbHBIX
MyTel WK BUpPyCHasi HH(EKIHS
AcenTruecKuii MEHUHTUT, aTUIIMYHAS KODb,
SMUANIAMUT, OPXHUT, CPEIHUNA OTUT, TAPOTUT, PUHHT, HewnssectHo
OJI0CTPBIN CKIIEpO3UpYIOIHi mandHedanut’
Hapywenus co cmoponvl kposu u aumgamuyeckoli cucmembl
PernonanbHas numbaneHonaTus, TPOMOOIMTONIECHHS | HenssectHo
Hapywenus co cmopoHvl umMmMyHHOU cucmembl
AHadunakTouHas peakiys, aHadUIAKCUs 1
CBSI3aHHBIE C HEW SIBICHUSI, TAKHE KaK

HeuacTtrie

N HewnssecTHO
AHTHOHEBPOTUYECKUH OTEK, OTEK JHIa U
nepudepUIeCKIil OTEK
Ilcuxuueckue paccmpoiicmsa
IInaq Heuactrie
PazapaxkureabHOCTD HewnssectHO

Hapywenus co cmopoHwl HepgHotl cucmembl
Hedebpunpabie Cy10pOrH HIIA CyTOPOKHBIC
IPUIIAJIKHU, aTAKCHs, TOJOBOKPYKeHHE, dHIedanuT,
suuedanonarus’, peOpuibHbIE cynoporu (y AeTei),
cunaapoM I mitera — bappe, rooBHas 001b,
sHIedanut ¢ BkItodeHueM Tenen kopu (MIBE) (cwm. HewussecTtHo
pasnen 4.3), napaiuyu ri1a304BUraTeIbHOIO HEPBA,
HEBPHT 3pUTEIHFHOTO HEPBA, TAPECTE3Msl, TOJIMHEBPHT,
MTOJIMHEUPOTIATHSI, PETPOOYIHLOAPHEIN HEBPHUT,

00MOpPOK

Hapywenus co cmoponbl op2ana 3peHus

KOHBIOHKTUBHT, PETUHUT | HewussecTHO
Hapywienus co cmopoHul op2ana ciyxa u pasHogecus

[71yX0Ta, CBSI3AHHAS C IOPAKEHHE CITyXOBOro HepBa | Hew3BecTHO

Hapywenus co cmoponwl ObixamenbHOU cucmembl, Op2aHo8 epyoHOl
KIIemKU U cpedoCmeHUs!
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Punopes Heuactsie
BpoHxuanbHbIl cria3M, Kailiellb, THEBMOHUA,
THEBMOHHT (cM. paszen 4.3), 607b B ropie

Hapywenus co cmoponbl dtcey0ouHo-KumeyHo20 mpaxkma

HewusBectHO

Juapest uiu pota Heuactsie
TommoTa Hewn3ssecTHO
Hapywenus co cmoponsl Kodcu 1 NOOKONICHBIX MKAHell
KopenogoOHast uau ipyras Chilb YacTrle
Kpanusnuna HeuacTtrle

[TaHHUKYINT, 31, MypITypa, YILIOTHEHNE KOXKH,
cuaapoM CrtuBeHca — J[PKOHCOHA

Hapywenus co cmoponvl onopro-0suzamensHozo annapama,
COeOUHUMENbHOU MKAHU U KOcmell

Aptputr’ w/unu aprpanrus’ (00BIMHO NpEXosIas 1
PEAKO XPOHUYECKAs ), MUAIITHSI

Obwue paccmpolicmsea U OCIONCHEHUs. 8 MeCme 66e0eHUs
[osbienne Temnepatypsl (38,5 °C uinu BollIe),
JpHUTEMa B MECTE MHBEKIINH, OO0 B MecTe HHBEKIIUN | OYeHb yacThie
Y IPUITYXJIOCTh B MECTE HHBEKIIUU
KpoBonoarek B MecTe HHBEKLIUU YacTele
ChInb B MeCTe HHBEKLIUU Heuactrie
HenpomomxuTensHoe #OKEHIE W/HITH KOIIomas 0011b
B MECTE UHBEKITUH, HEAOMOTaHHUE, MATTHILIHT,
nepudepruvecKuil 0TeK, IPUIYXIOCTb, Hewussectno
00JIe3HEHHOCTb, ITy3BIPH B MECTE HHBEKILIUH, BOJIIBIPH
1 JKap B MeCTe MHBEKIHUU

Hapywenus co cmoponwt cocydos

Backymut | HeunssectHo

HewussectHo

HewussectHo

T cM. paszen «B»

B. OnurcaHye OTAEIbHBIX HEXKENATeIbHBIX PEAKIIUN

AcenTrueckuii MEHHHTUT

Coo01m1anoch 0 ciydasx aceNnTHYECKOro MEHHHTUTA MTOCIe BaKIMHAIIMA TPOTHB KOPH, TAPOTUTA U
KpacHyxH. HecMoTps Ha TO, 4TO ObLJIa YCTAaHOBJICHA MPUYUHHO-CIICACTBCHHAS CBSA3b MEXKITLY
BaKIIMHOM MPOTUB APYTUX MITAMMOB APOTHTA M ACENTHYECKUM MEHHHTUTOM, HET HUKAKAX
J0Ka3aTeJIbCTB TOI'0, YTO BaKIMHA NpOTHB napotuTa Jeryl Lynn™ cBs3aHa ¢ acenTHYECKHM
MEHHUHTUTOM.

Oniedanut u 3HIEDATONATHS

VY 111 C TSKETBIMU UMMYHOAC(PUIIMTHBIMUA COCTOSIHUSIMU, HETIPETHAMEPEHHO BaKIIMHUPOBAHHBIX
MIPOTHUB KOPH, ObLIT 3apETUCTPUPOBAH SHIE(PATHUT C BKIFOYCHUEM TEJIeT] KOPY, THEBMOHUT H
JICTAJIbHBIA UCXOJ B PE3YJIbTaTe IIPSIMOI0 BO3ACHCTBHUS reHEPATH3UPOBAHHON BUPYCHON HH(EKIUH
KopH (cM. pazzen 4.3); TakKe CoO0IaIoCh O TCHEPATN3UPOBAHHONW BUPYCHON WH(MEKITUN TApOTUTA H
KpacHyXH.

IMTomocTpblii CKICpOTHYECKUH MaHYHIe(aTuT

Her HuKakux q0Ka3aTeNbCTB TOTO, YTO BAaKLIMHA POTHUB KOPH MOKET BBI3BIBAThH MOAOCTPHIN
cxineporrueckui nansHIedanmut (IICI13). Coobmanock o ciyyasx [ICIID y netel, y KOTOpBIX B
aHaMHe3€ OTCYTCTBOBaja HH(EKIMs, BbI3BaHHAs! KOPbIO AUKOTO TUIIA, HO KOTOPBIEC MOJIy4Yalln
BaKLMHY NPOTUB KopHu. HekoTopble U3 3THX CilyuyaeB MOIVIM ObITh BbI3BaHbI HEPACIIO3HAHHOM KOPBIO B
MEPBBIN TOJ AKU3HU WU, BO3MOKHO, BaKI[MHALIMEHN MPOTUB KOPH. Pe3ynbTaTsl peTpOCIEKTUBHOTO
UCCJIEZIOBAHUS METOJIOM ClIy4ail-KOHTPOJIb, IPOBEAECHHOI0 LleHTpamMy 110 KOHTPOIIO U NPO(pUIIAKTUKE
3aboneBanuii CILIA, cBHIETENBECTBYIOT O TOM, YTO 0011ast 3 PEKTUBHOCTH BAKIIMHBI IPOTHB KOPH
3axumroyaetcs B 3amute oT [ICIID nmyTem npenoTBpaliieHrs KOpH ¢ IPUCYLIUM €l pUCKOM pa3BUTHUS
[ICTID.
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ApTpanrvs u/viau apTput

Aptpanrus w/uian apTput (00BIYHO MPEXOIAIINI U PEAKO XPOHHUYECKHH) U TIOJTHHEBPUT SBISIOTCS
Mpu3HaKaMu HH()UIMPOBAHUS KPACHYXOH TUKOTO THTIA M BAPHUPYIOTCS 110 YAaCTOTE U TSKECTH B
3aBHCHMOCTH OT BO3pacTa U 10JIa, C CAMBIMH BBICOKHMH MTOKA3aTeNIIMU Y B3POCIBIX JKEHIIMH U C
caMbIMH HU3KUMH Yy JeTel mpemyOepraTHoro Bo3pacta. [locie BakuuHaMy peakuy cO CTOPOHBI
CyCTaBOB y J€TeH, KaK MpaBuiIo, Bcrpedarorcs penko (0—-3%) n mpomomKkaioTess Heoaro. Y KeHIUH
4acToTa cIyvyaeB apTpUTa U apTpalr'ui OOBIYHO BhIIIE, 4eM y neteid (12-20%), u peakiuu, Kak
npaBuiIo, 0ojee BeIpaKeHHBIE U Oosee MpoJoKUTeIbHbIe. CUMIITOMBI MOTYT COXPaHSATBCS B
Te4YeHHE HECKOJBKMX MECSLEB WIN B PEAKHX CIydasx B TEUCHHE MHOTHUX JIET. Y JI€BOUYEK-TIOPOCTKOB
YacTOTa BOSHUKHOBEHUS ATHX PEAKIIHiA, I0O-BUAMMOMY, 3aHUMAET IIPOMEKYTOUHOE TIOJIOKEHHUE
MEX[y IOKa3aTeliell y IeTel U B3pOCIbIX JKeHIIMH. Jlaxe y ®eHIIMH OoJiee cTapIiero Bo3pacra
(35-45 7ner) aTH peakunu, Kak MpaBUiIo, XOPOIIO NEPEHOCITCA U PEIKO MEIIAI0T HOpMaJIbHON
JIeSITETbHOCTH.

XPpOHUYECKUH apTPUT

XpOHUYECKUIT apTPUT aCCOIMUPOBAIICS ¢ MHPEKIUEH KPACHYXH JIUKOTO THIA U C IEPCUCTUPYIOIIHM
BHUPYCOM H/WJIH BUPYCHBIM aHTUT'€HOM, BBIICJICHHBIM U3 TKaHEH opraHu3Ma. XpOHHUYECKUE
CHUMIITOMBI CO CTOPOHBI CYCTaBOB Pa3BUBANIUCH Y PELIMIIUEHTOB BAKIIMHBI TOJIBKO B PEAKUX CIy4dasiX.

Co00111eHNS 0 TO/I03PEBAEMBIX HE)KETATEIbHBIX PEAKITHIX

Coo011eHns 0 MOI03PEHNN Ha HEXeNaTeNbHBIE PEaKIIHH, TIOCTYTAIOIINE TTOCIIe PETHCTPAIH
JISKapCTBEHHOTO MpenapaTa, UMEIoT 0obioe 3HaueHne. OHU TO3BOJISIOT OCYIIECTBIIATh
HETPEPHIBHBI MOHUTOPUHT COOTHOIIICHUS TIOJIB3bI/PUCKA JUIS JAHHOTO JIEKAPCTBEHHOTO Tpernapara.

4.9. Ilepeno3supoBka

Bgenenue Oonee BBICOKOI, 4eM peKOMEHAOBaHHas 103a BakimHsl M-M-R 11, peructpuposanoch
penko, u npouIb HeKeNIATeIbHBIX PeaKHii ObUT CONOCTABUM C HAOII0AAEMBIM NIPH NPUMEHEHUH
PEKOMEHI0BaHHOM 10361 BakuuHbl M-M-R 1.

5.  ®APMAKOJIOTMYECKHUE CBOMCTBA

5.1. dapmakoguHaMHYecKHe CBOIiCTBA

dapMakoTepaneBTHUECKas Tpymnma: BupycHas BakiuHa, ATX-kox JO7BDS52

O1eHKa IMMYHOTEHHOCTH ¥ KIIMHIYEeCKOH 3(h(heKTUBHOCTH

CpaBHHUTENBHOE UCCIIEI0BaHUE ¢ ydyacThueM 1279 nmaruenTos, nosnydaBmmx BakuuHy M-M-R 11 nnn
IPEIBIAYILYIO JEKapCTBEHHYIO ()OpMY (M3TOTOBJICHHYIO C UCIOIb30BAHUEM YEJIOBEUECKOTO

CBIBOPOTOYHOT'O aTbOyMHHA) BAKIIMHBI IPOTUB KOPH, HAPOTHTA U KPACHYXH MPOU3BOJCTBA KOMIIAHUN
Merck & Co., Inc., moka3ano cXoAHyI0 IMMYHOT€HHOCTb M O€30IIaCHOCTH JIBYyX MPENapaToB.

Pe3ynpTaThl KIMHUYECKUX HCCIIeIOBaHMM ¢ yyacTreM 284 TpHKAbl CEpOHETaTUBHBIX AETEH B
Bo3pacTe oT 11 Mecs1eB 10 7 JIeT moKa3alii, YTo paHee HCIob3yeMast JIeKapcTBeHHas popma
BaKLMHBI OT KOPH, TAPOTUTA M KPAaCHYXH NMpou3BojicTBa komnanuu Merck & Co., Inc.
XapaKTEPHU3yeTCsl BEBICOKOH MMMYHOT€HHOCTBIO M XOPOIIIeH 00IIeH TepeHOCUMOCTRI0. B aTHx
HCCIIEIOBAHUSAX PA30BOE BBEJICHUE BAaKIIMHBI B MTOIYJISIIMHA BOCIIPUUMYHMBBIX JIFOIEH IPUBOAMIO K
WHAYKIUH CUHTE3a aHTUTEN NPOTHUB BO30yIUTENS KOPU, OOHAPY)KUBAEMBIX B PEaKMK TOPMOKEHHS
remarrmoruHanuu (TT), B 95% ciryuaeB, HEUTpaTU3yIOMIMX aHTHTEN IPOTUB BO30YTUTENISI TAPOTUTA
B 96% ciy4aeB u aHTHTEN, OOHApykuBaeMbIX B TT', MpoTUB BO30yAMTE IS KpacHyXH B 99% ciyuacs.

OlLleHKa IMMYHOTEHHOCTH YV AeTel B Bo3pacTe oT 9 10 12 MecsIeB Ha MOMEHT BBEJICHHUS IEPBOM
0351
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Brimo mpoBeaeHO KITMHUYIECKOE HCCIISAOBAHIE YETHIPEXBATICHTHON BaKIIMHBI TPOTUB KOPH, MTAPOTHUTA,
KpacHYXH U BETPSIHOM ocmibl pou3BoicTBa komnanuu Merck & Co., Inc., koTopasi BBOJHIIACH TIO
cxeme ¢ 2 103aMHu ¢ HHTepBasioM B 3 Mecsana 1620 310poBeIM JOOPOBOJIBIIAM B BO3pacTe OT 9 110

12 MecsitieB HAa MOMEHT BBEJICHHS TIepBOii 103b1. [Ipodmitb 6Ge30nacHOCTH mocie BBeJeHUs 1-i 1

2-# 10361 B TIEJIOM OBLT COITOCTABMM BO BCEX BO3PACTHBIX KOTOPTaX.

Bo Bceii ananm3upyemoit BeIOOpKe (TIAIUEHTHI, MTOJTyYHBIIUE BaKIIMHY, HE3aBUCUMO OT TUTPa aHTHUTEI
Ha UCXOHOM YPOBHE) BBICOKHE MTOKa3aTeNn CeponpoTeKunu > 99% ot maropura v KpacHYXH OBIITH
0OHapyXeHbI Mocje BBEACHUS 2-1 103bI, HE3aBUCUMO OT BO3pacTa BAKIIMHUPOBAHHOTO IIPH BBEICHUN
nepBoit 7o3bl. [loce AByX 103 moka3aTenb CepOnpOTeKIUK OT KopH cocTaBui 98,1% npu BBeneHNH
nepBoi 10361 B Bo3pacTe 11 mecsies no cpaBHeHuio ¢ 98,9% npu BBeeHNUH EPBOI 0361 B BO3pACTE
12 mecsieB (LeTb UCCIICAOBAHMS 10 YCTAHOBICHHIO HE MEHbIIEH 3 ()eKTUBHOCTH TOCTUTHYTA).
ITocne AByX 103 MOKa3aTenb CEpOIPOTEKIIUU OT KOpH cocTaBmiI 94,6% mpH BBECHUH NIEPBOM T03BI B
Bo3pacte 9 MecseB mo cpaBHEHUIO ¢ 98,9% npu BBeACHHUM MEPBOI 10361 B BO3pacTe 12 mecsIien
(esb McceIoBaHus 10 YCTAHOBIICHHUIO HE MEHbIIEH 3 (PEKTHBHOCTH HE JIOCTUTHYTA).

Iokazarenu cepompOTEKIMA OT KOPH, MApOTUTA U KPACHYXH JJISl BCEH aHANM3UPyeMOW BBIOOPKH
MIpEeACTaBICHBI B Tabmuie 1.

Tabmmua 1: ITokazaTenu ceponpoTeKUH OT KOPH, HAPOTHTA U KPACHYXH yepe3 6 Heaelb Iociie
BBeJIeHU 1-1 103BI U uepe3 6 Helenb Mociie BBEACHUS 2-i 103bl YETHIPEXBAJICHTHONW BaKIIUHBI
MPOTHUB KOPH, IAPOTHUTA, KPACHYXH U BETPSHOM octibl pon3BozcTBa kommanuu Merck & Co., Inc.:
BCSl aHAJIM3UpyeMasi BEIOOpKa

1-1 no3a B 1-1 no3a B 1-1 no3a B
Bajenr- 9 mecsiueB/2-s1 1o3a B | 11 mecaueB/2-s1 103a B | 12 mecsineB/2-s1 103a B
HOCTh Bpeme 12 mecsiueB 14 mecsiueB 15 mecsueB
(ypoBeHb | HHasf N =527 N =480 N =466
Cepomnpo- | TOYKA IMoxka3zaTenn IMoxka3aTenn IHoxa3aTesm
TEKITHN) CEepoNnpoOTeKINHU CeponpoTeKIUM CEepoONpPoOTEeKIUH
[95% U] [95% U] [95% U]
IMocae 72,3% 87,6% 90,6%
BBeJIe- [68,2; 76,1] [84,2; 90,4] [87,6; 93,1]
Kopb HUA
(tutp  |1-¥ x03BI
>255 Mocae 94,6% 98,1% 98,9%
MME/Mn) | BBexne- [92,3; 96.,4] [96,4; 99,1] [97,5; 99,6]
HHUSA
2-if 10351
IMocJe 96,4% 98,7% 98,5%
BBeJIe- [94,4; 97,8] [97,3; 99,5] [96,9; 99.4]
Maporut HHUA
(tutp > 10 |1-i 103BI
equani/mi, | Ilociie 99,2% 99,6% 99,3%
H®DA AT) | BBene- [98,0; 99,8] [98,5; 99,9] [98,1; 99,9]
HHUSA
2-ii 10351
IMocae 97,3% 98,7% 97,8%
BBeJIe- [95,5; 98,5] [97,3; 99,5] [96,0; 98,9]
K HUSA
(Tﬂi‘;};y){g 1-ii 1o3bI
ME /1\;1) Mocae 99,4% 99,4% 99,6%
BBeJIe- [98,3; 99,9] [98,1; 99,9] [98,4; 99.9]
HHUSA
2-ii 10361
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Cpennee reomerpudeckoe TUTPoB (CI'T) mocie BBepeHust 2-1 10361 IPOTUB MAPOTUTA U KPACHYXHU
OBUIN COMIOCTaBUMBI BO BCEX BO3PACTHBIX KaTeropusx, roraa kak CI'T mpoTuB kopu ObUIH HIXKE Y
MalMEHTOB, KOTOPBIE MOMYUYHIIN MIEPBYIO 103y B BO3pacTe 9 MecsleB, IO CPAaBHEHHUIO C MAIEHTaMH,
KOTOpBIE TIOYYHIIA TIEPBYIO 103y B Bo3pacTe 11 mmm 12 mecsies.

CpaBHUTENBHOE HCCIIEAOBAHNE C yYacTHEM 752 MalMeHTOB, MoyyaBiinx Bakuuny M-M-R 11 nubo
BHYTPHMBIIIEYHO, TUOO MOJKOKHO, MIOKA3aJI0 CXOIHBINA MPO(UITHF UMMYHOT€HHOCTH TIPU 000UX
croco0ax BBEACHUSL.

O¢ddekTHBHOCTS KOMIIOHEHTOB IPEABLAYIIEH JeKapcTBEHHON (POPMBI BAKLIMHBI IPOTHB KOPH,
MapoTUTa U KpacHyxu npom3eojcTea koMmnanuu Merck & Co., Inc., Obuta ycTaHoBIIEHa B CEpUH
JBOWHBIX CJIEIBIX KOHTPOJIMPYEMBIX MOJIEBBIX UCCIEAOBAHMUM, KOTOPBIE TOKA3aIH BEICOKYIO CTEIICHb
3amuTHON 3¢ peKTUBHOCTH, 0OECIICUnBAEMYIO OTACIbHBIMUA KOMIIOHEHTAMH BaKIUHBI. Takxke B 3TUX
HCCIIEIOBAHUAX OBLTO YCTaHOBIIEHO, YTO CEPOKOHBEPCHS B OTBET HA BAaKLIMHAIMIO OT KOPH, MapOTUTa
M KpacHyxH 00ecrieurBaeT MapajiesbHyIo 3alIUTy OT 3THX 3a00JIeBaHUM.

Bakumnanys Ha goHe HHGEKIUT

BaknuHanuys aroel, moaBepruimxcs BO3ACHCTBIIO KOPH TUKOTO THTIA, MOYKET 00eCIIeUnTh
HEKOTOPYIO CTEICHb 3alllUThI PY BBEICHUU BAKI[MHBI B TEUCHUE 72 4aCOB MOCIIEC 3apaKCHUSI.
OpHako, eciii BaKIMHY BBOJST 32 HECKOJILKO JIHEH JI0 BO3JIEHCTBUS BUpPYyCa, MOXKET ObITH o0ecrieueHa
CyIIIeCTBEHHAs 3aImuTa. HeT yOemuTenbHBIX T0Ka3aTeIbCTB TOTO, UTO BAaKIIMHAIIAS OOCCIICUHT 3aIIUTy
JINTI, HEABHO TTOABEPTIIINXCS BO3ICHCTBHUIO BUPYCa MAPOTUTA WIIH KPACHYXH JUKOTO THIIA.

Db deKTUBHOCTD

Bo Bcem mupe Ob110 peanmzoBado 6oiee 400 MIUITHOHOB 7103 TPEIBIAYITCH JIEKapCTBEHHON (OpPMEI
BaKLMHBI POTUB KOPH, MAPOTHTA U KpacHyxXH mpou3BoacTBa komnanuu Merck & Co., Inc.
(1978-2003 1r.). llIupokoe npumenenue 2-1030Boro pexkuma BakuuHauuu B CILIA u Takux cTpaHax,
kak Ouunaaaus u lBenns, npuBeIo K CHIKEHUIO YaCTOTHI KAXK0T0 U3 3 IIeIeBbIX 3a00JICBaHUH Ha
>99%.

HeGepemeHHbIC TOAPOCTKH M B3POCIIBIC JKCHITUHBI
BaknuHanys BOCIpUIMYHBEIX HEOEPEMEHHBIX ITOAPOCTKOB M B3POCIBIX KEHIIHH JETOPOTHOTO

BO3pacTa }KUBOW 0cIabICHHON BaKIIMHOW MPOTHB BUPYyCa KPAaCHYXH MTOKa3aHa MPH COOII0ICHUH
OTIPEICTICHHBIX MEP MPEIOCTOPOKHOCTH (CM. pasnensl 4.4 1 4.6). BakiuHaims BOCIpUAMYHABEIX
JKCHIMH TOCTITyOEpTaTHOTO BO3pacTa 00eCIIeYrBaCT HHANBUIYAILHYIO 3aIIUTY OT IMOCIIETYFOIIETO
3apakeHUs KPaCHyXOH BO BpeMsi OEpEMEHHOCTH, YTO, B CBOIO OYEpe.lb, IPEAOTBPAIIACT
MHQUIUPOBAHUE IIJI0/Ia U MOCIIEAYIONIYI0 BPOXKICHHYIO KPACHYXY.

Panee He BakIIMHMPOBAaHHBIM JIMIIaM CTapIle 9 MecAleB, KOHTAKTHPYIOLIUE ¢ BOCIPUUMYNUBBIMH
OepeMeHHBIMH KECHIIMHAMH, CJIEAYET MOIy4aTh KUBYIO OCIa0JIEHHYIO BaKIIMHY, COAEPIKAIILYIO BUPYC
KpacHyx# (Hanpumep, M-M-R Il mi1 MOHOBaJIEHTHYIO BaKIIMHY MPOTHB KPACHYXH) JUIA CHIDKEHUS
pHCKa 3apaKeHus OEpeMEHHOMN KCHIIUHEI.

JInna ¢ BepoATHOH BOCIPUUMYHBOCTELIO K MMAPOTUTY M KpPacHYXE

Bakiiuna M-M-R 11 siBnigeTcst npeAnouTUTENIbHBIM METOJIOM UMMYHU3AIIUH JJIS JIUI] C BEPOATHOU
BOCIPUUMYHMBOCTBIO K IAPOTUTY U KpacHyXe. JIuia, KOTOpbIM TpeOyeTcs BaKIIMHAIIMS POTHUB KOPH,
MOT'YT noJiy4ath Bakiuay M-M-R Il He3aBUCHMO OT UMMYHHOI'O CTaTyca B OTHOILICHUU MTapOTUTA
WU KPacHYXH, €CIIM MOHOBAJICHTHASI BaKITMHA TIPOTHUB KOPH HEIOCTYITHA.

5.2. dapmakoxkuHeTHYeCKHe CBOIiCTBA
He npumenumo.
5.3. Pe3yabTaThl AOKJINHHUYECKUX HCCIEI0BAHN 0€301aCHOCTH

I[OKJ'II/IHI/ILIGCKI/IC HccJICa0BaHud HC IMTPOBOJAUINCE.
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6. DAPMAHLHEBTHYECKHUE XAPAKTEPUCTUKU

6.1. Chnucok BCIIOMOraTeJbLHBIX BellleCTB

IToporiok
CopOut

Hatpus ¢ocdar, 01HOOCHOBHBII
Hatpus docdat, AByXOCHOBHBIH
docbar xanus, 0THOOCHOBHBIH
docdar kanus, 1ByXOCHOBHBIN
Caxapo3sa

I'maponu3oBaHHBIN (CBUHOI) KenaTUH
Cpena 199 ¢ consimu X3HKca
MunnmanbHas HeoOxonumas cpeaa, Mrna (MEM)
L-rnyramat Hatpus

Heomunun

@DeHONOBBIN KpacHBIN

buxap6onat HaTpus

PactBopuTenn
Bona mig nanexknuin

6.2. HecoBmecTHMOCTB

ITockonbKy ucciien0BaHUA COBMECTUMOCTH OTCYTCTBYIOT, BAKLIMHY HEJIb35l CMEIINBATh C APYTHUMHU
JICKapCTBEHHBIMU IIpenapaTaMH.

6.3. Cpok rognoctu

2 roza.

[Tocne BoccTaHOBNIEHUS BaKIIMHY CIIEAYET HCIIOJIb30BaTh HEMEJIEHHO; OHAKO OblIa JOKa3aHa
CTaOMIILHOCTB MOCIE BCKPBITHS YIIAKOBKH B TEUCHHE § YaCOB NIPU XPaHEHHU B XOJIOAMIbHUKE TIPU
Temmeparype 2—8 °C.

6.4. Oco0Oble Mepbl MPETOCTOPOKHOCTH NPU XPAHEHUH

XpaHuTb U TPAHCIIOPTHPOBATH B OXJNaxaAeHHOM Buie (2—8 °C).

He 3amopaxuBars.

XpaHuTh (pIIaKOH C MOPOIIKOM BO BHELIHEH KAPTOHHOW YIAKOBKE IS 3aIIUTHI OT BO3ACHCTBHS CBETA.
VYcnoBus XxpaHeHHs MOciie BOCCTAaHOBJIEHUS JeKapCTBEHHOI0 Iperapara cM. B paszzene 6.3.

6.5. Tumn u conep:xumoe KOHTeliHepa

Bakiuaa M-M-R II mocraBnsiercst B kopooke ¢ 10 (hmakoHaMu ¢ 0JHOKpaTHOM 1030
oG IITN3NPOBAHHONW BaKIIMHKI U B KOpoOKke ¢ 10 ¢rakoHaMu pacTBOpHUTEIIS.
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Puc. 1. Temnepamypuuiit MoHumop h1axoHa 6aKyuHbl

TemMnepaTypHbIN MOHUTOP (hflakOHA BaKUUHbI

UCMONbL30BATb HE UCMONb30BATb
A A A

KBappar KBapgpart Ksagpat
cBeTnee TaKoW Xe, Kak TeMHee
BHeLWHero BHELHUIA BHelHero
Kpyra Kpyr Kpyra

LiBeT BHyTpeHHero kBaapata Mocrne Toro kak BakUMHa AOCTUTHET Ui

TemnepaTypHOro MoHUTOpa (rakoHa TOYKA NPEBbICUT TOUKY OTGPAKOBKM, LiBET

BakumHbl (TM®B) usHavanbHo ceetnee OTBEPAKOBKU BHYTPEHHero ksagpaTa byaeT Takum xe

BHELUHEr0 Kpyra 1 NOCTENEHHO TeMHeeT UK TeMHee, YeM BHELLHWIA KpyT.

€O BpeMeHeM U/Unu Nog, BO3AenCTBUEM

Tenna.

CoobwuTe cBOEMY PYKOBOAUTENIO
CoBoOKynHoOe TennoBoe BO3A4eNCTBUE C TEYEHNEM BPeMeHU
o J

TemnepatypHbliii MoHUTOp (hr1akoHa BakumHbl (TM®B) Haxoasrcs Ha kpbike BakiuHel M-M-R 11
npousBozcTBa kommanuu Merck Sharp & Dohme, LLC. IlpeTHas Touka Ha STHKETKE (IakoHa
seisiercss TM®B. Touka yyBCTBUTENIbHA K BO3JIEHCTBUIO TEMIIEPATYPHI C TECUCHUEM BPEMEHU U 1a€T
WHPOPMALIUIO 0 CYMMapHOM KOJIMYECTBE Teria, Bo3AeHcTBOBaBmeM Ha ¢uakoHn. TM®B no3Bossier
KOHEYHOMY MOTPEOHTEIIO TIOHATh, KOT/Ia (hJIaKOH MOJBEpres ASUCTBHIO TEIIa IO TAKOH CTETICHH, YTO
KOMITOHEHTHI BaKIIMHBI, BEPOSATHO, PA3IOKMIHCH O HEMPHUEMIIEMOTO YPOBHSI.

Wnrepnperanus TM®B ouens npocra. [locMoTpute Ha kBaapaT B ieHTpe. Ero et co BpemeHeM
MensieTcs. Ecnm kBasipat cBeTsiee OCTaIbHOM YacTH Kpyra BOKPYT HET0, BaKIIMHY MO>KHO
MCIONB30BaTh. Kak TONBKO KBaApaT B LIEHTPE CTAHET TOTO JKE IIBETA, YTO M OCTajJbHAasA 4acTb Kpyra
BOKPYT HEro, JIn00 TeMHEEe OCTaJIbHOM YacTH Kpyra, BaKLUHY CIelyeT YTHIN3UPOBaTh.

6.6. Oco0Oble Mepbl MPETOCTOPOKHOCTH MPU YTHIN3ALUMM M 00pallleHUH ¢ NpernapaTomM

J171s1 BOCCTaHOBIIEHUS UCIIOJIB3YHTE NIOCTABIISIEMBII PACTBOPUTENb. PACTBOPUTEND IPEACTABIISIET
co00ii mpo3payHyo OeCIBETHYIO XUIKOCTb. [lepen cMelmmBaHueM ¢ pacTBOPUTEIEM ITOPOIIOK
MpeACTaBisieT cO00i CBETIO-KENThIM CIPECCOBAaHHBIN KpUCTaUINYecKui ocanok. [locne nmoinoro
BOCCTaHOBJICHHUS BaKIIMHA [IPEICTABIISIET COO0H MPO3paYHYIO JKENTYIO KHIKOCTb.

BaxxHo HCIOIb30BaTh OTAEIBHBINA CTEPUIIBHBIN IIPUL M UTITY AJIs KaXKI0T0 MalueHTa, YTOObI
MPENOTBPAaTUTh Iiepenady Bo30yauTenei HHPEKIH 0T OJHOTO JINLA APYTOMY.

HMHCTpYKIINM TTI0 BOCCTAHOBJICHUIO

Otbepute Bech 00bEM PACTBOPUTEIIS B IIIPHI], KOTOPBIA OYJET NCIIOIB30BAThCS IS BOCCTAHOBJICHUS
Y UHBEKIMH. BBeuTe BCE COEpKUMOE IIITPHIIA BO (PIAKOH, CONCPIKAIIHIA MTOPOIIOK. AKKYpaTHO
B300TaliTe, YTOOHI TIIATEIRHO TTepeMeIIaTh. BoccTaHOBICHHAS BaKIIMHA HE JOJDKHA
WCIIOJIb30BATHCS, €CITM 3aMCUCHBI KaKHUe-JTM00 TBEPIbIC YACTHIIBI MIIM €CITH BHEITHUH BHT
pacTBOPUTEIIS, TOPOILIKA WM BOCCTAHOBICHHON BAaKIIMHBI OTIUYAETCS OT ONMKUCAHHOTO BHIIIIE.
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3abepuTte Bcé comepkuMoe (hiIaKoHa ¢ BOCCTAHOBICHHOM BAaKIIMHOM B TOT K€ IIIPHUI] U BBEIAUTE BECH
00BeEM.

IIpu HamU4YMK JBYX UTJI: UCHOJIb3YHTE OJHY Uy JIJIsl Pa3BeA€HUS BaKIIMHbI, & JPYTYIO JUIs €€
BBEJICHUS JIMILY, TTOJIeKAIEMY BaKIIMHAIUH.

JIro00i1 HEeMCIONB30BAHHBIN JIEKAPCTBEHHBIH NIPperiapar Ui JI00bIe OTXO/IbI CIENYeT YTHIU3UPOBATh
B COOTBETCTBHHU C MECTHBIMU TPEOOBAHUSIMH.
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